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KOPOTKOI XapaKTepHCTHKH Jikapchkoro 3acofy BEJIIIAHAT, TaGaerku, BKpuTi
naiBkoBoio o6oaonkoro, no 400/100 mr (codpocbysip Ta BeinaTaceip).

1. HA3BA JIIKAPCBKOI'O 3ACOBY.

CodocOysip Ta Benmaraceip, TaGneTkn, BKpUTI IUIIBKOBOIO 06010HK010, 110 400 Mr/100 Mmr.

2. KUIBKICHUM TA SIKICHUIN CKJIAJL

Kosxna Tabnerka, BKpuTa muiBkoBoio oGonoukoro, mictute 400 mr codocBysipy Ta 100 mr
BeJIIIaTacBipy.
[loBHu# nepetik JONOMiKHHUX PEYOBHH AMB. Y po3imi 6.1.

3. JIKAPCBKA ®OPMA.

Tabnerku, BKPUTI MIIBKOBOIO 060JI0HKOIO.
Tabnerku, BKpUTI N1iBKOBOIO 060I0HKOI0, GJIAKHTHOrO KOJILOPY, 0BalbHOT HOPMH 3 THCHEHHAM
«S» 3 ogHOro Goky Ta «V» - 3 iHmoro.

4. KJITHIYHI XAPAKTEPUCTHKH.
4.1 INokaszauus 10 3aCTOCYBAHHS.

Tabnerku codocOysipy Ta BenmaTacripy noxasasi Juis JiKyBaHHs XpoHiuHoi iHpeKuii Bipycy
renatuty C (HCV) y nopocaux (aus. po3ainu 4.2, 4.4 ta 5.1).

4.2 Crnoci6 3acTocyBanns Ta 103u.

Cnocié 3acmocyeanns ma 0o3u.
3acTocyBaHHi iKapcekoro 3acoly BesnmaHar MOBMHHO PO3NOYMHATHCH Ta KOHTPOJIOBATHCH
JKapeM, IKWi Mae 10CBi/ TiKyBaHHS nmauieHTis 3 indekuicro HCV.,

O3VBAHHA
PexomentoBana f103a nikapcekoro 3aco6y Bennanar ctaHoBHTE 0f1HY TablieTKy, Ky MPHIMAIOTE
nepopankHo | pas Ha 100y He3aneKHO BiJl BKHBAHHA bKi (IMB. po3ain 5.2).

Tabmuus 1

PexomenzioBane nikyBaHHs Ta HOro TpuBaicTh A1 BCix reHotunis HCV

[Tonynauis nauiexris® JIiKyBaHHSsI Ta TPUBAJIICTh

Bennanar nporsrom 12 trxkHiB

MosnuBicTh onaBaHHs pUOGABIPHHY MOKHA PO3IISAHYTH
Ans  nauiedriB,  iHQiKOBaHMX  reHotunoM 3, i3
KOMTIEHCOBAHHM LIMPO30M (nuB. po3ain
«PapmakoIHHaMiKay)

[Tanientn Oe3 uupo3y Ta nauieHTH 3
KOMIIEHCOBAHHUM LIMPO30M

IMamieHTH 3 JAEKOMIEHCOBaHUM

- Bennanar + pu6asipun nporarom 12 TuxkHiB

* Brmoyae nauientis i3 koindekuicio Bipycy imyHoediunTy momnam (BIJI) Ta nauieHTis i3
peunueyiodnm HCV nicns tpancnnanTauii nevinku (nuB. posnin 4.4).
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Y pasi 3acrocyBaHHs B KomOiHauii 3 pubasipuHom aue. Takox KXJI3, wo mictsate pubapipuny.
Hageneni Huxue 103M peKOMeHAYIOTECS, AKIIO PUOABIpMH AinATh Ha ABi 103 Ha o6y Ta
NPUAMAIOTE pa3oM i3 ixkelo.

Tabnuusa 2
Pexomennauii mopo mo03 pubaBipuHy B pasi 3acTocyBaHHs 3 Bennawatom namieHTam i3
JAEKOMIIEHCOBAHUM LIMPO30M

[Tamienr Ho3za pubasipuny
Iupo3 knacy B 3a xnacudikauiero | 1000 mr Ha 106y Ans nauieHTiB 3 Macor Tida < 75 Kr Ta
Yaiinpa-IT"10-TypkoTa a0 | 1200 mr anist nawieHTiB 3 Macoro Tina > 75 Kr
TpaHCIUIAHTALLT
Hupos xnacy C 3a knacudikauiero | [Toyarkoa g03a 600 Mr, SKy MOXHa TMTPYBATH IO
Yatinpa—IT"r0-Typkora no | makcumym 1000/1200 mr (1000 Mr asis nauieHTiB 3 Macor
TpaHCIIaHTaLii tina <75kr ta 1200 Mr ans mamieHTiB 3 Macolo Tina
>75kr), AKWO BOHA € J00pe mnepeHocHMOr. Ko
Lupos xknacy C 3a kracudikauiero | moyaTkosa 103a NepeHOCHTHCS HEIOCTATHBO nobpe, 103y
YHaitnpa-IT"10-Typkora MICHA | CJIiJl 3MEHLIMTH BiANOBIIHO A0 KIIHIYHMX IOKa3aHb Ha
TpaHCIUIaHTaLlii OCHOBI piBHiB reMorno6iny.

Pexomenaosana no3a pubaBipiHy UIa nauieHTiB 3 iHdeKUielo reHOTHNY 3 3 KOMIIEHCOBAHUM
uuposoM (mo abo micns TpancnnanTauii) cranosuth 1000/1200 Mr (1000 Mr s maiieHTis 3
Macoio Tiia < 75 xr ta 1200 Mr s nauieHTiB 3 Macolo Tina > 75 kr).

[ono Mommdikauii 103 pubasipuny aue. KXJI3, mo mictats pubasipuH.

V pasi 6mosanHs BNpoAOBK 3 roAMH micis npuifomy Jikapchkoro 3acofy maiieHTam i
NpUHHATH 10JaTKOBY TabJjeTKy Jikapebkoro 3aco0y Bennaxar. Skmo Gmosanus BiaGyaeTscs
Ginbie Hix yepes 3 roamnn micns mpuioMy NiKapceKoro 3acoby, NpHMIOM J10aTKOBOT 103
nikapcskoro 3aco0y Bennanar He notpiGen (aus. posain 5.1).

Akumo posa jikapeskoro 3acoby Benmanar Gyna mporymieHa i 3 yacy 3BHYalHOTO npuiomy
Npoiio He Ginbie 18 roguu, mallieHTaMm c/1iA HaZaTH iHCTPYKUii AKHAMIUBHAINE NPHAHATH
TabNeTKy, a NMOTIM NPUHHATH HACTYIIHY A03y Y 3BMUHMIi yac. Ko npoiimio 6inbme 18 romum,
MALlICHTAM CIiJ 3a4eKaTH Ta MPHUHHATH HACTYNHY 103y JikapchKoro 3acofy Benmamar y
3BMYHUH yac. [Tauientam e i npuiiMaTy noABiliHy 103y nikapeskoro 3acoby Bennanar.
ITayienmu, 6 axux mepaniz inzi6imopom NS54 ne dana pesynomamie

MoskHa posrnanyTy nikysanHs npenapatoM Bennanar + pu6apipun npotsrom 24 THKHIB (auB.
poszain 4.4).

IHayienmu nimuvozo gixy

KopurysaHHs 1031 Ans nanientie 1iTHBOro Biky He noTpi6He (aue. posain 5.2).

Hopywenna ynxyii nupox

Kopurysanns 1031 nikapeekoro 3aco6y Benmanat ne MOTPiGHe IS NAUIEHTIR i3 NOPYLIEHHAMU
dynxuii HHpoK nerkoro a6o cepeaHBOTO crynenst Tskkoeti. He ouimioBamu Geznexky Ta
CeKTHBHICTE 3acTocyBaHHA coocOyBipy Ta Benmaraceipy nauieHTam is MOpPYLUCHHAMH
(YHKUIT HHPOK THXKOro crymeHs (po3paXyHKOBa INBHAKICTE K1yGOYKOBOT dinbrpauii
[eGFR] < 30 mn/x8/1,73 m*) aGo TXHH, mo Bumarae remozianisy (1ue. po3zain 5.2).
Hopywenna ¢ynryii nevinxu

Kopurysanns 1034 nikapcekoro 3aco6y Bennanat He notpiGHe aist mauienTis i3 NOPYIICHHAMH
}yHK1iT newinkm nerkoro, cepeHBOro Ta THKKOrO crynens (knac A, B a6o C 3a knacudikauiero
Yaiinna—IT'io-Typkora) (muB. posmin 5.2). Besnmeky Ta €(EKTUBHICTE  3aCTOCYBaHHS
coocOyBipy Ta BenmatacBipy OLIHIOBAJIM 3a Y4YacTIO NALICHTIB i3 LMpo3oM Knacy B 3a
knacudikauicio Yaitnga-IT'to-Typkora, ane He naumieHTiB i3 wMposom knacy C (aus.
posninu 4.4,4.8,5.1).

Ilediampuuna nonynsyisn

besneka ta edexrupnicTs 3actocysanns codocbysipy Ta BEJIATacBipy AiTaM i nimmiTkam (Bikom
10 18 pokie) He BctanoBneHi. JlaHuX HeMae.
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Cnocif 3acTocyBaHHs

J1ns nepopanbHOro 3acTOCYBAHHS.

3acTOCOBYIOTh BHYTPILIHBO HE3ale/KHO Bij B:KMBaHHs ki, [lauientam cnig xKoBtatH Tabierky
uinoro (auMB. posain 5.2). Yepes ripkuii cMaK He PEKOMEHAYETECS PO3KOBYBATH Ta
PO3KPHUIYBATH BKPUTY MJIiBKOBOIO 000IOHKOIO Tab/IeTKY.

4.3 Ilporunoka3aHHs.

[inepuyTnuBicTh [0 AilOMKX pevoBHH abo A0 Oyab-sKOl 3 AONOMDKHHX PEYOBMH Iperapary,
3a3HaYeHMX y po3aini 6.1.

3acTocyBaHHA 3 aKTUBHUMM iHAykTopamu P-rnikonporeiny ta CYP

OnnoyacHui npuitoM nikapebkux 3aco0iB, AKi € aKTUBHMMHM iHAYKTOpamMu P-riikonporeiny abo
uuroxpomy P450 (CYP) (pudamniumn, pudabyrun, 3eipoGiii [Hypericum perforatum],
kapbamasenin, ¢geHobapbiTan i GeHITOIH), OCKIIBKH Lie MOXKe 3HAYHO 3HM3UTH KOHLIEHTPALiio
coocOyBipy Ta BennmaracBipy B muasMi KpoBi Ta NpU3BECTH [0 BTPaTH e(EeKTHBHOCTI
nikapebKoro 3acoly (aue. posain 4.5).

4.4 Oco0auBi 3acTepe:keHHs Ta 3aM00iKHi 32X01H NPH 3aCTOCYBAHHI.

Jlixapcekuii 3aci6 Benmanar He ciiJ 3acTOCOBYBAaTH OJHOYAaCHO 3 IHIUMMH JIIKApChKHMH
3acobamH, sKi MicTATh codocbyBip.

Tsaxxa Opagukapis i 61o0kazna cepus

Bunanku Tskkoi Opaaukapaii i 610Kaau cepls croctepiraaucs Npu 3acTocyBaHHi codocOysipy
B KOMOiHalii 3 iHIIAM MPOTHBIpYCHUM 3acob0M rpsiMoT Aii i mapanensHo 3 aMiogapoOHOM pasoM
3 IHIUMMM JTIKaApCbKHMH 3acobamu, 110 3HWIKYIOTE HacTOTy cepuebuTTs, abo Ge3 Hux. Mexanism
Aii He BCTAHOBIICHHIA.

CynyTHe 3acToCyBaHHs aMioJapoHy Oyno oOMexeHuM yepe3s KiiHiuHi pospobku codocbysipy 3
NPOTHUBIPYCHUMH 3aco0amu npamoi ail. MosxiMBa noTeHuiiHa 3arpo3a XHUTTIO, TOMY aMioAapoH
CJIil 3aCTOCOBYBaTH MallicHTaM, fKi OTPUMYIOTH JliKapchkuii 3aci6 Bennanmart, Tineku sKumo
aIbTEPHATHBHI aHTHAPUTMIYHI Teparii € HerepeHOCHMUMH abo MPOTHIIOKA3aHi.

Axmo icHye HeoOXiIHICTB CYMYyTHBOTO 3aCTOCYBAHHS aMiOJApOHY, PEKOMEHAYEThCs, 1100
NaLieHTH nepedyBainy Mijl peTeNbHUM CNOCTEPEeXKEHHAM ITiC/A NOYaTKy NPHOMY JiKapehKOro
3acoby Benmanar. TlaunienTn 3 BHCOKMM pu3ukoM OpagiapuTmii noBuHHI mnepebyBaTtv mij
MOCTIHHUM KITIHIYHUM MOHITOPHHIOM BIIPOAOBK 48 roamy.

Hepes noeruii nepioa HaniBBHBCACHHA amMioZapoHy HAJIC/KHE CHOCTEPE/KCHHA HeoOXinHe s
NAliEHTIB, fAKi NPHIHHWIN TPHIHOM amioJapoHy BMPOJOBXK OCTAHHIX AEKIIBKOX MICALIB i
PO3MOYHHAKOTh MPHHOM JliKapckkoro 3aco0y Benmnanar.

Beix mauienTig, aki otpumyioTh nikapepkuit 3aci6 Bennanar y komGinauii 3 amiogapoHoM pazom
3 IHIIMMH JIIKapCHKUMH 3ac00aMH, 110 3HHAKYIOTh YaCTOTY cepleOuTTs, abo 6e3 HUX, TAKOK CIIij
NMOMEPEANTH MNPO CHMNTOMH Opaaukapaii Ta Ol0Kaau cepis, a TakokX MOPEKOMEHIYBATH
HeralHO 3BEPHYTHCA 110 MEIHYHY JIOTIOMOTY B pa3i MOSBH TAKMX CHMIITOMIB.

[TauienTy, B AKUX NikyBaHHs 3 iHriGitopom NSSA He a0 pesynbTaris

Kniniynux gnamux Ha migrpumky edextuBHOCTi 3actocyBanus coocOysipy/Benmaracsipy
nauieHTam, y AKHX JiKyBaHHsA iHmmMM iHriGitop NSSA He nano pesynpratie, Hemace. [Tpore Ha
OCHOBI BapiaHTiB, 0B’ A3aHKMX i3 pe3ucTeHTHicTIO (BAP) NSS5A, mo 3a3Buyaii cnocmpiramnca
B MAUIEHTIB, Y SKHX Tepamis iHIMMK iHribiTopamu NSS5A, tbapmakonom in vifro Benmartacpipy
Ta pe3yJbTaTiB JiKyBaHHS coq:-ocfiyn|p0MfBennaTacslp0M NaLIEHTIB, AKI paHillle HE OTPUMYBAIIH
inribitopis NS5A, 3 BAP NS5A Ha BuxiaHomy pisHi, 3apaxosanux y nocmimkents ASTRAL,
MOX/IMBICTb JliKyBaHHA coocOyBipom Ta Benmatacipom + puOaBipus npoTAroM 24 THXKHIB
MO’KHA PO3IJIAHYTH JUIst NAUI€HTIB, y SKUX JiKyBaHHs iHriGitopom NS5A He aano pesynbratis
abo sIKi, K BBAKAECTBCS, HANEKATH /10 TPYIH BUCOKOTO PH3MKY NMPOTPecyYBaHHs 3aXBOPIOBAHHSA
Ta JJ1s IKMX HEeMa€ albTePHATHBHHX BapiaHTIB JiKyBaHHA.

Hopymenns GpyHKUIT HUPOK

Kopurysaru no3u nikapcekoro 3acofy Bennanwatr ne notpiGHo ang naujeHTie i3 IIO%UFHH "
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¢yHkuii HMpoOK nerkoro aGo cepeAHBOro cryneHs TsxkoctTi. He pocnmikysanacs Oesneka
3aCTOCYBaHHA JKapchkoro 3acoby Bennanat nauieHTam i3 nopymeHHAMH (QYHKUIT HHUPOK
TsKKoro crynens (eGFR <30 mn/xs/1,73 M%) a6o TXHH, mo Bumarac remofianizy. fAxuio
npenapar codocOysipy Ta BennaracBipy npusHa4aioTh y kombGiHawuii 3 pubaBipuHOM, AMB. TaKOXK
IHCTPYKLUIIO JUIst 3acTOCYBaHHs pUOaBipUHY NallieHTaM, y SKHUX KJIipeHC KpeaTMHiHY CTaHOBHTH
<50 mn/x8 (auB. po3zin 5.2).

3acTocyBanns 3 inaykropamu P-raikonporeiny ado CYP nomipHoi akTHBHOCTI

Jlikapceki 3acobm, ski ¢ ingykropamu P-raikonporeiny a6o CYP cepennboi aii (mampuknan,
okckapOasenin, moaadpinin abo edaripeHs), MOXKYTh 3HMKYBATH KOHUEHTpaLio codocOysipy
ao Bennaracsipy B IuIasMi, 1O NPH3BOAKTE [0 3HHKEHHA TEPaNneBTHYHOrO eeKTy NiKapchKOro
3acoby Benmanar. CymyTHiii mpuitoM Takux JiKapchkuMX 3aco0iB pasom i3 Bennanatom He
peKOMEeHAYyeThCs (AMB. po3in 4.5).

3acTocyBaHHs i3 NEBHHMH aHTHPETPOBIPYCHUMM cXxeMamu slikyBanHs BlJI-indexuil

CodocOyeip Ta BenmaracBip NpPOAEMOHCTPYBAJIM 3AATHICTE 30IMLIIYBATH  EKCHO3MILIO
TeHO(OBIpY, 0c00/IMBO B pa3i 3aCTOCYBaHHS pa3oM 3i cxeMamu nikysauna BIJI, mo MicTsaTs
TeHO(OBipy Ausonpokcuny ¢ymapatT i (apmakoKiHeTMYHMIH niacumoBay (puToHaBip a6o
kobGiumcrar). besneka teHodoBipy au3onpokcuiy hymapary Ha T 3aCTOCYBaHHS codocOyBipy,
BeINaTacBipy Ta (hapMaKoOKiHETHYHOTO INJCHMOBaYa He BcTaHoBNeHa. Cni po3risHyTH
MOTEHLHHI PU3UKM Ta MepeBarH, IOB’s3aHi i3 CymyTHiM mpHifoMOM JiKapchkoro 3acoly
Bennanar 3 Tabnetkolo, mo y dikcoaniii 1031 MicTHTE KoMOiHawilo enBiTerpasipy/ko6inncraTy/
emTpuumuTalbiny/TeHodoBipy amsonpokcnn ¢ymapary aGo 3 TeHO(OBIpPOM AM3OMPOKCHIOM
(ymaparom y noeananHi 3 nigcunenum inribiropom npoteasu BUI (Hanpuknan, arazaHagip aGo
JapyHaBip), 0COONMBO B MAUli€HTIB i3 NMiJBMINEHAM PH3NUKOM MOpYLIEHHS (YHKLii HUPOK.
[lauientw, sKi oTpumyloTh nikapchkuii 3aci6 Bennamar opHouacHo 3 enBiTerpasipom/
KoBiLmeTaTOM /eMTpHIMTaGiHOM/TeHODOBIPOM AM30MPOKCHIOM hymapaTom abo 3 TeHopoBipOM
AM30MPOKCHIOM (ymMapaToM y MOEAHAHHI 3 miAcuiIeHHMM iHribitopom mpoteasn BIJI, noBuHHi
nepebyBaTH Ml CHOCTEPEKEHHAM INOJ0 BHHMKHEHHA He(akaHMX peakiliif, NOB’S3aHHMX i3
npuifoMom TeHo(oBipy. Pexomenaauii momo crocrepexeHHs 3a (YHKUICO HHUPOK MB. B
IHCTPYKIIT /18 MEAMYHOro  3acTOCYBaHHA  TeHO(OBipY AM3OnpoKcway —dymaparty,
eMTpHLHTabiHY/ TeHodoBipy JAM30MPOKCHITY bymaparty abo
enBiterpasipy/koGinmcerary/emrpuumrabiny/ Tenodosipy ausonpokcuny Gymapary.

Koindexuis HCV/HBV (gipyc renatury B)

IIpotsirom abo nmicnis ikyBaHHA MPOTHBIPYCHAMHU 3aco00aMu TIPAMOT /il peccTpyBaiucs BUNAAKH
peaxtuBauii Bipycy renmarnty B (HBV), neski 3 mux 6yau netamsnumu. Ilepea nodarkom
NKyBaHHA 1714 BCIX NauieHTis noTpiGHo nposecTH cKpuuinr mia suasaexns HBV., IMauientn 3
koirdexuicio HBV/HCV nepebysators y rpyni pusuky peaxtusauii HBV, Tomy BoHM NOBHHHI
nepeOyBaTH MiJl CHOCTEPEKEHHSM Ta OTPUMYBATH JiKyBaHHS BIANOBIAHO [0 MOTOYHHX
KJTIHIYHUX HACTAHOB.

Lupo3s knacy C 3a knacudikauiero Yaiinga—I1"ro-Typkota

besneky ta edexruBHicTh 3acTocyBanHA codocOyBipy Ta Benmaraceipy maiieHTam i3 LIMPO30M
knacy C 3a knacudikauiero Yaiinna-IT"vo-Typkora He ouiHioBanu (1ue. pozzinn 4.8 ta 5.1).
TlauwieHTH 3 TPAHCTINAHTOBAHOK) MEYiHKOIO

besniexy ta epexrusnicts 3acTocysanns codocBysipy Ta Benmaracsipy npu gikysanHi iHpeKiii
HCV' y nauientie 3 TpaHCIIaHTOBaHOK NeYiHKOK He ouinioBamn. JIikyBaHHs NKapChKUM
3acobom Bennamar 3rifHO 3 PEKOMEHIOBAaHHM [03YBaHHAM (IMB. pO3JinN 4.2) notpibHo
3/UACHIOBATH Ha OCHOBI OLIHKM MOTEHIUiHHOT KOPHCTI Ta PH3MKIiB A1 KOKHOIO OKpeMOoro
nawieHra.

4.5 Bsaemopisi 3 iHIMMH JiKapcbKHMA 3acoGaMu Ta iHIi BUAN B3aeMoiii.

Ockinbku npenapar Benmanar Mictuts codocbysip i Benmatacsip, Gyab-aki B3aemoil, wo Oynu
BCTaHOBJIEH] IS LUX aKTMBHHX PEYOBHH OKPEMO, MOXKJMBI B pasi 3acTOCYBaHHs iKapebKOro
3acoby Bennanar.

!
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IToreHuiiHuMii BIUIMB Jikapcbkoro 3acofy Benmanar Ha iHuwi JdikapcbKi 3aco0u

Bennaraceip € iHribitopoM TpaHCHoprepiB JiKapchKMX 3acobis: P-riikonpoteiny, npoteiny
PE3UCTEHTHOCTI paky MoJsoyHoi 3ano3u (BCRP), TpaHcmopTHOro mnosinmentuay OpraHivHHuX
a”ionis (OATP) 1Bl Tta OATPIB3. OpHouacHe 3acTOCYBaHHS JIiKApChKOTO 3acoldy
Bennanar —i3 npenaparamu, siki € cyGcTpaTamM TakMX TpaHCHOpTepiB, Moxe 30i1buIyBaTH
eKCNo3HLilo X npenapaTis. [Ipuknaau B3aemosii 3 4yTIuBUMH cy6etpatamu P-riikonporeiny
(anroxcuny), BCRP (posysactatuny) ta OATP (npaBactatuny) aus. y Tabauui 3.

[MoTenmiinuii BINKB iHIINX NiKapChKHUX 3acobis Ha npenapat Beananat

CodocOysip Ta Benmaracsip € cyOctpatramu TpaHcnoprepiB P-riikonporeiny ta BCRP.
Bennaracsip Takox € cyGerparom Tpancnoprepa Jjikapebkux 3aco6ie OATPIB. B ymosax
in vifro crioctepiraes NoBibHMI MeTaboniunmii o6MiH Benmaracsipy i3opepmentamu CYP2B6,
CYP2C8 ta CYP3A4. Jlikapeeki 3acobu, siki € ingykropamu P-rinikonporeiny a6o CYP2B6,
CYP2C8 uu CYP3A4 akrupnoi aii (wanpuknan, pudammiuwn, pudabyrus, 3Bipo6iii,
kapbamasenin, Qenobapbitan Ta (eHiTOIH), MOXKYTh 3HHKYBATH KOHLEHTpaliio codocbysipy
abo Benmaraceipy B MniasMi KpOBi, NPH3BOAAYM A0 3MEHIUCHHS TEPANEBTHYHOIO edeKTy
cothocbysipy/Bennaracsipy. OHOYACHEe 3aCTOCYBaHHA TAKUX JIKapCchKUX 3aco6is 3 Benmanarom
nporunokasade (aus. pos3ain 4.3). Jlikapebki 3acobu, ski € ingykropamu P-riaikonporeiny a6o
CYP nomipHoi aii (Hanpuknazn, okckapbasenin, Moaadinin aGo edapipens), MOKYThH ZHHKYBATH
KoHUeHTpauilo copocbysipy abo Bennaraceipy B nziasmi Kpoei, 110 NPHUIBOAMTE 0 3MEHIIECHHS
TEpaneBTHYHOro edeKkTy mikapchkoro 3acoby Benmanar. OaHodacHe 3acTOCYBaHHS TaKHMX
nikapceKuX 3acobiB 3 JikapchkuM 3acoGom Bennanar He pekomeHayeThes (auB. posain 4.4).
OnHouyacHe 3acTOCYBaHHA 3 JNiKapchKUMHU 3acobamH, ski iHribyrots P-riikonporein a6o BCRP,
MOKe MiJIBUILYBaTH KOHLEHTpauilo copocOyBipy abo Bennaraceipy B miasmi Kpogi. Jlikapeski
3acobu, saxi inribyrore OATP, CYP2B6, CYP2C8 a6o CYP3A4, MoKyTe NiABHIIYBaTH
KOHIEHTpallil0 BenmatacBipy B muasmi Kposi. KiiHiuno 3uaummi B3aemonii npemapaTis i3
Bennanarom, onocepeakosani iHriditopamu P-raikonporeiny, BCRP, OATP a6o CYP450, ne
04iKyrOThes. Bennmawar MoKHa 3aCTOCOBYBAaTH OJIHOYAacHO 3 iHriGitopamu P-riikonporeiny,
BCRP, OATP ta CYP.

[TauieHTH, sIKi OTPUMVIOTH aHTaroHicTH Biraminy K

Ockinbky QyHKUIA NediHKKH MoXe 3MIHHTHCH i Yac JNiKyBaHHs BennaHaToM, peKOMEHIyeThCS
BECTH PETE/IBHUH MOHITOPMHI 3HaYeHb MXHAPOIHOrO HopMmalizoBaHoro BigHowmenHs (MHB) y
MAaLiEHTIB.

B3aemonis npenapaty Bennanar 3 iHmmmu JlikapebkuMH 3acobaMu

Y r1abnuui 3 HaBOAWTBECS CNMCOK BCTAHOBJIEHMX a00 MOTEHLIHHMX KIiHIYHO 3HAYUMHUX
B3acMOii nikapebkux 3aco6is (ae 90 % nosipumii inTepean [JII] cniBBiAHOWEHHS CepeAHBOrO
F€OMETPUYHOrO, PO3paxOBaHOr0 METONOM HaiiMeHIMX Keaaparie [GLSM], 3Haxoauscs B
MeXax «e», MiaBuumBes «T» abo 3HM3MBCA «|» B 3aJaHMX Mexax BiaeMojil). Omnucani
B3a€EMOZIT  JNiKapchkuX  3aco0iB  GasyioTbes Ha  JOCHIKEHHAX, NpPOBEACHMX i3
codocbysipom/sennaracsipom aGo BennaracsipoM Ta cohocOYBipoM Sk OKpEeMUMH PEHOBHHAMH,
a0 € TNpOrHO30BAHWMH  B3AaEMOJIAMM  JIiKApCHKMX  3ac06iB, MOXIHBUMH  [UIf
coocObysipy/sennaraceipy. Tabnuus He € BCceoXOMTIOIOYOIO.

Tabamua 3
Bsaemosis Jikapebkoro 3acoby BennaHar 3 inmmmu nikapchKuMu 3acobaMu
Jlikapceki 3aco0u 3a| BB Ha  piBeHb  KOHueHTpauii | Pexomenpaniii o0
TepaneBTHYHHMH NKapchKUX 3acobiB, 0JIHOYACHOI0 3aCTOCYBaHHS

nanpsamkamu/Moxnus | Cepenne cniBBignomenns (90 % JD*® |3 nmikapcekum  3aco6om
uit Mexanism B3aemonii| [litoya peyoBuHa | Cmax | AUC | Crin | Benmanar

PEYOBHHH, II]0 3HHKVIOTh KHCITOTHICTh

Po3umnHicTs Beanaraceipy
3HWXKYETbCS 31 3pOCTAHHAM
pH. OuikyeTbes, 110
mikapcbki  3acobu, ~ sKi

miaBuiyoth pH mAyHka. -
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3MEHLIYIOTh KOHLIEHTpALlilo
BEJINATACBIPY.

Anmayuoni npenapamu
Hanpuknap, B3aemoist He 10CHiKYyBanach. Pexomenayerscs pobutu 4-
aNIOMIHII0 abo | Ouikyemycea. FOAMHHY  MepepBy  Mixk
martito  rigpokeusn; | <> CodocOysip 3aCTOCYBaHHAM AHTAL[MIHHX
KasnbLiro KapOoHaT | Beanaracsip npenaparis i Beananary
(MiABMIIEHHS pH
LIJTYHKA)
Anumazonicmu peyenmopa H>
DamoTHAMH Codocbysip - > AurarosicTd peuenropa Hz
(pasosa pnosza 40 mr)/ MO’KHa 3aCTOCOBYBATH
cogocbysip /Benmarac oaHouacHo 3 abo okpemo
Bip (paszoBa jno03a 400/ Bil  JiKapcekoro  3acoby
100 mr)° Bennatacsip i 1 Bennanar y pgo3i, ska He

0.80 0.81 NEPEBULIYE 03,
DamoTHAMH (6,70 (6,71 MOPIBHAHHMX i3 03010
OJHOYaCHO 3 tdamotuauHy 40 mr 2 pasu
npenapaTom ’0,91) ’0,9 ) Ha 100y.
codocbysipy Ta
esmnaracsipy’
uameTuaun®
Hizatuauu®
PaniTuaun®
(migBHIEHHA pH
LIJTYHKA)
®amoTHAMH Codocbysip 1 l
(pasoBa mosza 40 mr)/ 0,77 | 0,80
coocOysip / (0,68 | (0,73
Benmaraceip (pasoBa 5 g
no3a 400/ 100 mr)* 0,87) | 0,88)

Benmaracgip — —

[puitom damoTHaHHY
3a 12romun o
[pUioMy npenapary
codocbysipy Ta
BEJINaTaceip
(nigBUILEHHS pH
LUTYHKA)
In2ibimopu npomonrnozo nacoca
Owmenpaszon Cogocbdysip J l OpHoyacHe 3aCTOCYBaHHS 3
(20mMr 1 pa3s wHa 0,66 |0,71 iHribiTtopaM  NMPOTOHHOTO
no6y) /codocbysip / (0.55 | (0,60 Hacoca He PeKOMEHIYEThCA.
Beanaraceip (paszosa , . Axmo OJ[HOYACHe
Jl03a 400/100 mr 0,78) | 0,83) 3aCTOCYBaHHs  HeoOXijiHe,

Vi
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Harie)* Bennaraceip | il Bennaunar caia npuiimat 3
0,63 | 0,64 TKe Ta 3a 4 roaMHu 10
Omenpazon (0,50 | (0,52 npHioMy iHridiTopa
OJHOYACHO 3 ; - MPOTOHHOrO  Hacoca B
npenapaToM 0,78) | 0,79) MaKCHMalbHUX n03ax,
codocbyripy Ta MOPiBHAHHMX i3  J103010
Be/naTacsipy’ omenpasony 20 mr.
Jlanconpazon®
Pa6enpason®
ITanTonpason®
Ezomenpaszon®
(nigBUILEHHS pH
ITYHKA)
Omenpazon CodochOysip ! -
(20mMr 1 pa3 Ha 0,79
no6y) /codocdysip / (0.68
Besnmaraceip  (pazoma ;
no3a 400/100 mr micns 0,92)
imm)° Bennaracgip | 1
0,67 |0,74
[Ipuitom omenpazomny (0,58 | (0,63
yepe3 4 roiMHU micis < ;
npuioMy  mpenapary 0,78) | 0,86)
coocOyBipy Ta
BeJINaTaceip
(nigBHIIEHHSA pH
LIJTYHKA)
AHTHAPHTMIYHI 3ACOBH
Awmionapon Bzaemojis He JocmiKyBanacs. 3acTOCOBYBATH CIIiJI, TITEKH
Bnime Ha KoHUeHTpauil amioapoHy, | AKILO HeMae THIIHX
BEJINaTacBipy Ta codocOyBipy | ZOCTYNHMX  aNbTepPHATHB.
HEBIZIOMHA. PekoMeHIy€eTbCS  MUIBHUIH
Harmsig, SIKLILO et
NiKapCbKHH 3acib
3aCTOCOBYEThCA i3
npenaparom Bennanat (1uB.
po3zinun 4.4 Ta 4.8).
Juroxcun B3aemozia jocnikysanacs TIBKM 3 | OppoyacHe — 3acTOCYBaHHs
Be“_ﬂaTaCBiPOM- JKapchKOro 3aco0y
Ouikyembes. ) Bennanar pasom i3
< Codocbysip JAMTOKCHHOM MOKE
Jurokens  (pasosa 3611b1IyBaTH KOHLIEHTPALLiIO
A03a BruB Ha ekcro3uiiro Benna"racaipy HE JIUTOKCHHY. Cnig NPOSIBUTH
0,25 mr)!/Bennataceip | mocnimkeHmii obepexHICTh i
(pasoBa no3a 100 Mr) | Ouikyemvea: KOHTPOJIIOBAaTH
< Bennaraceip TepaneBTHYHI KOHLEHTpawii
—_ Cnocmepizaemb JIMTOKCHHY, AKIIO BiH
(inriGysatis P-1 ca: T 1 3aCTOCOBYETHCA pasoM i3
IJIKONpPOTETHY) Juroxcun 12 |13 npenapatom Benpanar.
(1.7, |¢Ld, f —,
2.1) | 1.6) o L
Lﬁ"-‘LT i L;/’
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AHTHKOAT'YIIAHTH
Habirarpany Bzaemozis He pocaimxyBanach. PexomeHnnyerbes
eTeKCHIaT Ouikyembcs. NPOBOIMTH KJIHIYHUA
1 HaGiraTpan MOHITOPHHT 11010
« Codocbyip BUHUKHEHHS O3HaK
< Bennaracsip KpPOBOTeYi Ta aHeMil, AKIIO
Jfabiratpany eTeKcunar
(iHriGyBaHHs P- 3aCTOCOBYETBCS paszoM i3
rIiKONpoTeiHy) NiKapCEKUM 3acobom
Bennanar.  Koarynsauiiina
npoba Aa€ 3MOry BUBHAYMTH
NalieHTiB i3  NiJIBUIIEHUM
PH3HKOM KpOBOTeUi
BHACIII 0K MiBULICHOT
eKCro3uLii gabiraTpaHy.
AHTaroHicTy Bitamidy | Baaemozis He 1ociKyBanacs. PekomeHlyeTbCS  MUITBHUIH
K monitopunr MHB 3 ycima

aHTarosictamu Bitaminy K.
IlpyunHa nonsrae B 3MiHax
(yHK1IH NeYiHKH NPOTArOM

NiKyBaHHS npernaparom
Bennanar.
AHTHKOHBY/IbCHBHI 34CObH
Kap6amasenin B3aemozis He fociKyBanacs. ITpuitom niKapesKOro
DeHiTOTH Ouikyemscs: 3acoby Bennanar
®enobapbirtan 1 Codocbysip NPOTHITOKA3aHH i3
| Bennaraceip kapOamaserniHom,
(inaykuis P- thenobapOiTanom i
IJTiKOMpOTEeiHy Ta deHiToTHOM, AKTUBHHMU
CYP) iHIyKTOpaMu P-
raikonpoteiny Ta CYP (nus.
po3ain 4.3).
Oxckapbazenin B3aemonis He aocipKyBanach. OdikyeTbes, WO CyMyTHIH
Ouixyemuea: npuioM nikapcekoro 3acoby
} Codocbysip cogocOysipy Ta
(ingyxuis P- | | Bennaracgip BEJINATacBipy 3
J1iKOMpOTeiHY Ta OKcKapba3erniHOM 3MEHIIHTh
CYP) KOHLeHTpalito codocbysipy
Ta BeJINATacBipy,

NPU3BOJAYM 10 3MCHILICHHS
TepaneBTHYHOIO edekry
npenapary Benmanar.
OnnouacHe  3acTocyBaHHS
HE pPEKOMEHIYETbCA (IMB.

po3ain 4.4).
ITPOTHI' PHBEKOBI 3ACOBH
Keroxonazon B3aemonis pocnimkyeanacs Ttineku 3 | Kopurysaru J103H
BEJINATacBipoMm. NiKapCBKOro 3acoby
Ouikyemoca: Bennanar abo
< Codocbysip KETOKOHA301y He MoTpibHO.
Kerokonazon (200 mMr | Bnime Ha eKcrio3uuilo KeTOKOHA3011y He
2 pasm Ha Jo6y)/ | mocnimxenuii. "
Benmaraceip (pasoa | Ouikvembca: F e
no3a 100 mr)d — Ketokonason /"}7;'4 .
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(inribyBanus P-
TIIKOMPOTEiHyY Ta
CYP)

ITpakonazon®

Bopukonazon®
ITocakonazon®
IcaBykoHazon®

Cnocmepizacme
ci:
Bennaracgip

1,3
(1.0,
1,6)

] -r?
(1.4,
22)

AHTHMIKOBAKTEPIAJILHI 3ACObH

Pudamniuun (600 mr | Bnme Ha excnosuuito pudamminuny He | OqHodacHe — 3aCTOCYBaHHS
1 pa3 Ha 106y) | mocnimkeHHid. NKapchKOro 3acoly
cogocOyBip (pazoma Bennanar 13
no3a 400 mr)? Ouixyembes: pudamniuHOM, aKTHBHUMM
< Pudamniumn IHAYKTOpaMH P-
Cnocmepieacme ITIKONPOTEiHY Ta
(iHayKuis P- | ¢a: l CYP nporunokaszaHe (IuB.
ITKOMPOTEiHY ta | Codocbysip 0,23 (0,28 posnuin 4.3).
CYP) (0,19 | (0,24
0,29) [ 0,32)
Pudamniuun (600 Mr | Brumme Ha ekcrnosuiiro pudamninnady He
1 paz ma pa00y) | nocnikeHui.
BesmnaracBip (paszosa
no3a 100 mr) Ouikyemuves:
< Pudamninun
Cnocmepizacmv | | )
ca: 0,29 |0,18
Bennaracsip (0,23 | (0,15
(iHayKuis P- ; ;
TIIKOMNPOTEIHY Ta 0,37) | 0,22)
CYF)
Pugabyrun Bzaemozis He pocaimkyBanack. OnnoyacHe  3acTOCyBaHHA
Pudanentun Ouikyemoca: JNiKapCHKOro 3acoly
1 Codocbysip Bennauar i3
| Bennaracgip pudaMnimHOM, aKTHBHHMH
IHAYKTOpaMu P-
(iHayKuUis P- raikonporeiny Ta CYP
TIKOMPOTEiHY Ta NPOTUIIOKA3aHe (JIUB. PO3ia
cYD) 4.3).

O4iKyeTbes, IO OJIHOYACHE
3aCTOCYBAHHS  J1iKapCHKOTO
3acoby Bennanar 3
pudaneHTHHOM  3MEHIUMTH
KOHLIEHTpaLito codocOyBipy
Ta BEJTATaceipy,
MPU3BOJAAYH 10 3MEHILIEHHS
TEpaneBTHYHOIO edexry
npenapary Bennanar.
OnunoyacHe  3acTOCYBaHHA
HE PEKOMEHAYEThCS (JMB.
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| | pozain 4.4).
ITPOTHBIPYCHI 3ACOBH BII: IHTTEITOPH 3BOPOTHOI TPAHCKPHIITA3H
Tenodogipy CodocOysip Ta pBenmatacBip INpPOAEMOHCTPYBaIM  MiJIBUILEHHS
JIH30MIPOKCHITY ekcro3uuii TeHooBipy (iHribyanus P-rnikonporeiny). Ilineuiinenus
pymapar excrnosuilii Tenodoripy (AUC 1 Cpax) cTanosuno npubauszto 40-80 %

NpOTArOM OJHOYACHOTO 3acTOCYBaHHs i3 mpenaparoM Benmanar Ta
TeHO(OBIPY AU30NPOKCHITY dymapaTtoMm / eMTPUUMTAOIHOM y paMKax
pi3HuX cxeM JikyBaHHst BIJI.

IlauienTH, sKi npuiiMaloTe TeHOQOBipY AW3omMpokcuny (ymapat
OJIHOYACHO 3 JliKapchKuM 3acobom Benmanat, noBHHHI nepebyBaTh min
CIIOCTEPEIKEHHAM 1010 BUHHMKHEHHS HeOakaHUX peakLuiil, MoB’a3aHuX
i3 3actocyBaHHsM  TeHodoBipy  ausonpokcuiy  ¢ymapary.
PexomeHaauii moao cnocrepekeHHs 3a (YHKIIEK HUPOK IHMB. Y
IHCTPYKUIT /18 MEIMYHOrO 3aCTOCYBAHHs JiKApChbKMX 3acofiB, w10
MicTaTh TeHoGOBipy AM3onpoKcHiIy dymapaT (nuB. posain 4.4).

Edagipens/ Edasipens - « < Ouikyerses, MO OAHOYACHE
eMTpHUHTabIH/ Codocbysip 1 — 3aCTOCYBAHHA  JIKapChKOTO
TeHO(OoBIpY 1,2 3acoly Bennanar i3
AN30TMIPOKCHITY (1,1, easipensom /eMmTpuLmMTali
tbymapar 1,7) HOM/ TeHohoBipy
(600/ 200/ 300 mr 1 | Beanatacsip 1 ! ! JAM30TIpOKCcHIy ¢ymaparom
pa3 Ha aoby) / 0,53 | 0,47 | 0,43 | 3MEHIIMTH  KOHLIEHTPALIO
cogocOygip / (0,43 | (0,39 | (0,36 | Bennatacipy. OjHouacHe
Benmaracsip (400 / 3 : 3 3aCTOCYBaHHA  npenapary
100mMr 1 pas na 0,64) | 0,57) | 0,52) | Beamanar 31 cxemamu
noby)s ¢ niKyBaHHA, WO BKJIIOYAIOTh
edagipens, He
PEeKOMEeHYEThCS (muB.
po3zin 4.4).
Edasipens / Punnigipun — > > Kopurysaru J1034
puaniBipuH / Codochysip — T copocOyBipy Ta
TeHOOBipY Besnmnaracgip PN PR > BeJInaraceipy abo
JHU30TPOKCHITY eMTpHUHMTaOIHy /pUIniBipHH
¢bymapar y/ TeHodoBipy
(200/ 25/ 300 mr 1 JIM30MpoKcHITy dymapary He
pa3 Ha no0y) / noTpidHo.
coocbysip /
Benmaraceip (400 /
100mMr 1 paz Ha
.ELO'GY)C’d
IIPOTHBIPYCHI 3ACOBH BII: IHTIBITOPH ITPOTEA3H BI/T
ATtaszanagip, ATasaHagip — — T Kopurysaru J1031
MiZACHIeHUH 1,4 | nikapcekoro 3aco0y
putoHasipom (300 / (1,2, | Benmnanar, aTtasaHasipy
100Mr 1 pa3s ma 1,6) | (mizcuneHoro puToHaBipOM)
A00y) + emTpuumTabi | Putonasip - 1 abo
H/ TeHooBIpy 1.3 eMTPHLIUTA0IHY /TeHOdOBIp
JH30IMPOKCHITY (1,5, | y ausonpokcuny ¢ymapary
(pymapar (200/ 1,4) | He notpibHo.
300mr 1 pa3 Ha| CodpocBysip e N
7 —
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no6y)/  codocbysip / | Beanaracsip 1} 1 T

BEJINATaceip (400 / 1,6 24 4,0

100mr 1 pas Ha (14, | 2,2, | 3,6,

106y)* ¢ 1,7 [2,6) |45

JMapymnasip, JlapyHagip « © — Kopurysaru 11031

nizcCHIeHHi Putonasip > « « NKapCchEKOro 3acoby

puronasipom (800 / | Codpocbysip K l Bennanar, AypaHasipy

100mr 1 pas Ha 0,62 |0,72 (MiCHIEHOrO PHTOHABIPOM)

n06y) + (0,54 | (0,66 abo

eMTpuUUTabin / . h emTpuLHTabiny/TeHOOBIpY

TeHOoBIpY 0,71) | 0,80) AM30MPOKCHITY ymapaTy He

JU30TIPOKCHITY Bennaracgip l o e noTpiGHO.

¢bymapar (200/ 0,76

300mMr 1 pa3 Ha (0,65

noby) /codocbysip / ;

enmaraceip (400 / 0,89)

100mMr 1 pa3 Ha

,H.O'Gy)c' d

Jloninasip, Jlonixasip « > > Kopuryearu 71031

i ACHIICHHMi PuroHaBip - s - NiKapchbKoro 3aco0y

PHTOHABipOM Codocbysip i l Bennanar, NomniHaBipy

(4x200mMr/ S50wmr 1 0,59 |0,7 (micHIEHOrO PUTOHABIPOM)

pas mHa  jmoby)+ (0,49 | (0.6, abo

eMTpHUMTal0iH / , 0.8) emTpuuMTabiny/TeHodoBipy

TeHooBipy 0,71) ZM30MPOKCHITY ¢yMapaTy He

JIU30MPOKCHITY Bennaracsip ! P 1 NoTpidHO.

(ymapar (200/ 0,70 1,6

300Mmr 1 pa3 Ha (0,59 (1,4,

no6y) /  codocbysip / ) 1,9)

Bennaraceip (400 / 0,83)

100mMr 1 pa3 Ha

,uoﬁy c,d

IIPOTHBIPYCHI 3ACOBH BII: IHT'IEITOPH IHTEI'PA3H

Panrerpasip (400 mr | Panterpagip > > l Kopurysatu JI031

2 pasu Ha J00y)E 0,79 | nikapceKoro 3acoly

+ eMTpuLMTaGiH / (0,42 | Bennawnar, panrerpagipy

TeHoOBipy , 1,5) | abo

JM30NPOKCHITY Codocbysip > > eMTpuLHMTabiHy/TeHOOoBIpY

bymapar (200 / | Bennaracgip VN — — JIU30TIPOKCHIY ymaparty He

300mMr 1 pa3 Ha noTpidHo.

106y) /codocbyeip /

sennataceip  (400/

100mMr 1 pa3s Ha

,I[OGY)C' d

Easirerpasgip / Ensiterpasip « <—> = Kopurysaru 1031

KoOiumcTar / KoGiuucrar — — 1 JNIKapChKOTo 3acoly

eMTpuIMTabiH / 2,0 Bennanar abo

TeHodoBipy (1,7, | enBiTerpaBipy /koGiumcrary

anaenaminy 2,5) |/

$ymapar Tenodosip - — emMTpuLTabiny /TeHodosip

(1507 150/ 200/ | anapenamin y anadenaminy ¢ymapary

10 mr 1 pa3 Ha no0Gy) / Codocbysip — % He MOTPiGHO.

codocOysip / 1.4 ,

sesimaraceip (400 / (1.2, / o, "

74 /7

\ &7 ~
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100mMr 1 pa3 Ha 1,5)
106y)"¢ Besmartacsip 1 1 1

1.3 1.5 1,6

a4 s faa

1,5) | 1,7) | L8
Eagsiterpagip / Ensiterpagip > > > Kopuryearu J103H
koGitmerar / Ko6iumcrar = 1 1 NiKapCHKOro 3aco0y
eMTpUIUTAGiH / 1.2 1,7 Bennauar ato
TeHOOBIpY (1,2, | (1,5, | enBiterpasipy /koGiuucraTy
JM30TIPOKCHITY 13) | L19)
dymapar Codochygip — — eMTpuLMTabiny /TeHohoBIp
(150/ 150/ 200 /| Bennaracsip JN “— 1 y auzonpokcury dymapary
300Mr 1 pa3 mHa 1,4 He MoTpibHO.
n00y)/  copocOysip / (1,2,
pesmaracsip (400 / 1,5)
‘}00 Mr 1 pas Ha 106y)"
Honyrerpagip (50 mr 1| Jloayrerpagip — — > Kopuryparu JI03H
pa3 Ha 100y) /| CopocBysip “— “— JKapChKOTO 3aco0y
copocOygip / B : Bennanar abo

: e/maracBip > > — ) .

Besmaraceip (400 / JIONYTErpagipy He MoTpidHo.
100 mr 1 pa3 Ha no6y)

POC/IHHHI IOBABKH

3Bipobiii B3aemonis He mocniixKyBanace. OpHoyacHe  3aCTOCYBAHHsA
Ouixyemwbes: NIKapchKoro 3acoby
} CodocByeip Bennmanar 31 3BipoGoem,
| Bennaraceip AKHHA € AKTHBHUM

(iHayKLis p- IHIYKTOPOM P-

ITKONPOTETHY Ta [JIIKOMPOTEIHY., Ta

CYP) CYP nporunokasaHe (aus.

pozain 4.3).

IHTIBITOPH PEJJYKTA3H I'MI-KoA

PozyBacratun

Bzaemonis pocnikyeanacs TiIbKH 3
BEJINATacBipoOM.

Ouixyemoves:

< CodocOysip

OaHoyacHe  3aCTOCYBaHHS
JiKapeLKOro 3acoby
Bennanar i3

PO3YBAaCTaTHHOM ITiABHILYE
KOHLICHTPALLiO

Posysacratun (pasoBa | Cnocmepicaemuesi: pO3yBacTaTHHY, sKa

J103a Po3syBactatun 1 MOB’A3YETHCA 3 NiJABUILEHUM

10 Mr) /Benmaraceip 2,6 2,7 PU3HKOM Mionmaril, y T.4.

(100mMr 1 pa3s Ha (2.3, |25, pabaomionisy.

n06y)* 29) 129 PosyBacraTtun y 103, siKa He
By Ha excnosuuito Benmaraceipy He | nepeeuulye 10 mr, MoikHa
JIOCTIKEHHH 3aCTOCOBYBATH O/IHOYACHO 3
Ouixyemovca: npenapatoM BennaHar.

(inribyBaHHs < Bennaraceip

OATPIB ta BCRP)

[IpaBactaTun

B3aemonia pocnimkyBsanacs TIIBKH 3
BEJINATacBipoM.

Ouixyemsbes:

+ Codocbysip

[IpaBacratun (pazosa

Cnocmepizacmp [ ] l

Kopwurysatu JIO3H
JKapChKOTo 3aco0y
Bennaxar abo

paBacTaTHHY HE MOTPIGHO.
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J103a Ca: ) 1
40 mr)/penmaTaceip [TpasacraTiH 1,3 1.4
(100mr 1 paz Ha .1y | (1
no6y)? 1.5} |15)
Briue Ha eKCMO3MLI0 BENNaTacBipy He
JOCTIKEHHIA
(inribyBanHs Ouixyembcea:
OATP1B) — Bennaracsip
IHmi cTatuan Ouixyemoes: He MoxnHa  BHKIIOYaTH
1 CratuHn B3aEMOJIIIO 3 IHIIAMM
iHribiropamMu peAyKTa3u
I'MI'-KoA. v pasi
0JIHOYACHOr0 3aCTOCYBaHHS
3 JslikapcekMM  3acobom
Bennanat ciig npoBoaMTH
peTeNbHE  CIOCTEPEHKEHHs
moa0 BUHUKHEHHS
nobiuHux peakuiii
BHACJIIIOK npHiHoMY
CTaTHHIB Ta PO3IJIAHYTH
MOJKJIMBICTD 3MEHILUCHHs
JIO3U  CTATHHIB, SKIIO
HeoOXiaHO.
HAPKOTHYHI AHAJIBLTETHKH
MerazoH R-meTtanon - - - Kopurysaru J103H
(MeTanoHoBa Tepamis NiKapcbKOro 3acoby
[Bin 30 no 130 mMr Ha | S-meTazoH - - - Bennanat abo MeTagoHy He
nobyl)/  codocOysip noTpiGHo.
(400mMr 1 pas Ha | CopocGysip « T
ﬂoﬁy)d 1,3
(1,0,
1,7)
Meranon Bsaemoais pocnipkyBanacs TilbKM 3i
codocOyripom.
Ouixyemoces:
< Benmnaraceip
IMYHOCYIIPECAHTH
[uknocnopux [uknocnopux - « Kopurysatu J103H
(pa3ora no3a 600 mr) / JKapChKOro 3aco0y
copocbyrip (pasoa | CopocOysip T 1 Bennanar abo
no3a 400 mr)° 2.5 4,5 LMKJIOCTIOPHHY He
L9 133 noTpiGHO.
3,5) |6,3)
[uknocniopun uxnocropun > l
(pasosa n103a 600 mr)Y 0,88
BenmaracBip  (pasoBa (0,78
no3a 100 mr)? , 1,0)
Bennaraceip 1 1
1,6 2,0
(L2 | (15,
2,0) [2)7)
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Takponimyc ) Kopurysaru 1031
(pasoea no3a 5 wmr)Y | Takpoaimyc 073 111 NKapCbKOro 3acoby
coocOyBip  (pa3zoBa (0,59 | (0,84 Bennanar abo Takposimycy
no3a 400 mr)* } , 1,4) He NOTPiGHO.
0,90)
Codocbysip | 1
0,97 | 1.1
(0,65 | (0,81
,1,4) [, 1,6)
Takpoaimyc BriMB Ha eKCNO3MLIIO BENNATACBIPy HE
JOCTIIKEeHUH.
Ouikyemobes:
< Bennaracsip
HHEPOPAJIBHI KOHTPALIEIITHBH
Hoprectumar / Hopenrecrpomin | < — - Kopurysaru JI03H
eTHHiecTpajaion nepopaasLHUX
(HoprecTumar KOHTpALETTHRIB He
0,180 mr/ 0,215mr/ - NoTpiOHO.
0,25 mr/
€THHIIecTpalion Hoprectpen PR t 1
0,025 wmr) /codocOysi 1,2 12
p (400 mr 1 pa3 Ha (0,98 | (1,0,
n06y)* ,1,5) | 1,5)
Etuninectpanio | < > >
1
Hoprectumar / HopenrectpoMin | «» — —
€TUHINECTpaaion
(HoprecTuMar Hoprectpen > H >
0,180 mr/ 0,215 mr/
0,25 mr/ Etuninecrpanio | 1 — X
eTHHIJIECTPasion n 1,4 0,83
0,025 mr) /Benmnaracsi (1,2, (0,65
p (100mr 1 pa3 Ha 1,7) A
A06y)°

* Cepenne cnissinHomenns (90 % JII) dapmakokiHeTHKH Npenaparis, 110 3aCTOCOBYIOTHCA
OJHOYACHO, IA JIOCHILKYBaHMX JiKapchKuX 3aco0iB okpemo abo B kombGinauii. Hemae
sruuBy = 1,00.

® Bei mocniakenHs B3aeMoii, NPOBE/ICH] 3@ Y4acTIO 3I0pOBHUX A0OPOBOJIBLIB.

¢ IlpuiimaeTbes Ak codocOysip Ta Benmaracsip

4 Mexi BiacyTHOCTI hapmakokineTHuHOT B3aemoii 70143 %.

¢ Lli nikapceKi 3aco6u HanexaTh 10 KJIacy, ie MOYKHA CIIPOrHO3YBaTH CXOKY B3aEMOJII0.

fMexa GioeksisanenTHocTi/eksiranentHocTi 80—125 %,

& Mexi BificyTHOCTI (hapmakoKiHeTHYHOT B3aemoii 50-200 %.

4.6 ®epTHILHICTE, BATITHICTHL TA MEPiOJ rOAYBAHHS TPYALIO.

BaritHicTh

Indopmauii moao 3acrocysanns copocbyBipy, Beanaracsipy BariTHUM KiHKaM HeMae abo BOHM
obmexeHi (Menme 300 BHMaaKiB BariTHOCTI).

Codocbysip

JocnifkeHHs Ha TBapuMHAaX He BKasyBaJM Ha npaMi abo HenpaMi TOKCHYHI BIUIMBM Ha
PENpPOJYKTHBHY cHCTeMY (AMB. po3ain 5.3).

byno HEMOXKIMBO MOBHICTIO OLIHMTH rpaHW4HI 3HAYEHHs ekcnosuuii codocOymipy/B urypis
NMOPIBHSAHO 3 EKCMO3MILIEIO B JOJEH [PH 3aCTOCYBaHHI y PEKOMEH/10BaHi it KniHipi/ Aosi” (Hﬁ)r
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po3ain 5.3).

Bennaracsip

JlocniUKeHHS Ha TBapHHAX HE BHSBWJIM TOKCHMYHOI'O BIUIMBY Ha PENpOAYKTHBHY CHCTEMY (JIMB.
po3ain 5.3).

Sk 3anobKHMIA 3aXi/1, 3aCTOCYBAHHA JiKapchKoro 3acoby Benmanar He pekoMeHIyeThCS IMij1 yac
BariTHOCTI.

Ilepioa roayBaHHA rpyamo

Heginomo, 4n codocGysip, metaGonitu codocbysipy abo Bennaracsip NpoHMKAaIOTh y IPYyAHE
MOJIOKO JIFOMHH.

Hoctynni naHi GapMaKOKiHETHKH Y TBapHH INOKa3a/M BUBEJECHHS BeJNaTacBipy Ta MeTabosiTiB
codocOyBipy B rpy/iHe MOJIOKO.

Pu3uK 1 HOBOHAPODKEHMX/HEMOBJAT BUKIIOYAaTH He MoxkHa. Tomy JiKapcekuil 3aci0
Besnanar He ci1ia 3aCTOCOBYBATH JKiHKaM, SIKi FOAYIOTH MPYUIIO.

Penpo uBHa GyHKIg

Hani mono srmumBy codocOyBipy Ta BeamatacBipy Ha penpoAykKTuBHY (yHKUiO moaei
HeocTynHi. JIOCTHiUKEHHs Ha TBapHHAX HE BKA3yKOTh Ha WIKiAIMBMIL BnuB codocOysipy Ta
BEJINATACBIpy HA PeNPOAYKTHBHY PYHKILIIO.

Skumo pubaBipuH 3aCTOCOBYIOTH OJHOYACHO 3 JiKapcbkuMm 3acobom Benmanar, moxnaaui
peKoMeH/allii 00 BariTHOCTI, KOHTpaLenuii Ta roaysaHHs rpyuuo aue. 8 KXJI3, mo mictarts
pubaBipuH.

4.7  3parmicTh BIIMBATH HA IIBHIKICTHL peakuii Npu KepyBaHHi aBTOTpancnoprom a6o
po6oTi 3 iIHINHMH MexaHi3MaMu.

TabGnerku cogocOyBipy Ta BenmartacBipy He BIUIMBalOThH ab0 YHHATH HE3HAYHWI BIUIMB Ha
3[IaTHICTh KEPYBAaTH TPAHCTIOPTHMMHU 3acO0aMHM Ta NPALIOBATH 3 IHIIMMHU MEXaHI3MaMH.,

4.8  IloGiuni peakuil.

KopoTkuii ornisin npodimo 6e3nexn
Ouinka G6e3nekn codocOyBipy Ta BennartacBipy IPyHTYeThCs Ha 00 €HAHUX JaHUX KITiHIYHOTO
nocnimkends ¢asu3 y nauientiB 3 indexuicto HCV remoruny 1, 2, 3, 4, 5 abo 6 (3
KOMIIeHCOBaHUM Lupo3oM abo 6e3), skmovatoun 1035 nauientis, siki orpumysami codocOyBip
Ta BEJNATACBIP NMPOTAroM 12 THXKHIB.
Yacrka nauienTis, AKi OCTATOMHO NPHITMHMIM JIIKYBaHHs 4yepe3 HeOaXkaHi ABMINA, CTAHOBWIIA
0,2 %, a yacTka nauieHTiB, y fAKMX crocrepiranucs Oyab-sxi cepiiosHi HeGaxkani sBmIna,
craHoBuna 3,2 % i3 mnauientis, sKki oTpumyBanH codocOyBip Ta BeanaTacBip NPOTArOM
12 TikHiB. ¥V KIIHIYHUX JOCHIKEHHAX rosnoBHui Ginb, yrommosadicTs i Hymota Gyam
HaiyacTimuMy (Yactota BHNaakie > 10 %) 3apeecTpoBaHMMM HeGaKAHWMM SBMIAMH HA TJi
3acTOCyBaHHA codocOysipy Ta Benmaracipy npotsrom 12 Twkwis. 1i Ta iHmi HeGaxani sBuma
PEECTPYBAIHUCS 31 CXOKOIO YACTOTOIO Y MALIiEHTIB, AKi oTpuMyBanu niauebo, Ta y MAL€HTIB, AKi
oTpuMyBaau codocOyBip Ta BeanaTacsip.
[lalieHTH 3 JEKOMNEHCOBAHNUM 1IMPO3OM NEYiHKH
[podine Gesnekn codocOyeipy Ta BenmaracBipy OLiHIOBamu B OJHOMY  BIAKpUTOMY
AOCII/UKEHHI, B SKOMY MallicHTH 3 Lpo3oM Kiacy B 3a knacudikaniero Hainna—IT'ro-Typkora
oTpumyBanu coocbysip Ta Benmaracsip nporarom 12 Tusksis (n = 90), npenapar copocOysipy
Ta BenmaracBipy + pubasipun npotarom 12 tikuis (n = 87) a6o codocOysip Ta Benmaracrip
nporaroM 24 TwkHie (n=90). Taki HeGaxaui sBWINA, WO crocTepirajaucs, BiAMOBiANH
OYiKYBAaHHUM KJIiHIY4HMM YCKJMAJHEHHSM JEKOMIICHCOBAHOTO 3aXBOPIOBAHHS MeYiHKH a6o
BiZloMOMy mnpodimo TokcuunocTi puGaBipuHy B nauieHTis, ski oTpumysanu codocGysip Ta
Bennaracpip B komOiHauii 3 pubasipuHOM.
I3 87 nauientis, sxi npoxoamnu nikysanHs codocGyBipom Ta Bennaraceipom + puGaBipun
npotsaroM 12 TXKHIB, 3HIKEHHA remornobiny o Menwme Hix 10 r/mn Ta 8,5 r/an npogarom
niKyBaHHs cnoctepiranocst B 23 % ta 7 % nauicntis signosiano. Yepes neGaiani /B}«uﬂa:},}
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niKyBaHHs puOaBipMHOM J0BeI0CS NMPUNHHUTH y 15 % nauieHTis, AKi NPOXOAMIM JIKYBAHHS
codocBysipoM Ta Bennatacsipom + pubasipun npotsrom 12 THKHIB.

Onuc okpeMux MoGiYHUX peakiLiii

Cepyesa apummis

Bunaaku Gpaavkapiii TAKKOro CTyneHst Ta GIOKaIH cepls CrocTepiranucs MpH 3aCTOCYBaHHI
codocOyBipy B komGinauii 3 iHmmM npoTuBipycHuM 3acoboM mpsamoi Aii, NpH CYMyTHROMY
3acTOCYBaHHi 3 amiogapoHoM Ta/abo iHIIMMM JIKapCbKMMH 3ac00aMH, 110 3HMKYIOTh HacToTy
cepuebuTTs (auB. posainm 4.4 1a 4.5).

4.9 IlepenosyBanns,

HaiiGineina 3ajgokymeHToBaHa a03a co(ocOyBipy Ta BenmaracBipy CTaHOBHMIA pa3oBy J03Y
1200 mr Ta pasoBy a03y S00 Mr BianoBiaHo. Y HHMX AOCTIIKEHHAX Y 30POBHX A00pOBOJBLIB
JKOJJHUX HECTIPHATIHBHX e(eKTIB He crocTepiranocs 3 TAKAMHU pIBHAMHM 103M, a HebOaxkaHi
ABuia Oymv noaiOHMMH 3a YaCTOTOK) BHITAZIKIB i CTYNEHEM THKKOCTI /I0 3apEeeCTPOBAHHX Y
rpynax muaue6o. Edextu B pasi 6i1bmMx 103/€KCo3uILiH# HEBIIOMI.

CneunianbHuil aHTHIOT HAa BUNAJOK Mepel03yBaHHs JiKapcbkuM 3acobom Bennauar BiacyTHii. ¥V
pasi nepeo3yBaHHS NALiEHTy HEOOXiJHO mnepeOyBaTH Mijl CNOCTEPEKEHHAM JJis BUABJICHHA
03HaK TOKcHYHOCTI. JIiKyBaHHS TNepelo3yBaHHsA CKJIAJAcThCA 13 3arajJbHUX ITATPHUMYIOUHX
3aX0JiB, IO BKJIOYAIOTh MOHITOPHHI OCHOBHMX MOKA3HMKIB JKMTTCIISILHOCTI, a TaKoK
CIOCTEPEXKEHHA 3a KJIIHIYHMM CTaHOM nauieHTa. ['emoniania Moxe eQEeKTHBHO YCYBaTH
nepeBaXHUI LUpKyoouMit Metabouit codocbyripy, GS-331007, i3 koedilicHTOM BUITYYeHHS
53 %. ManoiiMoBipHO, IO reMojianiz NpH3Beae A0 3HAYHOTO BHBEIEHHS BEJINATaceipy,
OCKIJTbKH BeJINaTacBip 37aT€H CUIIBHO 3B’ s3yBaTHCs 3 OiKaMM 171a3MH KPOBI.

5. PAPMAKOJIOTTYHI BJJACTHBOCTI.
5.1 ®apmakoauHaMivHi BJaCTHBOCTI.

®apmakorepanepTHyHa rpyna: IIpoTusipycHi 3aco6u npsamoi ai.
Kon ATX: He npUCBOEHMIA.

Mexanizm aii

CodocOysip — ue naureHotuniuuuii iHridirop PHK-3anexHoi PHK-nonimepasu NS5B Bipycy
renatuty C (HCV), mo € cyTrTeBO Ba¥JIMBOKO And perulikauii Bipycy. CodgocOyeip — ue
HYKJIEOTHJIHMI TpOJiKapCHKHWH mpenapaTr, SKHH MIANA€Tbes  BHYTPILIHLOKJIITHHHOMY
meTaboni3My 10 YTBOpeHHs (apMaKoNOridHO AKTHBHOTO ypHAHHaHanorosoro tpudocdary
(GS-461203), saxuit moxke Bkmouatica B PHK HCV nonimepasoro NS5B i aie sk Tepminarop
cuHTe3y naHwora. GS-461203 (akruBHuii MeTabonit codocOyripy) He € iHriGiTOpoM mostiMepas
HAHK Ta PHK moauuu ta He € inribiropom MitoxonzapiansHoi nomimepasu PHK.

Bennaraceip — ne inribirop HCV, mimensio skoro € 6inok HCV NSSA, cyrreso Baxausuii a1
pernikauii PHK Tta 36mpanns Bipionis HCV. JlocnikeHHs celeKTHBHOI Pe3UCTEHTHOCTI Ta
MepeXpecHoi Pe3NUCTEHTHOCTI in Vilro BKa3ylOTh Ha Te, IO 3a CBOIM MeXaHi3MOM Jis
BeJnaTacBipy cnpsMoBaHa npotd NSS5A.

IIpoTHBipyCHA aKTUBHICTH

3HayeHHs KoHUeHTpauil codocOypipy Ta Benmatacipy 3 edekrneuictio 50 % (ECso) nporn
MOBHOPO3MipHHUX a00 XMMEPHHMX PEIUIKOHIB, O KOAYIOTh mociizosHocti NS5B ta NSS5A i3
nabopaTopHMX 1wTamiB, npeacraBneHo B Tabuuui 4. 3Hauenns ECso ais codocOysipy Ta
BEJINATACBIPY NMPOTH KIIHIYHMX i30JISTIiB Npe/IcTaBIeHO B Tabmuii 5.




AxtuBHicTe  codocbysipy
1ab0paTOPHUX PEILTIKOHIB

TAa BENNATACBIpY TNpPOTH

189

Tabnuug 4

MOBHOPO3MIpHHX ab0  XHMMEpHHX

I'eHoTHn perulikoHa Codocoyrip ECso, HMons® Bennaracgip ECso, Hmos1b®
la 40 0,014

1b 110 0,016

2a 50 0,005-0,016°
2b 15° 0,002-0,006°
3a 50 0,004

4a 40 0,009

4d H/IT 0,004

5a 15° 0,021-0,054°
6a 14° 0,006-0,009
6e H/JT 0,130¢

H/J1 = Hemae naHux.

*CepelHE 3HaYEHHA 3 ICKIIBKOX €KCIIEPUMEHTIB 3 0IHMM 1a00paTOPHHUM PEIIIKOHOM.
® [Ins TecTyBaHHs BHKOPUCTOBYBAIMCA cTabinbHi XuMepHi perutikonu 1b, sxi necyTs renn NS5B

3 reHoTHNIB 2b, Sa abo 6a.

¢ JlaHi 3 pi3HMX WITaMiB MOBHOPO3MipHHUX perulikoHiB NS5A abo xumepHux pennikonis NS5A,
AKi HecyTh MoBHOpo3MipHi reHn NSSA, mo mictaTs nonimopdizmu L31 abo M31.
4 Iani 3 xumepHoro pertikona NS5A, sxuii Hece aminokucnoti NS5A 9-184.

Tabnuua 5

AxTHBHICTE codocOyBipy Ta BeamaracBipy NMPOTH NMEPEXiAHHX PEIUIKOHIB, O MicTATE NSS5A
a6o NS35B i3 kiiHiYHUX i3075TiB

Il'enotun | Perurikonn, mo mictate NSSB i3 | Perurikonn, mo mictate NSS5A 13 KIIHIYHHMX
PEIUIiKOHa | KJIIHIYHUX i30JI4TIB 130J14TIB
Kinekicts Meniana ECso | KinbkicTs Meaiana ECso
KJHIYHHUX coocOyBipy, KT HIYHUX BEJIMaTacBipy, HMOJIb
130714TIB HMOJTb i3onsTiB (nianazon)
(nianazon)
la 67 62 (29-128) 23 0,019 (0,011-0,078)
1b 29 102 (45-170) 34 0,012 (0,005-0,500)
2a 15 29 (14-81) 8 0,011 (0.006-0,364)
2b H/J] H/J{ 16 0,002 (0,0003—-0,007)
3a 106 81 (24-181) 38 0,005 (0,002-1,871)
4a H/J H/J 5 0,002 (0,001-0,004)
4d H/J H/J{ 10 0,007 (0,004-0,011)
4r H/J1 H/J{ 7 0,003 (0,002—-0,006)
5a H/I H/IL 42 0,005 (0,001-0,019)
6a H/I1 H/J1 26 0,007 (0,0005-0,113)
6e H/1 H/J{ 15 0,024 (0,005-0,433)

H/]1 = Hemae naHux.

Hassuicte 40 % cupoBatkM KpoBi smoauHu He BiumBana Ha npotu-HCV  akrusHicTs

coocOysipy, npore y 13 pasiB sumwkysana nporu-HCV axTuBHicTH BenmaracBipy mozo

pernikonie HCV renotumny la.

OuinroBanns codocOysipy B koMOiHalil 3 BenmaracBipoM He NPOAEMOHCTPYBANO KOIHOTO

AHTaroHICTHYHOIO BIUIMBY, SKMiHf monsraB Gu y ckopouenni pisdis PHK HCVy knitunax

pernJIiKoHiB.

PesucrenTHicTh

YV kynemypax xnimun

bynu BiniGpani perutikonn HCV 3i 3HipkeHot0 4yTauBicTIo 10 codocbysipy B KynbTypax it
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AnA pI3HUX TeHOTHMNIB, y ToMy uMcni lb, 2a, 2b, 3a, 4a, 5a Ta 6a. 3HMmKeHa YYTIHBICTH /0
codocOyBipy nos’s3ysanacs 3 nepBuHHO NS35B 3aminoro S282T y Bcix BHBYEHHMX I€HOTHIAX
pennikoniB. CaiiT-cnpsamoBaHuii MyTareHe3 3amiieHoro ¢parmenty S282T y perutikoHax
reHoTHNy 1-6 mpu3BiB 10 3HWKEHHS YYTIMBOCTI 10 codocOyBipy y 2—18 pasiB Ta 3HMKEHHS
3AaTHOCTI 0 penjikauii Bipycy Ha 89-99 % nopiBHAHO 3 BIANOBIAHMM AMKHM THIIOM. Y
GioximiuHMX aHanizax 3aaTHicTh akTHBHOTO TpHpochaTy codocbysipy (GS-461203) inriGysaru
pexombinaHTHY noniMepasy NSS5B i3 reworunie 1b, 2a, 3a ta 4a, mo ekcnpecye 3aMilleHHs
S282T, Byna MeHIIOW MOPIBHAHO 31 31aTHICTIO iHribyBaTH pexomOiHanTHY nonimepazy NS5B
JUKOro TUMy, Ha mo BKazyBano 8,5-24-kparne 30inemenHs iHribyrowoi konuenrtpauii 50 %
(IC5s0).
B ymogax in vitro 6ymu Binibpani pennikonn HCV 3i 3HIKEHOR YyTIMBICTIO /10 Bennaracgipy B
KYJIbTYpax KJIITHH JUI1 Pi3HHX NeHOTHIIIB, y TOMY 4Hcai la, 1b, 2a, 3a, 4a, 5Sa Ta 6a. Bapiantamu,
BilibpaHUMH B NOJNOKEHHSAX, acolliiioBaHuX i3 pesucteHTHicTio NS5A, 6vam 24, 28, 30, 31, 32,
58, 92 ta 93. Bapianramu, acouiiioBanumMu 3 pesuctentHicTio (BAP) Ta BiniGpanumu B 2 abo
Ginpire renotunax, 6yam F28S, L311/V ta Y93H. Caiir-cipsiMoBaHmii MyTarcHes Bizomux BAP
NS5A npoanemoHcTpyBaB, 110 3aMiHamH, $Ki NpU3BOAATH A0 > 100-KpaTHOro 3HMKEHHS
4yTAMBOCTI 0 Benmnaracsipy, Oymu M28G, A92K ta Y93H/N/R/W y renotuni la, A92K — y
reHotumni 1b, C92T ta Y93H/N — y resoruni 2b, Y93H — y resoruni 3 ta L31V i P32A/L/Q/R —
y reHotuni 6. XKoaHi okpemi 3aminu, BUnpoOyraHi B reHoThnax 2a, 4a abo 5a, He NPHU3BOAWIN
10 > 100-KkpaTHOro 3HIKEHHS YyTIHBOCTI 10 BennaracBipy. KomOinauii Takux BapiaHTiB yacto
JeMOHCTpyBanu Oinblie 3HWKEHHS YYTAMBOCTI J0 BelnaTacBipy, Hisk okpemi BAP nooauHLi.
V kniniunux docniosicennsx
Hayienmu 6e3 yuposy ma nayicHmu i3 KOMREHCOBAHUM YUPOIOM
Y of’eaxnanomy asanizi faHux nauieHTiB Ge3 umupo3y abo 3 KOMIIEHCOBAHMM LIMPO30M, SKi
oTrpuMmyBaii coocOyBip Ta BeanaracRip MpoTAroM 12 THXHIB y mpoueci TPrOX HOCHiPKeHb
¢asu 3, 12 nauienriB (2 3 resorunoM 1 ta 10 3 reHotunoM 3) BiAmoBigamH KpuTEpiaM s
aHaJi3y Pe3HCTEHTHOCTI Yepe3 BLACYTHICTH Bipycosoriydol sianosigi. Ille oaun nauieHt 3
indexuicro HCV renotumy 3 Ha BHXigHOMy piBHi 6yB nosropHo indikosanuit HCV renorumy
la 3a BiACYTHOCTI BipycosIOTiyHOI BiANOBiAi Ta OyB BHUK/IIOYEHHMI 3 aHalizy BipyCOJOri4HMX
AaHux. Y sxkonHoro 3 mauieHTiB 3 iHdekuicto HCV renorunie 2, 4, 5 abo 6 ne 6yno
3apecCTPOBAHO BiICYTHOCTI BipyCO/IOriYHOT BiAMOBI i,
I3 1BOX mauieHTiB 3 iH(ekuico reHoTumy | i3 BiacyTHicTIO Bipyconoriunol Bianosiai B ogHoro
nauieHra 6ys Bipyc i3 nossoio BAP NSS5A YI93N, a B iHworo nauiesrta 6yB Bipyc i3 nosiBoio
BAP NS5A L311I/V Ta Y93H 3a BiacyTtHocTi BipycooriyHoi Bianosiai. O6uaBa naumieHTH Maam
BipycHy indexuilo Ha BuxinHomy piesi i3 BAP NSSA. JKoauux BAP NS5B n0 Hykieozuauux
inribiropis (HI) y 2 nawienTis 3a BicyTHOCTI BiANOBIAI He criocTepiranocs.
I3 10 nauientis 3 indexuicio renotumy 3 Ta BiacyTHicTIO Bipyconoriunoi Bianoiai 3mina Y93H
cnocTepiranacs y eix 10 mauienTis 3a BiacyrHocTi Biznosiai (v 6 nossa Y93H sinGynacs nmicis
NiKyBaHHs, a y 4 nauientis HaspHicTb Y93H 3apeecTpoBaHa Ha BHXigHOMY piBHi Ta micnsa
nikysanus). Xomguux BAP NSSB go HI 3a sigcyrwocri eigmosizi y 10 mnauieHrtie He
criocTepiranocs.
Iayienmu iz dexomnencosanum yuposzom
Y oaHomy mocnimkenHi gasm 3 y nauieHTiB i3 AeKOMIIEHCOBAHMM LMPO30M, SKi OTPUMYBAJIH
JNiKapcekuit 3aci6 + pubaipun npotsarom 12 TkHi, 3 nauienty (1 i3 Bipycom resotumy 1 Ta 2
3 BIPYCOM reHOTHMY 3) BIAMOBIAANM KPHTEPIAM A/ aHai3y PE3UCTEHTHOCTI Yepe3 BilCYTHICTH
BipyconoriyHoi Bianosiai. Y sxonsoro nauienTa 3 indekuielo HCV renotuny 2 a6o 4 B rpymi
3aCTOCYBaHHA JlikapcbKoro 3acoby + pubGaBipuu mporsarom 12 THKHIB He GyJIO 3apeecTpOBaHO
BiJICYTHOCTI Bipyco0riuHoi BiAmosizi.
Y oapuoro nauienta 3 indexuicto HCV renotuny | Ta BiacyTHicTIO Bipyconoriunoi Bianosiai He
6yn0 BAP NS5A a6o NS5B 3a BincyTHocTi Bignosizi.
I3 1BOX nauieHTiB i3 BipycoM reHoTHIy 3 Ta BIACYTHICTIO BipycosoriuHOi BiAMOBiAi B OAHOTO
BinOynacs nosea BAP NS5A Y93H 3a sincyrnocti Bianogizi. 1lle B ofnoro nauienta 6ys Bipyc
i3 3aminoro Y93H Ha BuXigHOMy piBHI Ta BIACYTHICTBH BipyconoridHoi BiAMOBiZi, a TaKox
3’ABMIMCA HU3BKI piBHi (< 5%) BAP NS5B 1o HIN142T ta E237G 3a sincyrHocri Bi}lﬂUl?E_l’i.
/
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Jlani papMakoKiHETHKH LLLOTO MaLlieHTa Oy 00YMOB/IEH] HEIOTPMMAHHSM PEKUMY TIKYBAHHSL.
V upoMy JOCHIKEHHI Y ABOX MNalieHTIB, AKi 3aCTOCOBYBAIH mpenapar nporarom 12 a6o
24 TuxkniB 6e3 pubasipuny, BinOynaca nossa 3minu NSS5B S282T i3 uusbkum pisnem (<35 %), a
Takoxk L159F.

BruiMB HAasBHOCTI HA BHXiJIHOMY piBHiI BapiaHTiB. acouiiioBaHux i3 pesucreHTHicTIO HCV, Ha
pe3YALTATH JIKYBAHHS

Iayienmu 6e3 yupo3sy ma nayieHmu i3 KOMREHCOBAHUM YUPOZOM

Bynu npoBesicHi anani3y A1 BuBYcHHA 38’ 13Ky Misk BAP NS5A, mo Synu HasABHI 10 BHX1THOTO
piBHSI, Ta pe3y/bTaTOM JIIKYBAHHs 1A NalicHTiB Oe3 1mMpo3y abo 3 KOMIEHCOBAHUM LIMPO30M Y
TPHOX KIiHIYHMX jocnimkenHsx ¢asu3 (ASTRAL-1, ASTRAL-2 ta ASTRAL-3). Is
1035 nauienTis, Aki npoxomunM nikyBanHs copocOyBipoM/BennaTacBipoM y TPhOX KIiHIYHHX
nocnimpkennsx (asu 3, 1023 nauientn 6ynu Bxmoveni B ananis BAP NS5A: 7 nauienris Oynu
BUKJIIOYEHI, OCKIIbKM y HUX He OyJ10 aHi Z0CArHYTOI cTifikoi Bipyconoriynoi Bianosiai (CBB12),
aHi BigcyTHocTi BipycosnoriuHoi BiAMOBiAi; e 5 mauieHTiB OynM  BMKIIOYEHI uepe3
HEMOXJIMBICTh cekBeHyBaHHsi reHa NSSA. B o6’eaqHanoMy aHanisi JaHux J0CHIKEHb (azu 3
Bipyc y 380 3 1023 (37%) nauienTis xapakrepusyBascs HasiBHicTio BAP NS5A Ha Buxignomy
piHi. [NauienTu 3 inpexuiero HCV renotuny 2, 4 ta 6 manu Buily HasBHicTe BAP NS5A (70 %,
63 % Ta 52 % BiANOBiAHO) NMOpPiBHAHO 3 maiieHTamy, iHdikosanumu HCV renotuny 1 (23 %),
reHotuny 3 (16 %) Ta rerotuny 5 (18 %).

BAP Ha BuXigHOMY PpiBHI He Maju 3HauyHoro BmuBy Ha yacrory CBBI12 y mauienris 3
indexuiero HCV renotuny 1, 2, 4, 5 ta 6, mo KopoTko BHKIaaeHo y Tabnuui 6. [Tauientu 3
indexuicto resoruny 3 i3 BAP NSSA Y93H Ha puxignomy pieHi Maau Menmy yactoty CBBI12,
Hi nauienTu 6e3 3aminu Y93H, micis 3acTocyBaHHs JiKapebKoro 3aco0y npoTaroM 12 THXHIB,
IO KOPOTKO BHKJIajaeHo B Tabmuui 7. Y gocnipkenni ASTRAL-3 BAP Y93H Oys sussienuii na
BUXiZIHOMY piBHi B 9 % nauieHTiB, AKi 3aCTOCOBYBAJIH JliKapchKHii 3acio.

Tabmnua 6
CBBI12 y nauienrie i3 BAP NSS5A na puxigunomy pieni aGo 6e3 3a renorunom HCV
(mocaimxenHs ASTRAL-1, ASTRAL-2 ta ASTRAL-3)

Codocbysip Ta Bennaracsip, 12 THKHIB
Ienotun 1 ["eHorun 3 Ileworunu 2, 4, 5 | 3aranom
abo 6
I3 Oyap-akumu 88% (38
BAP NS5A Ha | 97% (733 75) 43 ) *1100% (262 3 262) 98% (373 3 380)
BUXITHOMY piBHIi )
be3s BAP i "
NS5A na ég?)/“ @51 = ggf}' (225 31 100% (1613 161) | 99% (637 3 643)
BMXiZIHOMY PiBHI
Tabnuus 7

CBBI12 y nauienris i3 Y93H na BuxigHoMmy piBHI Ta Oe3, rpaHnuHe 3Ha4deHHs 1 % (momynswis
aHaizy pe3ucTeHTHocTi), mocnimkenHs ASTRAL 3

CodocOysip Ta Bennaracpip, 12 THxkHIB
Bci cy6’ ekt I3 uupo3om be3 uupo3sy
(n=274) (n=80) (n=197)
3aranom 95,3 % (263 3274) 91,3 % (73 3 80) 97,9 % (190 3 194)
95 % JI 92,9-98,0 % 82,8-96,4 % 92,8-98,6 %
CBB i3 Y93H 84,0 % (21 3 25) 50,0 % (234) 90,5 % (193 21)
95 % A1 63,9-95,5 % 6,8%—93.2 % 69.6-98.8 %
CBB 6e3 Y93H 96,4 % (242 3 249) 93,4 % (71 3 76) 98,8 % (1713 173)
95 % 1 94,3-98.9 % 85,3-97.8 % 95,9-99.9 %
BAP NS5B no HI S282T ne Oye BusiBneHMH Ha BHXigHOMY piBHi B nocmiosHocti NS5B y
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’KOJIHOTO 3 mauieHTiB y Aocaimkenusx dasu 3. CBB12 Oyna gocarnyra y Beix 77 naiieHris, y
AKMX Ha BuXigHomy piBHi 6ymn BAP NSSB no HI, srmnouaroun N142T, L159F, E/N237G,
C/M289L/1, L320F/I/V, V321A/l Ta S282G+V321L

Iayienmu 3 dekomneHcoeanum yuposom (krac B 3a knacugpixayicio Yaiwnoa—I1'1o-Typxoma)
IlpoBeneHo aHanizu s BUBYEHHS 3B’si3Ky Mik BAP NSS5A, wo Oynu HasBHI 10 BHXiIHOTO
piBHSl, Ta Pe3yNbTATOM JIKyBAHHS JUIS MALIEHTIB i3 JEKOMIIEHCOBAHMUM IMPO30OM B OJHOMY
nocnimkenHi ¢asu 3 (ASTRAL-4). 13 87 nmauienTiB, AKi MpOXOAMAM JIKYBaHHA JiKapChbKHM
3acobom codocbysipy Ta Benmaracsipy + pubagipun, 85 nmauienrtis 6ynu BKIHOYEHI B aHaI3
BAP NS5A; 2 nauienty 6yn1H BUKIIIOYEHI, OCKINIBKM y HUX He Oyno adi pocsarayroi CBB12, ani
BificyTHOcTi  Bipyconoriudoi Biamoriai. Cepea nauieHTiB, AKi OTPUMYBamM JiKyBaHHS
nikapcbKHM 3acoboMm copocOyBipy Ta Benmaraceipy + pubagipus nporsarom 12 tiwkHis, y 29 %
(25 3 85) nauienTiB Ha BHXigHOMY piBHi Oyna BipycHa iHdexuis 3 BAP NS5A: 29 % (19 3 66),
75%(334),15% (23 13)T1a 50 % (1 3 2) nauienris i3 HCV redoruny 1, 2, 3 ta 4 Bianoeijixo.
CBBI12 y nauientis i3 BAP NS5A a6o 6e3 BAP NS5A na BuxiiHOMy piBHI B rpymni JiKyBaHHS
coocOyripy Ta BenmaracBipy + pubaBipuH npoTarom 12 THXKHIB AIA LBOTO AOCIIKCHHA
rokasaHo B tabnuui 8.

Tabnmuus 8
CBBI2 y nauienrie i3 BAP NSSA a6o 6e3 BAP NSSA na BuxigHomy pieHi 3a renorunom HCV
(nocnimkenns ASTRAL-4)
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Codocbyeip Ta Bennaracpip + pubasipuu 12 THxKHIB

I'enoTun 1 I'esoTun 3 I'esoTunu 2 abo | 3aranom
4

I3 O6ynp-skumMu BAP
NSS5A Ha BHXiZHOMY
piBHI

100 % (19 3

19) 50 % (132) 100% (434) |96 % (24 325)

Bes BAP NSS5A na

. s 98 % (46347) |91 % (103 11) 100 % (23 2) 98 % (58 3 60)
BHXIi/IHOMY piBHI

VY oxsoro nauieHTa 3 BipycoM reHotumy 3, y sikoro OyamM HasBHi Ha BUXigHOMY piBHi BAP
NSS5A Ta y saxoro He Oyna gocarnyra CBB12, Ha BuxigHomy pieHi Oyna 3amina NSSA Y93H;
JaHni papMaKOKiHETHKM LBOTO mauieHTa 6yin 00yMOBIEH] HEOTPUMAHHAM PEKUMY JIiKyBaHHSI.
Y TphOX nauwieHTiB y rpyni JiKyBaHHs JiKapchkuM 3aco6om codocOysipy Ta Beamataceipy +
pubasipun nporsroM 12 THKHIB Ha BUXinHOMY piBHi 6yiu BAP NS5B a0 HI (N142T i L159F),
¥ BCiX TphOX nauieHTiB 6yno aocsaruyro CBB12.

ITepexpecHa pe3sHCTEHTHICTD

Hani  pocnijpkeHs in vitro BKasyiots, mo Oinbwicte BAP NSSA, ski npussBoasts 10
PE3MCTEHTHOCTI 10 JICAINAcBipy Ta JaKjaTacBipy, 3adMIuaiucs YyTIMBUMM JIO BeJnaTaceipy.
Bennaracsip 30epirae moBHY AaKTHBHICTH NPOTH acOUiOBAHOTO i3 Pe3UCTEHTHICTIO [0
copocbysipy 3amimenna S282T y NSSB, Togi sk yci acowiioBaHi i3 pe3HCTEHTHICTIO 0
Bennatacsipy 3amimenHs y NSSA noeuicTio uymmmsi g0 codocOysipy. Codocbysip Ta
Be/mnaTacBip Oy/M MOBHICTIO aKTHBHUMH TIPOTH 3aMillCHb, ACOLIMOBAHMX i3 PE3UCTEHTHICTIO JI0
IHIIMX KJ4aciB TNPOTHBIPYCHHMX TNpernapatiB npsmoi Aii 3 BiAMIHHUMHM MeXaHi3MaMHu Jif,
HaTpUKJIaJ 10 HeHyKeo3uaHuX inribitopie NS5B Ta inri6itopie nporeasn NS3. EdexrupHicTs
3acTocyBaHHA coocOyBipy Ta BenmaracBipy HE OLIHIOBANM Yy MALi€HTIB, B AKUX IOIEPEIHE
NiKyBaHHs 3a IHIIMMH CXEMaMH, IO BKIoYau iHriditop NS5A, He nano Bianoeizi.

Kniniyna edexruBnicTs Ta 6e3neuHicTs

Edexrusnicts kombinoBanoro npenapaty CodocOysip/sennaracsip y Tabnerkax ouiHIOBaIM B
TPbOX jocHiikeHHAX 3 ¢dasu 3a ywactio nauientis i3 BI'C-indekuicio 1-6 renorunis i3
KOMIICHCOBaHHM LIMpo3oM abo Ge3 Ta B ofHOMY AociikeHHi 3 ¢a3u 3a ydyacTio NaLlicHTIB i3
BI'C-ingekuiero 1-6 reHOTHINIB i3 JeKOMIEHCOBAHUM LIMPO30M, SIK nokaszaHo B Ta6muwi 9.

Tabauus 9: Jocainkenns kombinoBanoro npenapary Codocdysip/Beamnaracsip y
Tabaerkax 3a yuactio naunientis i3 Bl C-indexuicio 1, 2, 3, 4, 5 a6o 6 renoTuny '/
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rﬂoc.’liﬂ)ﬁeﬂﬂﬂ Ionyasuis I'pynu pocaikenns (KiabKicTs
NPOaiKOBAaHHX NANIEHTIB)
[enornn 1, 2, 4, 5 abo 6 Co¢ocbOyeip/Bennaraceip y Tabnerkax
npotsiroMm 12 THxkHIB (624)
ARIRALL PH Ta PI1 6e3 uupo3y abo 3
KoMrieHcoBaHuM LupozoM |[Tnane6o nporsrom 12 Trxknis (116)
i ["enorun 2 Cogocbyrip/Bennaraceip y Tabnerkax
: TRA npotsarom 12 tvwxknie (134)
;AS .o PH Ta PIT Ge3 unpo3sy abo 3
KomrieHcoBaHuM wiposoM  [SOF+RBV nporsirom 12 tiksiB (132)
['enorun 3 CodocOysip/Bennaracsip y Tabierkax
; npotaroM 12 TixHis (277)
pRLEAL PH Ta PII 6ez uupo3y abo 3
KoMmnieHcoBaHuM uupo3om  |SOF+RBYV nporarom 24 tikHis (275)
CodocOysip/Bennaracsip y Tabaerkax
Fenorun 1.2.3.4.51a6 [POTATOM 12 TraxHiB (90)
ASTRAL-4 |PH ta Pl is Codocbyeip/sennaracgip y Tabnerkax
_ + pubasipun npotarom 12 trknie (87)
JIEKOMIEHCOBAHNM
veposaasiacy B CHLT) CodocOysip/Bennaracsip y tabnerkax
npotsrom 24 tixkHiB (90)

PH = panie ne nikosani nauienty; PI1 = panime nponikoBani nauieHTH (B TOMY 4HcHi Ti, B KOO JIiKYBaHHA 3a
cxemolo merintepdepon anvda + pubamipuH i3 JonasaHHaM iHTiGiTopa nporeas BI'C aGo 6e3 BusBHiocs
HeedheKTHEHHM)

Jlo3y pubaBipuHy BU3Hauauu 3aiue:xkHO Big Mac Tina (1000 mr Ha no0y B aBa npuiioMu uis
nauieHTiB i3 Macoro Tina < 75 kr ta 1200 mMr a1g nawieHTiB i3 Macoro Tisia = 75 Kr) i BBOAUIM B
JiBa NpUioMHU y pa3i 3acTocyBaHHs B komOiHallii i3 codocOyripom y gocrimkennsx ASTRAL-2
ta ASTRAL-3 abo B komOinauii i3 CodocOysipom/BennaracBipoM y Tabnerkax y AOCHiDKeHH]
ASTRAL-4. Kopekuioo 103yBaHHA pHOaBipHHY 3iHCHIOBaJM 3riJHO 3 pPEKOMEHJALAMH,
HaBEJIECHHMM B IHCTPYKUIl JUIs MEAMYHOro 3acTocyBaHHs pubaBipuHy. VYV KIIHIYHHX
nocnimxennax pisHi PHK BI'C y cupoBatui KpoBi Bu3Hayanu 3a ponomorow tecty COBAS
AmpliPrep/COBAS Tagman HCV (Bepcin 2.0) i3 HHAKHBOIO MEKEIO Ki/IBKICHOIO BH3HA4YCHHSA
(LLOQ) 15 MO/mn. Criiika Bipyconoridyna Bianosias (CBB12), BusHauena sik pisens PHK BI'C
Hmwkye LLOQ yepe3 12 TwxHiB micis BiAMiHK JNiKyBaHHSA, Oy/ia NepPBHHHOIO KiHIIEBOK TOYKOIO
JUIA BU3HAYEHHS 4acTOTH BUJIIKYBaHHS Bijl BipycHoro renarury C.

Kniniyni docniodcennn 3a ywacmio nayienmie 6e3 yupo3y ma nayicHmie i3 KOMREHCOBAHUM
yupozom

Hopocni nayienmu, ingixoeani BI'C 1, 2, 4, 5 abo 6 zenomuny — ASTRAL-1 (docnioxncenns 1138)
Hocnimkenns ASTRAL-1  6yno  panaomi3oBaHMM, MOABIHHHM  ciinuM, mane6o-
KOHTPOJILOBAHUM JIOCII/DKEHHAM, B AKOMY OLHIOBANH |2-TH)KHEBe JiKyBaHHA KOMOIHOBaAaHHM
npenapatom CodocOysip/Bennaraceip y tabmerkax mOpiBHAHO 3 12-THXKHEBHM NpHHOMOM
nnaue6o B nauienTis i3 BI'C-indexuieto 1, 2, 4, 5 a6o 6 renoruny. [NauienTis i3 BI'C-indekuiero
I, 2, 4 abo 6 reHoTMIYy paHOOMi3yBanM Yy BigHomeHHi S:1 and  JgiKyBaHHs
Codocbysipom/BennaraceipoM y Tabnerkax mnpotsrom 12 TuxkHiB abo npuitomy nnaueGo
nporaroM 12 twkHis. [lauienTie i3 BI'C-indekuicio 5 reHoTHITy BKIIOYaIH B IpyIy JiKyBaHHS
Codocbysipom/Bennaracsipom y tabnerkax. Panpomizauiro crpatndikysand 3a reHOTHIIOM
BI'C (1, 2, 4, 6 Ta HeBM3Ha4eHHUIT) Ta HAABHICTIO YM BiACYTHICTIO LIMPO3Y.

ﬂemorpadaiqni Ta MOYATKOBI XapaKTepPHUCTHKH OyIo piBHomipHo PO3NOALICHO MIK I'PyNamMH
JTIKyBaHHﬂ CodrocOysipom/Bennatacsipom y tabnetkax i mnauebo. Meniana Biky anms, 740
NaLi€HTiB CTaHoBMIA 56 pokiB (mianaszon: Bin 18 1o 82); 60 % nauientis Gyau qo.nomrc u; T2
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% Hanexanu 0 e€BponeoinHoi pacH, 9 % - 10 HerpoiaHoi; 21 % Manu Ha BHXiJHOMY piBHI
iHgekc Macu Tina He Hwkye 30 kr/m%; yacTku nauieHTiB i3 1, 2, 4, 5 abo 6 renotunom BI'C-
indexuii cranosunn 53 %, 17 %, 19 %, 5 % ta 7 % sianosiaxo; 69 % maan ne-CC aneni IL28B
(CT abo TT); 74% wmanu nouarkosi pisi PHK BI'C 800 000 MO/mn: 19 % crpaxaanu nHa
KOMITEHCOBaHHi LMpo3; i 32 % paHile BXKe OTPUMYBAJIH JTIKYBaHHS.

Y Tabauui 10 npeacrasaeno CBB12 qns gocnimkenns ASTRAL-1 3a renorunamu BI'C. ¥V
’KOJIHOTO mauicHta B rpymni niauebo He 6yno gocarnyro CBB12.

Ta6anus 10. CBB12 y pocainxkenni ASTRAL-1 3a renorunom BI'C

Coq:ocﬁyaip!BeJmaTacBi_b_}'f_"r_s_aﬁ.merkax npotrsirom 12 THxkHiB (n = 622} _____
| Ycboro I'T-1 I'T-2 I'T-4 I'T-5 I'T-6
‘ (BeiI'T) IPT-1a [IT-1b  [Veworo
| (n=104) (n=116) (n= |(n=

(n=624) | = 210) |(n = 118) |(n = 328) 35) 1)

99% 98% 99% 98% 100% 100% 97%  {100%
CBBI2
= (618/624)1(206/210) ((117/118){(323/328)(104/104)|(116/116){(34/35) |(41/41)
tPE3)/J'II:T&TIv] B nauienTis 6e3 CBB12
EﬂCYTHiCTI: l
Bipycosnoriunoi [0/624 0/210 0/118 0/328 0/104 0/116 0/35 |0/41
'BiaNoBii - N
" <1% [<1% 1% 1%
Peunnng® 0/104 0/116 0/35 |0/41
| (/623) [(1/209) {(1/118) 1(2/327)
| 1% 1% [1% 3%
;IHIJJib 0/118 i 0/104 0/116 0/41
| (4/624)  |(3/210) (3/328) (1/35)

I'T = renorun

& Mipoto Ui peuMIMBY € KibKicTs nauiexTis i3 pinamu PHK BI'C < LLOQ Ha MOMEHT OCTaHHLOTO OLli HKOBAHHSA
Mif 4ac JiKYBaHHA,

bJlo inmx pianeceno mauientis, y axux ne 6yno nocarmyro CBB12, Ta AKi HE 3a00BONEHAIOTE KPHTEPiAM
BijicyTHOCTI BipyconoriuHoi Bianoeizi.

Hopocni nayienmu, ingpikosani BI'C 2 2enomuny — ASTRAL-2 (docnioxcenns 1139)
Hocnimxenns ASTRAL-2 Oyno paHIOMi30BaHMM BiIKPUTHM JOCIIDKEHHSM, B SKOMY
ouiHoBanM 12-TwkHeBe NiKyBaHHA KomOiHosanum npernapatoM CodocOysip/Bennaracsip y
tabnerkax nopiBHAHO 3 12-TKHeBMM NiKyBaHHsSM 3a cxemoio SOF+RBV (codocOysip +
pubasipun) y mnauientis i3 BI'C-indexuiero 2 renorumy. [lauientie pangomizyBanu y
BigHomenni 1:1 ans nikyBauwns CocdocByBipom/BennaracBipom y Ttabierkax mnportsrom 12
TiwkHiB abo ikyBaHHa 3a cxemow SOF+HBV mporsrom 12 Tuknis. Panpomiszauiro
CTpaTH(iKyBaJIM 3a HaABHICTIO a00 BiZICYTHICTIO LIMPO3Y Ta MoNepeAHiM NiKyBaHHAM (paHilie He
JIKOBaHI Ta paHille MpojiiKoBaHi).

Hemorpadiyni Ta noyaTKoBi XapaKTepUCTHKH OyJ0 pPIBHOMIPHO pO3NOALIEHO MDK ABOMA
rpynaMu JikyBaHHs. Meniana Biky ana 266 nauieHTis ctaHosuia 58 pokis (nianason: i 23 10
81): 59 % nauientis 6ynn 4onosikamu; 88 % Hanexanu a0 e€BponeoiaHoi pacH, 7 % - 0
HerpoiaHoi; 33 % manu Ha BHXiAHOMY piBHI iHgexc MacH Tina He Hmkye 30 kr/m%; 62 % manu
He-CC aneni IL28B (CT abo TT); 80 % manu nouarkosi pisui PHK BI'C 800 000 MO/mn; 14 %
CTPaXKJAaJH Ha KOMIEHCOBAHMI LMpo3; i 15 % paHilue BiKe OTPUMYBaIH JIIKYBaHHSL.
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V Tabnuui 11 npeacrasneno CBB12 ans pocnimxenns ASTRAL-2.

Ta6anus 11. CBB12 y nocaigmenni ASTRAL-2 (BI'C 2 renoruny)

Codocbysip/Beanaraceip SOF+RBV
y TabJeTkax
12 THKHIB
12 THKHIB
(n=132)
(n=134)
‘CBBI12 99 % (133/134) 94 % (124/132)
Pesynwratn B nauientie 6es CBB12
BiacyrnicTs 0/134 0/132
BIPYCOJIOTYHOT BiNOBIi
Mij 9ac JiKyBaHHs
Pernne® 0/133  5%(6132)
Tami® 1 % (1/134) 2 % (2/132)

a Mipoo u1s peumaney € KinbkicTs nauienTie i3 pipusmu PHK BI'C < LLOQ Ha MOMEHT OCTaHHBOTO OLHIOBAHHA
M 4ac NiKyBaHHA,

b Jlo iHmmMx BifHeceHO mMauieHTIB, ¥ AKHX He Oyno gocariyto CBB12, Ta Aki He 3aNOBONBHAIOTE KpHTEpiAM
BIICYTHOCTI BIpycoJioriaHol BiANOBIAL.

byno mnokazano cratuctuyHo 3Havymy (p = 0,018) nepesary JikyBaHHS KOMOIHOBaHMM
npenapatoM CodocOyrip/Bennaraceip y Ttabnetkax mnporsaroM 12 THXKHIB TOpIBHSIHO 3
nikyBaHHsM 3a cxemoto SOF+RBV npotsirom 12 THkHIB (pi3HHLIA MiX rpynamMH JikyBaHHs +5,2
%; 95 % nosipunit inrepsan: Big +0,2 % no +10,3 %).

Hopocni nayienmu, inghicosani BI'C 3 eenomuny — ASTRAL-3 (docnidacenns 1140)
Hocnikenns ASTRAL-3 Gyno paHaoMi3oBaHMM BiJKDHTHM JOCIIDKEHHSM, B SKOMY
ouinioBanu 12-TwkHeBe niKyBaHHs KombiHoBanum npenapatom CodocGyeip/Benmnaracsip y
TabneTkax nopiBHAHO 3 24-THXKHEBMM IiKyBaHHAM 3a cxemoro SOF+RBV (codocBysip +
pubasipun) y nauientis i3 BI'C-indekuieto 3 renorumy. [lauientis panmomisysaiu y
BiHowmeHHI 1:1 ansa nikyBanus CodocOyBipom/BenmaracBipom y Ttabnerkax mnporsrom 12
THXKHIB a0o JnikyBaHHA 3a cxeMow SOF+RBV mnporsroM 24 TuxkHiB. Pangomisaiino
crpaTudikyBamM 3a HaABHICTIO aG0 BiJICYTHICTIO IMPO3Y TA NOMEpeAHBOro MiKyBaHHA (paHiue
He JIIKOBaHI Ta paHille NpoiKoBaHi).

Jlemorpaiuni Ta moYaTKOBI XapakTepHUCTHKM Oyno pIBHOMIPHO pO3MOAINEHO Mk ABOMA
rpynamu JiKyBaHHa. Meniana Biky as 552 nauieHTiB ctaHoBMaa 52 poku (ianasoH: Big 19 no
76); 62 % naujentis 6ynu uonosikamu; 89 % Hanexanu o esponeoianol pacu, 9 % a0
MoHronoiaHot, a 1 % - no nerpoinnoi; 20 % Manu Ha BHXiZHOMY piBHI iHAEKC MacH Tija He
Hiwkye 30 kr/m?; 61 % manm ne-CC aneni IL28B (CT a6o TT); 70 % manu nouarkosi pieni PHK
BI'C 800 000 MO/ma; 30 % crpakaany Ha KOMIEHCOBaHWH 1Mpo3; i 26 % paHile Bxe
OTPUMYBATH JIIKYBaHHA.

Y Tabmuui 12 npeacrasneno CBB12 mna nocnimkenus ASTRAL-3.

Tabauus 12. CBB12 y pocaigxenni ASTRAL-3 (BI'C 3 renorumy)

Codocoyrip/Beanaracsip [SOF+RBV
y TabaeTKax |
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12 ThxuiB 24 Tixni
| (n=277) (n =275)
‘CBBI12 95 % (264/277) 80 % (221275) |
Pesynbratn B nauicutis 6e3s CBB12
BiacyrHicth 0/277 <1% (1/275)
BipyCOJIOri4HOI BiANOBi
i yac NiKyBaHHA
Permmus® 4 % (11/276) 14 % (38/272)
Tnmi® 1 % (2/277) 5 % (15/275)

a Mipoko s peuuanBy € KiabkicTs nauientie i3 pievamun PHK BI'C < LLOQ Ha MOMEHT OCTaHHBOTO OLLIHIOBAHHS
nij yac JiKyBaHHA.

b [Jlo iHwmMX BigHeceHO nauieHTiB, y Akux He Oyjo mocarHyto CBB12, Ta Aki He 3aJ0BOJIBHANTE KPHTEPiAM
BiZICYTHOCTI BipyconoriuHol BiZmoBii.

byno nokasano cratietuHo 3nHauymy (p < 0,001) nepepary nikyBaHHs KoMOiHOBaHUM
npenapatom  CodocOysip/BenmnaracBip y Tabnerkax mnporsroM 12 THKHIB TOpIBHAHO 3
nikyBaHHAM 3a cxemor SOF+RBV nporsarom 24 TwkHIB (pi3HMLA MiX rpynaMM JiKyBaHHS
+14,8 %; 95 % nosipunii inTepsan: Big +9,6 % a0 +20,0 %).
CBBI12 pns Bubpanux niarpyn npeacraenedo B Tabnuui 13.

Tabauus 13: CBB12 aas subpanux niarpyn y aociaixkenni ASTRAL-3 (BI'C 3 resoruny)

Codocdysip/Beanaracsip y SOF+RBY nporsirom 24 THxKuHiB?
TabjeTkax nporsrom 12

THAHIB

!CBBIZ Paniwe ne Panime Panime He Paniuie
NiKOBaHi NpoyikoBaHi | TiKOBaHi NPOJiKOBaHi
(n=206) (n=71) (n=201) (n=69)
Be3s nuposy 98% (160/163) |91% (31/34)  |90% (141/156) |71% (22/31)
13 upo3om 93% (40/43)  [89% (33/37)  173%(33/45)  |58% (22/38)

a IT’sTk nauieHTiB i3 HEBIAOMHM CTATYCOM 110J0 UMpO3Y B rpyni nikyBanus SOF+RBV npotsarom 24 TixHIB He
Dyno BKJIKOYEHO B el aHais.

Kniniuni docniodcenns 3a yuacmio nayienmie iz Oexomnencosanum yuopozom — ASTRAL-4
(Oocnidxcenns 1137)

Hocnimxenns ASTRAL-4 Oyno paHAOMi30BaHHM BIAKPHTHM JOCHIKEHHAM 38 Y4acTiO
nauienris i3 BI'C-indexuiero 1, 2, 3, 4, 5, abo 6 reHotuny Ta uuposom kiacy B 3a Yaiinsaom-
[I'ro-Typkorom (HIIT). IMauientiB pangomisyBanu y BigHowensi 1:1:1 aus jgikyBauHHs
Codocbysipom/BennaracBipom y Tabnerkax MPOTATOM 12 THIXKHIB,
Co¢ocbysipom/Bennaracipom y Tabnerkax Ta pubaipurom mnporsrom 12 TuxHiB abo
Codocbysipom/BennaracBipom y Ttabnerkax mporsrom 24  TikHiB.  Panaomizaiiio
crpatudikysanu 3a renotunom BI'C (1, 2, 3, 4, 5, 6 a6o HeBU3HAYEHUIT).

Jemorpadiuni Ta nmovyaTkoBi XapakTepHcTHKM Oy/o PiBHOMIPHO pPO3MOALIEHO MiK Ipynamu
NiKyBaHHs. Meniana Biky ais 267 nauieHTiB cranoBuaa 59 pokis (aianason: Big 40 go 73); 70 %
nauieHTie 6yau yonopikamu; 90 % Hanexxanu 10 eBponeoiiHoi pacH, 6 % a0 HerpoiaHoi; 42 %
MaJIH Ha BHXiAHOMY piBHi iHAexc Mach Tina He Himkye 30 kr/m’. YacTKy nauieHTis i3 I,N g S
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a6o 6 renorunom BI'C cranounu 78 %. 4 %, 15 %, 3 % i <1 % (] nauient) BignosigHo. Y
pociaimkeHni He Opano ywacte xogHoro nauienta 3 BI'C-indekuicio 5 renotuny. 76 %
nauientie mamu He-CC aneni IL28B (CT a6o TT); y 56 % suxiani pieni PHK BI'C 800 000
MO/mu, 55 % panime Bxke oTpuMyBany dikyBanHs: 90 % i 95 % crpaiiaanu Ha uupos Kiacy B
(YIIT) i manu ouiHKyY 32 MOAEJUTIO 1S KiHLIeBOT cTajii 3axBoproBaHHs nevinku (inagexke MELD)

< 15 Ha BUXiZHOMY piBHI BIAMOBiAHO.

V Tabnuui 14 npeacrasneno CBB12 ans pocnimxenns ASTRAL-4 3a renorunamu BI'C.

Ta6auusa 14: CBB12 y pocaizxenni ASTRAL-4 3a renorunom BI'C

CodocOysip/Bennaracsip
y TabjaeTkax

nporsirom 12 THKHIB

Codochysip/Bennaracsip
y Tabaerkax + pubasipun

nporsirom 12 THKHIB

Codochysip/Bemmaracsi
p y Tabierkax

npoTsirom 24 THXKHIB

| (n=90) (n=87) (n=90)
‘Veworo |83 % (75/90) 94 % (82/87) 86 % (77/90)
CBB12

Tenorun |88 % (60/68) 96 % (65/68) 92 % (65/71)
1

Tenorun |88 % (44/50) 94 % (51/54) 93 % (51/55)
1a

Tenorun |89 % (16/18) 100 % (14/14) 88 % (14/16)
1b

Tenornn |50 % (7/14) 85 % (11/13) 50 % (6/12)
3

Tenorun |100 % (8/8)° 100 % (6/6)° 86 % (6/7)°
2, 42606

an=4 ana redoruny 2 i n= 4 ana reHorumny 4.
b n=4 mna renotuny 2 i n = 2 ana renotuny 4.
¢ n=4 s redoruny 2, n =2 wii renotuny 4 in = 1 s reHoTHiy 6.

V Tabnuui 15 npeacrasneHo BipyconoriuHi pe3ynsrati Ans nauienTis i3 BI'C-indekuiero 1 abo
3 renoruny y nocnimkernti ASTRAL-4.
Y xoaHoro 3 nauieHTie i3 BI'C-ingekuiero 2, 4 abo 6 reHOTHITY HE CIIOCTEPIranocs BiACYTHOCTI
BIpyCOJIOTiYHOI BIAMOBII.

Tabauns 15. Bipycoaoriuni pesyabrarn aas nauicnris i3 BI'C-ingexuicio 1 abo 3
reqoruny B aocaigxenni ASTRAL-4

y Tabaerkax

npotrsrom 12 TuAxHIB

Codocdysip/Benmaracsip |Co¢0cﬁynipﬁﬂeﬂnal‘acnip

‘y Tabaerkax +
pubasipun

nporsirom 12 THKHIB

CodocOysip/Bennaracsip
y Tabaerkax

nporsirom 24 TH/KHIB

BigcyTHicTs BipyconoriuHoi Bianopii (peumaus ta HeeeKTHBHICT Mij Yac TiKyBaHH:)

Tenorun |7 % (5/68) 1% (1/68) 4 % (3/71)
18
Tenorun |6 % (3/50) 2% (1/54) 4 % (2/55)
+ 7 -

1a
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Tenorun |11 % (2/18) 0% (0/14) 6 % (1/16) "
1b

Tenorun 343 % (6/14) 15 % (2%13) 42 % (5°/12)

Tami® |5 % (4/82) 2 % (2/81) 5% (4/83) -

a ¥ 70aHOro 3 nauieHTie i3 BIC-indekuicio 1 reHOTHITY He CIOCTEpIranocs BiZICyTHOCTI BIpYCONOTiHOT BiNOBILi
nija yac MKyBaHHA.

b B 01HOrO NALi€HTA MiA 9ac NiKyBaHHA CrIOCTEpiraiacs BiCyTHICTE BipyconoriuHOi BiANOBiAi; papMakoKiHeTHYHI
NaHi 1BOTO NALIEHTA CBIIYATE NP0 HEAOTPUMAHHA PEKHMY JiKYBaHHS.

¢ B 0A1HOrO nauieHTa nia 4ac AiKyBaHHA COCTEPIranacs BiACYTHICTh BipycosioriuHol Bianosiai.

d Jlo iHmmx BiHeceHo nauieHTiB, y Akux He Gyno nocarnyro CBB12, Ta siki He 3a10BONLHAIOTE KPHTEPiAM
BIACYTHOCTI BipyconoriuHol Bianogini.

3MiHH TOKAa3HMKIB 38 CHCTeMOK owiHoBaHHs Yaitnpaa-IT"1o-Typkora (YIIT) y nauientis i3
CBBI12 y nocninxenti ASTRAL-4 (8ci 3 cxemu nikyBanHs) nokasano B Tabnuui 16.

Ta6auus 16: 3minn nokasHukis 3a cucremoro ouinrosanus YIIT Bix Buxianoro pisus 10
THHIB 12 i 24 nicas 3akinyenns gikyBanusi B nanientis i3 CBB12, nocainkenns
ASTRAL-4

| Aabbymin |Binipy6in |MHB Acuur  [Ennedanonaris
ETH}K{ISHI: 12 nicas aikysannsi (N = 236), % (n/N)

BHIKCHHS OWIHKH (34,59 17.9%  2.2% 7.9% .
(nokpamenns) |(79229) |(41/229) ((5229)  |(18/229) 7 (127222)
Bes avin 603%  [764%  1965%  189.1% |0\ x0, mammc,
| (138/229) [(175/229) [(221/229) |(204/229)[71-37 (209/229)
E.Hi,aBHLucHHs

Pt 52% 5.7% 1.3% 3.1%

'OLIIHKH 3.5% (8/229)
ot (12/229) |(13/229) |(3/229)  [(7/229)

fOuiHKa BIJICYTHSA 7 7 7 9 7
?Tumeua 24 micas aikysauus (N = 236), % (n/N)

SHIDKEHHA OUIHKH (39 4% 164%  [2.3% 15.0% "
(nokpamennn)  ((84213) |(35213) ((5213)  |32/213) | *70 (207219
Be3 awin 54.0%  80.8%  [94.8%  [81.2% .

| (115/213) |(172/213) [(202/213) |(173/213) e e
EHilIBHLU,eHHH

e 6.6% 2.8% 2.8% 3.8%

OLIIHKH 2.3% (5/213)
i (14/213) |(6/213)  |(6/213)  [(8/213)

OuiHKa BizCyTHS 23 23 23 23 23

IMpumiTka. YacToTa acuuTy Ha BHXigHOMY piBHi Gyna Takoro: 20 % - BiacyTHii, 77 %o - Jerkuii/moMipHOT TAKKOCTI,

3 % - TAKKHIL

Yactora enuedanonarii Ha BuxigHomy pisni 6yna takoro: 38 % - BincyTHa, 62 % - 1 a6o 2 cTyneHs TAKKOCTI.

Hediampuuna nonynsyis

€Bponeiicbkke areHTCTBO 3 JIKApChbKMX 3aco0IB HAZan0 BIACTPOUEHHS /18 BUKOHAHHSA
3000B’s3aHHA [OJATH Pe3y]bTaTH AOCHIKeHb JliKapebkoro 3acoly codocObyeipy Ta
Besnartaceipy B ofHii a6o AekinpKOX NiArpynax neaiaTpHyYHOT MOMy/IAWii NpH JiKyBaHHI
xpoHiyHoro renmatuty C (aue. po3nin 4.2 ais OTpMMaHHsA iHdopMmauii mojA0 3acTOCYBaHHA
neaiaTpUYHUM NalieHTam).
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Kniniuni  pocnimkenHs nikapcekoro 3acofy codocOysipy Ta BenmatacBipy BKIIOYANH
156 nauienTis Bikom Big 65 (12 % 3aranbHol KiNBKOCTI NALEHTIB Yy KJIIHIYHUX JOCHIIAKEHHIX
(hazu 3). Yacrora Bimmosiai, mwo crocrepiranacs y nauieHTiB BikoM > 65 pokis, Oynaa Takoio
CaMOI0, SIK 1 Y NALl€HTIB BIKOM < 65 pOKiB B yCiX rpynax JiKyBaHHS.

5.2 ®apmakoKiHeTHYHI BJIACTHBOCTI.

AGcopbutis

®apmakokineTnyni Bnacrusocti codocbysipy, GS-331007 i sennaracBipy ouiHIOBanuca B
3JI0POBHX JOpPOCIHX JOOpOBONBIIB Ta Y mnauieHTiB i3 Xxpoiunum renatutom C. ITicns
nepopanbHOro mnpuifoMy Jnikapcskoro 3acoby codocOyBipy Ta Benmnaracsipy cogocOysip
WBHAKO abcopbyeaBed, a MeliaHHA MIKOBa KOHIEHTPALlis B M1a3Mi KPOBi criocTepiranacs yepes
1 ronuny nicna npuitomy. MenianHa nikosa KoHueHTpais B mnasmi GS-331007 cnoctepiranacs
yepes 3 roJMHM Mmicas npuiiomy. MeaianHa nikoBa KOHLEHTpALlis BelnaTacBipy crioctepiranacs
yepes 3 roAMHM Micis npuiiomy.

Ha ocHoBi amanisy dapmakokiHeTukm B momysisauil nauientie 3 indekuicro HCV cepenne
3HAYEHHA TIOII MiJx (apMaKOKIHETHYHOK KpHMBOK B piBHOBakHOMY cTaHi (AUCq.24) ans
coocOysipy (n=982), GS-331007 (n=1428) Ta Bennaraceipy (n= 1425) cranosuno 1260,
13970 Ta 2970 Hrerog/mn BianosiaHo. 3HayeHHs! Cmax B PIBHOBaXHOMY cTaHi 114 codocOysipy,
(GS-331007 Ta BennaracBipy cranoBuiao 566, 868 ta 259 ur/mn sianosiaso. 3navenns AUC .24
Ta Cmax ana codocOyeipy Ta GS-331007 Oynm OAHAKOBMMH Yy 3J0POBMX JIOPOC/IHX
noGposonsuie Ta nauientie i3 HCV. TlopiBuaHo 3i 3m0poBuMH ao6posonbisamvu (n = 331),
3Ha4eHHA AUCo24 Ta Cmax U181 BesinaTacripy 6ynu Hukye BianorinHo Ha 37 % ta 41 % y HCV-
iH(iKOBaHHMX TALliE€HTIB.

Bnnue esicusanna isci

[TopiBHAHO 13 3acTOCyBaHHAM HaTLIe, 3aCTOCYBAHHA pa3oBoi 03M JiKapchKOro 3acoby
coocOyBipy Ta BenmaracBipy 3 Kero i3 cepeHimM BmicToM xkupy (~600 kkan, 30 % xupy) abo
BHCOKUM BMicTOM XkHupY (~800 kkan, 50 % sxupy) npuzeoauno jao niaeuimenns ua 34 % i 21 %
BianoeiaHo 3HaueHH AUC.inf Ta Ha 31 % i 5 % BiaAnoBinHO 3HaYeHHS Cpax A7 BEJNNATACBIpY.
Cepeaniii abo BucOKHit BMicT sxupy B ki nigeuityBas 3Ha4eHHs AUCp.ins codocOysipy Ha 60 %
ta 78 % BIANOBIAHO, ane CYyTTEBO HE BIUIMBaB Ha 3HauyeHHA Cmax codocOysipy. Cepenniii aGo
BUCOKHMH BMICT KHMpY B Xi He 3MiHioBaB 3HayeHHS AUCq.inr GS-331007, ane nmpu3BoAMB 10
3MeHIeHHsA Ha 25 % ta 37 % BianoBijgHo 3HaYeHHA Cmax. YacToTa BiANOBIAI B JOCHIIKEHHAX
¢azn 3 6yna oanakosoro y HCV-indikoaHux nauieHTiB, ski OTpuMyBanu JiKapchbKHi 3aci6
coocbysipy Ta BenmaracBipy He3aleKHO Bif BkMBaHHA Dki. Omke, Jikapcbkuit 3aci6
BEJITIAHAT moskHa 3acTOCOBYBAaTH HE3aJIE/KHO Bi/J BIKHBAHHA TKi.

Posnoain

CodocOysip mnpubnuzno Ha 61-65 % 3B'a3yerbes 3 GinKaMH MIasMuM  KpOBI JIOAMHH,
3B’3yBaHHA HE 3aJICKUTH BiJl KOHUEHTpaLii npenapaty B aianasoni 1 - 20 Mxr/mi. 3B’ s3yBaHHs
GS-331007 3 Ginkamu riasMu KpoBi moguxu 6yno MiniMansaum. [Ticns pasoBoro mpuiiomy
snoposumu Jo6posonsisiMu 400 mr ['“Cl-codocGyripy cniesinHomenns ['“C]-pagioakTueHix
CIOJIYK y KPOBi Ta Mnia3mi cTaHoBHI0 pubausso 0,7.

Bennaraceip Ha > 99,5 % 3B’s3yerbcsa 3 GinKaMu NIasMM KpoBi JUOAMHM, | 3B SA3yBaHHsS HeE
3aJIeKUTh BiJl KOHIEHTpalil npenapary B aianasoni 0,09 —1,8 mxr/ma. Ilicas pasoBoro npuiiomy
3poposuMHu  JgopociuMu aoGpoBonbisiMu 100 mr ['*Cl-sennartacsipy cnieeinsomenns ['“C]-
pajlioaKTHMBHUX CIIOJIYK y KPOBi Ta ru1asmi ctaHosuio i 0,52 10 0,67.

Biotpancdopmartis

CodocOysip akTHBHO MeTaboni3yeTbes B MediHLi, YTBOPIOIOYH (DapMaKoJOriYHO AKTHBHMI
HyKJ1eo3uaAHui aHanor tpudochar GS-461203. Illnax meraboniyHoi akTHBaLii BKIOYaE
MOCNIOBHMH rifponis ¢parMenTa Monekynu edipy KapOOHOBOI KHMCIOTH, KaTali30BaHMi
katencuHoM noauHu A (CatA) abo kapOoxcunectepazoo 1 (CES1), Ta posmenienns
docpopamizaty HykneotHnss'asyiounM Ginkom 1 i3 rictuaunosumu Tpiagamm (HINTI) i3
noganeworo  docopunanicto  mAxom  GioCMHTE3Yy — MIpUMIIMHOBOrO — HYKJICOTHAY.
HAedocdopumosans NPUBOIMTE 10 YTBOPCHHA HYKJIeo3uaAHOro metabonity GS-331007, gkuii

He niauaeTses eeKTHBHOMY 3BOPOTHOMY (hocOpHIIOBAHHIO Ta KoMy Gpakye aii npoTyk G0,
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in vitro. CoocOysip ta GS-331007 ne € cyberparamu abo inriditopamu depmentie UGT1A|
abo CYP3A4, CYP1A2, CYP2B6, CYP2CS8, CYP2C9, CYP2C19 Ta CYP2D6. Ilicas pa3oBoro
npuiiomy ["“C]-codocysipy B m03i 400 Mr ma GS-331007 npunagano npubausuo >90 %
3ara’nbHOI CUCTEMHOI eKCIO3HLIIT.

Bennaraceip e cyberpatom CYP2B6, CYP2C8 ta CYP3A4 i3 noeineHuM o6MiHoM. [Ticns
pazoBoro npuiiomy ['‘C]-sennaracsipy y moszi 100 mr Ginsmicte (> 98 %) pamioakTHBHMX
CIIONYK B IIa3Mi NpuWnajana Ha BUXigHMH npenapar. MetaGonitamy, BH3HAYEHHMH B IUIa3Mi
KpoBi moaunM, GyJiM MOHOriAPOKCHIIBHI Ta AeMeTHIBOBaHI MOXiani Benataceipy. Heaminenuii
BEJINATACBIP € OCHOBHOIO CTIONYKOIO, 10 BUALISETHCS 3 KAJIOM.

Busenenns

Iicns pasosoro mepopanbHoro mpuiiomy ['*Cl-codocBysipy y mosi 400 Mr cepenne 3aranbHe
suBesienns ['*C]-pagioakTuBHux crioyk cranosuio Ginsme 92 %: npubiusuo 80 %, 14 % Ta
2,5% BUBENEHHA i3 ceyelo, KaJoM Ta BUIAMXYBAHMM MOBITPAM BiAnoBinHo. OCHOBHA YacTHHA
Ao03u copocbyeipy, mo BuBoaMIacs i3 ceuero, 6yna y popmi GS-331007 (78 %), Toai sk 3,5 %
BUBOJMIOCE y BHIAAi copocOysipy. Taki naHi BKasyloTb Ha Te, W10 HUPKOBHMI KiipeHc €
OCHOBHHMM mUIAX0M BUBeleHHA GS-331007. Meniannuii TepMmiHansHUH 1epio/l HaNiBBHBEACHHS
copocOysipy Ta GS-331007 nicna npuiiomy nikapebkoro 3acofy copocOysipy Ta BenmaTacsipy
craHoBuB 0,5 Ta 25 roauu BiANoBiHo.

[Ticns oanopasomoro nepopanbHoro mpuiiomy ['“Cl-senmaraceipy y mosi 100 Mr cepemme
saranbHe BuBeAeHH: ['“C]-pajtioakTHBHUX crionyK cTaHOBHIO 95 %: npuGiunsHo 94 % Ta 0,4 %
BUBEJICHHA 3 KAJIOM Ta ceuero BianosiaHo. HeamiHeHuit Bennaracsip 6yB OCHOBHOIO CHOJNYKOIO Y
CKNIaal Kamy i CTaHOBMBR y cepeiHboMy 77 % NpHIilHATOI [03M; MOHOTIAPOKCHITBOBAHMIL
BEJINATAcBip CTAaHOBMB 5.9 % Ta aeMeTHIbLOBaHMil Bennaraceip craHoBue 3,0 %. lli aawmi
BKa3ylOTB Ha Te, IO EKCKpelid BHXIAHOTO Mpenapary 3 KOBYK Oy/a rolOBHUM ILIAXOM
BMUBCACHHA Beimaracsipy. Meaiannuii TepMiHanbHMH nepiojl HamiBBMBEIEHHS BeENIATACBIpY
mic/is npuiomy Jikapchkoro 3acoGy  codocOyBipy Ta BennartacBipy CTaHOBHB NpPHOIM3HO
15 roaus.

JlinifHicTh/HeaiHIAHICTE

3nayenns AUC pennaracBipy 3pocrtae maiike nponopuiiiso 103i B aianaszoni no3 25-150 mr.
3nauenns AUC codocOysipy Ta GS-331007 maibke nponopuiiiii 103am y aianasoni g03 200—
1200 mr.

IloTenuiiina B3aeMois in vifro Mix mikapcekuMH 3acobamu cohocOyBipy/BenaTacsipy
Codocbysip i Bennaraceip € cyGcrparamu npenapatiB-Tpancnoprepis P-riikonpoteiny Ta
MPOTEiHY PE3NUCTEHTHOCTI paky Moso4Hoi 3amosn (BCRP), a GS-331007 He € Takum
cyGerparom. Bennaracsip Takox € cyGerpatom OATPIB. B ymoBax in vitro crioctepirascs
NoBiMbHUHA MeTaGoni4yHmit 06MiH Bennartacsipy isopepmentamu CYP2B6, CYP2C8 ta CYP3A4.
Benmnaracgip e inri6itopom Tpancnoprepis P-rnikonporteiny, BCRP, OATPIB1 ta OATP1B3,
OTXe, HOro y4acTh y JIKapceKiif B3aeMOAIl 3 TaKHMH TPAHCHOPTEPAMH B OCHOBHOMY
obmezyeTbes npouecom abeopGuii. [Ipy KIiHIYHO 3HAYMMMX KOHUEHTPALIAX Y IUIa3Mi KPOB
BE/NATacBip He € iHriGiTOpoM NeYiHKOBMX TPAHCHOPTEPiB: MOMIH, IO eKCTIOPTYE JKOBYHI
xuciotd (BSEP), Ginka-koTpancnoprepa Hartpiii-raypoxonaty (NTCP), OATP2B1, OATP1A2
abo rparcnoprepa opraniunux karionis (OCT) 1; mupkoBux Tpancmoprepis: OCT2, OATI,
OATS3, npoteiHy, wo noe’A3yeThes 3 MHOKHHHOIO JiKAapebKOIO pesucTenTHicTio, 2 (MRP2) abo
MPOTEIHY MHOXKHHHOI pPE3MCTEHTHOCTI Ta BHBeAeHHs TokcuHie (MATE)1, a Takoxk
13oepmentie CYP uu hepmentis ypuaun rmokyponosuatpancdepasu (UGT) 1A1.
Cogocbysip ta GS-331007 ue e inribitopamu Tpancnoprepis P-ruikonporeiny, BCRP, MRP2,
BSEP, OATPIB1, OATP1B3 ta OCTI1. GS-331007 e € inri6iropom OAT1, OCT2 ta MATEL.
DapmakoKiHETHKA B OKPEMHUX MOYIIALIAX

Pacoea npunanesxcricms i cmamo

JKoaHuX KIiHIYHO 3HAYyIMX (apMakKOKIHETMYHMX BiAMiHHOCTEll BIAMOBIAHO 10 pacoBoi
MPHHANIGXKHOCTI 1 cTaTi mauienta He Oyno BusBieHo ana codocBysipy. GS-331007 abo
BEJINATACBIPY.

[Tayienmu nimuvozo iky 7

AHani3 (apMaKOKiHeTHKH B MOnyJisuii naujicHTis, indikosannx HCV, nokasas, mo_ B/Mexax
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npoanajizoBaHoro Bikoeoro jianasony (18-82 poku) BiKk He MaB KiiHiYHOro edexry Ha
excriosuiio codoctysipy, GS-331007 abo Beanaraceipy.

Hopywenns hynxyii Hupok

®apmakokideTika codocOyBipy aocnijkyBanack y nauiedtis, ne ingikoanux HCV, i3
nopymenssMu GyHkiii Hupok nerkoro (eGFR > 50 ta < 80 mn/xe/1,73 M%), cepeanboro (eGFR
>30 Ta <50 ma/x8/1,73 M%) Ta Tmxkoro crynens (eGFR <30 ma/xe/1,73 M%), a Takox y
NAUieHTIB i3 TepMiHAJIBHOK XpOHIYHOK HupKoBowo Hexoctathictio (TXHH), sika morpebye
remojianisy, micis npuiiomy ozasiel go3u codocOysipy 400 mr. [opiBHaHO 3 nauieHTamu i3
HopMmanbHOI0 (yHKuiclo HUpok (eGFR > 80 ma/xs/1,73 M%), 3nauenns AUCq.ine coocBysipy
6yno na 61 %, 107 % ta 171 % Buue npu nopyiueHHi GyHKLUil HHPOK JIETKOro, cepeAHbLOro abo
TsKKOro crynens Toai AK 3HaueHHA AUCo.inr GS-331007 Syno Ha 55 %, 88 % 1a 451 % Bume
BianoigHo. Y nauientiB i3 TXHH 3nauenns AUCp.ins copocOyBipy 6yno na 28 % Buie y pasi
npuiiomy cogocbyeripy 3a | roguny o remozianizy i Ha 60 % Buwe y pasi npuiiomy uepes
| roquy micns remoxianizy. 3uavenns AUCo.nr GS-331007 y mnauienris i3 TXHH, saxi
npuitmanu codocOysip 3a | roauny 1o abo yepes 1 roauny nicns remoaianisy, Oyno npuHaiMHI
B 10 pasiB ta y 20 pasiB Bume BignosigHo. GS-331007 edexkTnBHO BHBOJAMBCA I 4ac
remozianisy i3 xoediuieHtoM BuayueHHst npuOnuzHo 53 %. Ilix yac 4-roaMHHOT MpoLeaypH
reMojlianizy micis ogHopasoBoro npuioMy codocbysipy y ano3i 400 mr 6yno Bueeaeno 18 %
npuitHaTol K03M (auB. posain 4.2).

®apmaKoKiHeTHKa BennatacBipy BMBYajacs IMicis 3acTocyBaHHAM oaHopa3zosoi no3u 100 mr
BeJanaracBipy B nauieHTiB, He iH¢ikoBanux HCV, i3 nopymeHHAMH (YHKUIT HUPOK TSKKOIO
cryneds (eGFR <30 mn/xe 3a dopmynorwo Kokpodpra—Tonta). ITopieHgHO 3 nauieHTamu i3
HOpManbHOK GyHKUierw HUpok, 3HadeHHS AUCiys Bennaraceipy 6yno Ha 50 % Bumum y
NALiEHTIB i3 MOPYIEHHAMH QYHKLIT HUPOK TAKKOIO CTyrneHs (auB. po3ain 4.2).

Hopywenns gynxyii nevinku

®apmakokiHeTHKy codocOyBipy BMBYAMM micis 7-1eHHOro 3actocyBaHHs codocOyBipy B 103i
400 mr y nauienris, iHdpikoBanux HCV, 1a 3 nopywennaMu ¢yHKuUii nedinku cepegHboro abo
Tsokkoro crynens (knac B ra C 3a xknacudikauiero Yaitnpa-IT1o-Typkora). IlopisusiHo 3
nauieHTaMH i3 HopMaibHOIO (yHKuUiclo neviHkd, 3HadeHHs AUCop.24 codocOysipy Gyno Ha
126 % Ta 143 % Bume npu nopyumeHHi QYHKUIT Me4iHKH cepelHbOro abo TAKKOro CTYIEHS
TsOKKOCTI, Tofi Ak 3HaueHHs AUCo.24 GS-331007 6yno Ha 18 % Ta 9 % Buime BignosigHo.
Ananis gpapmakokinetuku B nonynsuii inpikosanux HCV nauientie Bka3yBaB Ha Te, 1110 LMPO3
(BKJIIOYAIOYM  JIEKOMMEHCOBAaHMH LMpO3) He MaB KIIHIYHOTO BIUVIMBY HA €KCIIO3MLIIO
copocOysipy Ta GS-331007.

PapMaKoKiHETHKY BeJIaTacBipy BMBYalM Micis 3acTOCYBaHHAM pa3zoBoi jgo3u 100 Mr
BennaracBipy B mnauieHtiB, He iHpikopannx HCV, i3 mopymenHsMa QyHKUIT nedinku
cepennboro abo Tskkoro crynena (knac B ta C 3a knacudikauiero Yaiinga—IT10-Typkora).
[lopiBHAHO 13 nauieHTaMH 3 HopManbHOKO dyHKiew nevinkn, AUCins  BennaTacsipy B niasmi
Oyna 0JHAKOBOIO B MAILEHTIB i3 MOPYIIEHHSMH (YHKLIl MEYiHKH CepeHBOro abo TIKKOro
cTynens. AHaniz gapmakokiHeTHKH B nomysauii iHpikosanux HCV nauieHtiB BkasyBaB Ha Te,
IO LMPO3 (BKIIOYAIOYH JEKOMIIEHCOBAHUI LMPO3) HE MaB 3HAYHOrO KJIIHIYHOTO BIUIMBY Ha
€KCTO3MLII0 BeanaTacBipy (AuB. po3ain 4.2).

Maca mina

Maca Tina He Mae KJIiHIYHO 3HAYMMOrO BILUTMBY Ha eKcrosuLilo codocbysipy abo Bennaracsipy
3riIHO 3 aHaJIi30M (hapMaKOKiHETHKH B MOMYIALLi.

Ilediampuuna nonynsyis

®apmakokinetuka copocOysipy, GS-331007 i Benmaracgipy y jireil He aocmiukyBanach (IuB.
posnin 4.2).

5.3 Mokniniuni gani 3 6esmexkn.
CodocOysip

Excniosuuito codocOyBipy B JOCHIUKEHHAX Ha IPU3YHAX HE BAAJOCH BUSBUTH, HMOBIpHO uyepes
BHCOKY aKTHBHICTb €CTE€pasH, TOMY 3aMicTh Hel J/Is OWIHIOBAHHS TPAaHUYHHUX 3H3YEHDb
eKCIO3MLIT BAKOPHCTOBYBAJIH €KCMNO3HMLLiI0 ocHOoBHOTO MeTabonity GS-331007. - z?}
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CodocOyBip He OYB reHOTOKCHYHHM 3a JaHUMU PALY ik Vitro Ta in vivo aHanisi, B TOMY YHCIIi
aHalizy Ha MyrareHHicts Oakrepii, aHani3y Ha XpoMocoMmHi alepallii 3 BUKOPHUCTAHHSM
nimdoumtie nepudepiiinoi KpoBi MOAMHM Ta in VIV MIKpPOAJEPHOTO aHai3y Ha MHINax.
TepatorenHux edekTiB y AOCHIIKEHHSX BIAMBY codocOyBipy Ha BHYTPIIHBOYTPOOHHIA
PO3BHTOK Y LIYPIB Ta KPOJIIB HE CIIOCTEPIranocs.

CodocOyBip He YHHHB HECNIPUATINBOTO BILIMBY Ha MOBEJIHKY, PenpojayKLild Ta PO3BHTOK
MOTOMCTBA WIYPIB V AOCHIKEeHHI npe- Ta MOCTHATANBHOTO puaa‘HTKy CodnocGymp He 6yB
KAHUEPOTeHOM 3rajHo 3 AaHHMH 2- pl'—IHHK AOCTIKeHb KaHLEPOreHHOCTI Ha MHILIAX 1 IIypax 13
excrio3uuigsmMu GS-331007, sixi B 15 1 9 pasiB BiANOBIAHO NepeBHIILYBAIH €KCIIO3HILIIO NpenapaTy
B JIHOJIMHH.

Bennaraceip

Bennataceip He OyB reHOTOKCHYHHM 3a JAHUMHM PALY i# Vilro Ta in vivo aHani3iB, B TOMY 4HCIIi
aHami3y Ha MyTareHHicTb Oakrepiii, aHamizy Ha XpoMOcOMHi abepailii 3 BHKOPHCTaHHAM
nimdouuTis nepudepiiHoi KPOBi MOAMHU Ta in vivo MIKPOAIEPHOTO aHalli3y Ha Lypax.
JlocniokeHHS  KaHLEPOreHHOCTI  BeNNAaracBipy  TpHBalOTh. BeamaTtacBip He  4YMHMB
HEeCNPUATIMBOrO BIUIMBY Ha cnapioBaHHs Ta (epruiabHicTe. TeparoreHHux edektie y
JOCIIUKEHHSX BIUIMBY BEJNATAcBipy Ha BHYTPILUHbOYTPOOHHIH PO3BUTOK Y MMIUEH i 1IypiB i3
piBHAMH ekcro3uiii (AUC), mo npubnusso B 31 Ta 6 pasiB BIANOBIAHO NEPEBUILYBAIH
eKCTO3HULII0 TIpenapary B JIIOJMHM Iicis NpuiioMy B peKOMEHJIOBaHiii KIiHIuHIA n03i, He
crnioctepiranocs. O HaK Ha MOXIHBY TE€PAaTOTEHHY il0 BKAa3ylOTh Pe3yNbTAaTH JOCTIUKEHHS Ha
KpPoNAX, Y #AKHX 3pOCTaHHsA 3arajJbHOI KIUIBKOCTI BajJ PO3BHTKY BHYTPIIIHIX OpraHis
crocrepiranocs B TBapuH i3 ekcniosuuiero (AUC), mo B 0,7 pa3y nepesuiyBana eKCrO3UIIIO
npenapary B JIOAWHH Mic/isl MPHHOMY PEKOMEH/IOBaHOI KJIiHIYHOT 103M. 3HauYeHHA LMX JaHHMX
ans moaei He 3'sicopaHo. BenmaTtacBip He UMHWB HECNPHSTIMBOIO BIUIMBY Ha TOBEAIHKY,
PEnpOAYKLIK Ta PO3BUTOK NMOTOMCTBA LIYPIiB Y JOCII/DKEHHI Npe- Ta MOCTHATAIbHOIO PO3BUTKY
npu piBHsax excrozuuii (AUC), mo B 5 pa3iB nepeBHLIyBaIH €KCIO3MLIIO MPEnapary B JIFOAHHH
Mics MPUIOMY peKOMEHI0BaHOT KJTIHIYHOT J103M.

6. PAPMALIEBTHYHI XAPAKTEPUCTHUKH.

6.1 Ilepenix TOMOMIZKHHX peMOBHH.

Appo Tabnerku
Konoginon

Eranon 6e3oiHumi

Lemonosa mikpokpucTaniuHa

Harpiro kpockapmenosa

Marsito creapat

[1niBKOBE MOKPHUTTS

CrnupT nosiBiHiNOBHIH

Turany niokeua

[MomieTHneHriKoMIb

Tanbk

Bbapeuuk FD7C Blue#1/Brilliant Blue FCF Aluminum Lake

6.2  HecymicHicTs.
He 3actocosne.
6.3  Tepmin npuaatuocTi.

24 micsaui.

6.4 Cneniaabui 3actepe:kennsi npu 36epiransi.



203

36epiratu npu Temneparypi He Buue 30 °C.
6.5  Twun ta BMicT yMakoBKH.

ITo 28 TabneTok, BKPUTHX TITiBKOBOIO 000JI0HKOI0, Y h1akoHi 3 nolieTuieHy BUCOKOT LiNBHOCTI
(HDPE) i3 noninpomnineHoBOIO KPHLIKOKO, OCHALIIEHOK 3aXHCTOM Bifl AiTeil.

6.6 CnenianbHi 3acTepeskeHHs Npu yruaizauii.

byap-saxkuil HeBUKOpUCTaHMIA JiKapchKMi 3aci® abo Horo BiIX0AM MiANAraloTh YTHIi3aLlii 3riaHO
3 MiCLIEBUMH BUMOTraMH.

7. BupoOHuk

Hartko ®apma Jlimiten
Korxyp Binnemx, Panra Peani dictpikr,
Tenanrana, 509 228, Inais

Burotosneno aus: Harko @apma Azis JIta. (Natco Pharma Asia Ltd.)
Cunranyp, 179098 (Singapore 179098)

ImMnoptep:

Inrerpeitren Mapker Cepgice3 (®ininninu) Ink.

(Integrated Market Services (Philippines) Inc.)

18/F, Van Kopnopeiit Cenrep, [I)x. Baprac Asento, Ha po3i Mepanko Aeetto Oprirac Cenrep,
ITacir

(18/F, One Corporate Center, J. Vargas Avenue corner Meralco Avenue, Ortigas Center, Pasig)

3a ninensiero Gilead Sciences Ireland UC.
8. JIATA IIEPETJISITY TEKCTY.

XKosrens 2019 p.

9. DR-XY46590
10. laTa nepwmoi peectpauii: Tpasers 2019 p.

11. YBAT'A: TloctaHoBa nmpo MpoAyKTH XapuyBaHHs, JiKapceKi 3aco6u, MeaudHe 00JiaiHaHHs
Ta KOCMeTHYHI 3acobu 3abopoHse Bianyck npenapary 6e3 peuenra.

12. 3BiT nmpo noOiyni peakuii: npo #iMoBipHi noGiyni peakuii cnig nosimommsta FDA:
www.fda.gov.ph.
A/s 380 x 500 mm Bennanar ®ininniau 22 10 19 M Koa: XXXxXxx

372644

Ha maxem maxoyic Haneceni MexXHiuHi NO3HAYKU MA 6KA3I6KU BUPOOHUKA, WO CIOCYIOMbCA
WMPUX-KOOy
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Sofosbuvir & Velpatasvir
VELPANAT

400 mg/100 mg Film-coated tablets

1. Name of the medicinal product

Sofosbuvir and Velpatasvir 400 mg/100 mg film-coated tablets.

2. Qualitative and quantitative composition

Each film-coated tablet contains 400 mg sofosbuvir and 100 mg velpatasvir.

For the full list of excipients, see section 6.1.

3. Pharmaceutical form

Film-coated tablet.

Blue colored, oval shaped, film coated tablets debossed with ‘S’ on one side and *V* on other
side.

4. Clinical particulars

4.1 Therapeutic indications

Sofosbuvir and Velpatasvir tablets are indicated for the treatment of chronic hepatitis C virus
(HCV) infection in adults (see sections 4.2, 4.4 and 5.1).

4.2 Posology and method of administration
Sofosbuvir and Velpatasvir tablets treatment should be initiated and monitored by a physician
experienced in the management of patients with HCV infection.

Posology
The recommended dose of Sofosbuvir and Velpatasvir tablets is one tablet, taken orally, once daily

with or without food (see section 5.2).
Table 1: Recommended treatment and duration for all HCV genotypes

Patient population® Treatment and duration

Patients without cirrhosis and patients with|Sofosbuvir and Velpatasvir tablets for 12
compensated cirrhosis weeks

Addition of ribavirin may be considered
for genotype 3 infected patients with
compensated cirrhosis (see section 5.1.)

Patients with decompensated cirrhosis Sofosbuvir and Velpatasvir tablets + ribavirin
for 12 weeks

a. Includes patients co-infected with human immunodeficiency virus (HIV) and patients with
recurrent HCV post-liver transplant (see section 4.4.).

When used in combination with ribavirin, refer also to the Prescribing information of the medic-
inal product containing ribavirin.

The following dosing is recommended where ribavirin is divided in two daily doses and given
with food:

Table 2: Guidance for ribavirin dosing when administered with Sofosbuvir and Vc]patasur
tablets to patients with decompensated cirrhosis ¢




Patient Ribavirin Dose

Child-Pugh-Turcotte (CPT) Class B |1,000 mg per day for patients < 75 kg and 1,200
cirrhosis pre-transplant mg for those weighing > 75 kg

Starting dose of 600 mg, which can be titrated up to a
maximum of 1,000/1,200 mg (1,000 mg for patients
weighing < 75 kg and 1,200 mg for patients weighing >
CPT Class C cirrhosis pre-transplant |75 kg) if well tolerated. If the starting dose is not well
tolerated, the dose should be reduced as clinically

CPT Class B or C post-transplant indicated based on haemoglobin levels

If ribavirin is used in genotype 3 infected patients with compensated cirrhosis (pre- or post-
transplant) the recommended dose of ribavirin is 1,000/1,200 mg (1,000 mg for patients weighing
<75 kg and 1,200 mg for patients weighing > 75 kg).

For ribavirin dose modifications, refer to the sprescribing information of the medicinal product
containing ribavirin.

Patients should be instructed that if vomiting occurs within 3 hours of dosing an additional tablet
of Sofosbuvir and Velpatasvir tablets should be taken. If vomiting occurs more than 3 hours after
dosing, no further dose of Sofosbuvir and Velpatasvir tablets is needed (see section 5.1).

If a dose of Sofosbuvir and Velpatasvir tablets is missed and it is within 18 hours of the normal
time, patients should be instructed to take the tablet as soon as possible and then patients should
take the next dose at the usual time. If it is after 18 hours then patients should be instructed to wait
and take the next dose of Sofosbuvir and Velpatasvir tablets at the usual time. Patients should be
instructed not to take a double dose of Sofosbuvir and Velpatasvir tablets.

Patients who have previously failed therapy with an NS3A-containing regimen
Sofosbuvir and Velpatasvir tablets + ribavirin for 24 weeks may be considered (see section 4.4).

Elderly
No dose adjustment is warranted for elderly patients (see section 5.2).

Renal impairment

No dose adjustment of Sofosbuvir and Velpatasvir tablets is required for patients with mild or
moderate renal impairment. The safety and efficacy of Sofosbuvir and Velpatasvir tablets has not
been assessed in patients with severe renal impairment (estimated glomerular filtration rate
[eGFR] < 30 mL/min/1.73 m2) or end stage renal disease (ESRD) requiring haemodialysis (see
section 5.2).

Hepatic impairment

No dose adjustment of Sofosbuvir and Velpatasvir tablets is required for patients with mild,
moderate, or severe hepatic impairment (CPT Class A, B, or C) (see section 5.2). Safety and
efficacy of Sofosbuvir and Velpatasvir tablets have been assessed in patients with CPT Class B
cirrhosis, but not in patients with CPT Class C cirrhosis (see sections 4.4, 4.8 and 5.1).

Paediatric population
The safety and efficacy of Sofosbuvir and Velpatasvir tablets in children and adolescents aged less
than 18 years have not yet been established. No data are available.

R
Method of administration |l : )

For oral use. O\ ]
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Due to the bitter taste, it is recommended that the film-coated tablet is not chewed or crushed.

4.3 Contraindications
Hypersensitivity to the active substances or to any of the excipients listed in section 6.1.

Use with potent P-gp and potent CYP inducers

Medicinal products that are potent P-glycoprotein (P-gp) or potent cytochrome P450 (CYP)
inducers (rifampicin, rifabutin, St. John's wort [Hypericum perforatum], carbamazepine,
phenobarbital and phenytoin). Co-administration will significantly decrease sofosbuvir or
velpatasvir plasma concentrations and could result in loss of efficacy of Sofosbuvir and
Velpatasvir tablets (see section 4.5).

4.4 Special warnings and precautions for use

Sofosbuvir and Velpatasvir tablets should not be administered concurrently with other medicinal
products containing sofosbuvir.

Severe bradycardia and heart block

Cases of severe bradycardia and heart block have been observed when sofosbuvir used in
combination with another direct acting antiviral (DAA), is used with concomitant amiodarone with
or without other medicinal products that lower heart rate. The mechanism is not established.

The concomitant use of amiodarone was limited through the clinical development of sofosbuvir
plus DAAs. Cases are potentially life threatening, therefore amiodarone should only be used in
patients on Sofosbuvir and Velpatasvir tablets when other alternative anti-arrhythmic treatments
are not tolerated or are contraindicated.

Should concomitant use of amiodarone be considered necessary, it is recommended that patients
are closely monitored when initiating Sofosbuvir and Velpatasvir tablets. Patients who are
identified as being at high risk of bradyarrhythmia should be continuously monitored for 48 hours
in an appropriate clinical setting.

Due to the long half-life of amiodarone, appropriate monitoring should also be carried out for
patients who have discontinued amiodarone within the past few months and are to be initiated on
Sofosbuvir and Velpatasvir tablets.

All patients receiving Sofosbuvir and Velpatasvir tablets in combination with amiodarone with or
without other medicinal products that lower heart rate should also be warned of the symptoms of
bradycardia and heart block and should be advised to seek medical advice urgently should they
experience them.

Patients who have previously failed therapy with an NS5A-containing regimen

There are no clinical data to support the efficacy of sofosbuvir/velpatasvir for the treatment of
patients who have failed treatment with a regimen containing another NS5A inhibitor. However,
on the basis of NS5A resistance associated variants (RAVs) typically seen in patients who have
failed therapy with other NS5A inhibitor containing regimens, the in vitro pharmacology of
velpatasvir, and the outcomes of sofosbuvir/velpatasvir treatment in NS5A-naive patients with
baseline NSS5A RAVs enrolled into the ASTRAL-studies, treatment with Sofosbuvir and
Velpatasvir tablets + RBV for 24 weeks can be considered for patients who have failed therapy on
an NS5A-containing regimen and who are deemed at high risk for clinical disease progression and
who do not have alternative treatment options.

Renal impairment
No dose adjustment of Sofosbuvir and Velpatasvir tablets is required for patients with mild or

moderate renal impairment. The safety of Sofosbuvir and Velpatasvir tablets has not been assessed
in patients with severe renal impairment (eGFR < 30 mL/min/1.73 m2) or [ESRD requiring
haemodialysis. When Sofosbuvir and Velpatasvir tablets are used in combinatipn with ribavirin
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refer also to the prescribing information for ribavirin for patients with creatinine clearance < 50
mL/min (see section 5.2).

Use with moderate P-gp inducers or moderate CYP inducers

Medicinal products that are moderate P-gp or moderate CYP inducers (e.g. oxcarbazepine,
modafinil or efavirenz) may decrease sofosbuvir or velpatasvir plasma concentrations leading to
reduced therapeutic effect of Sofosbuvir and Velpatasvir tablets. Co-administration of such
medicinal products with Sofosbuvir and Velpatasvir tablets is not recommended (see section 4.5).

Use with certain HIV antiretroviral regimens

Sofosbuvir and Velpatasvir tablets have been shown to increase tenofovir exposure, especially
when used together with an HIV regimen containing tenofovir disoproxil fumarate and a
pharmacokinetic enhancer (ritonavir or cobicistat). The safety of tenofovir disoproxil fumarate in
the setting of Sofosbuvir and Velpatasvir tablets and a pharmacokinetic enhancer has not been
established. The potential risks and benefits associated with co-administration of Sofosbuvir and
Velpatasvir tablets with the fixed-dose combination tablet containing elvitegravir/cobicistat/
emtricitabine/tenofovir disoproxil fumarate or tenofovir disoproxil fumarate given in conjunction
with a boosted HIV protease inhibitor (e.g. atazanavir or darunavir) should be considered,
particularly in patients at increased risk of renal dysfunction. Patients receiving Sofosbuvir and
Velpatasvir tablets concomitantly with elvitegravir/cobicistat/emtricitabine/tenofovir disoproxil
fumarate or with tenofovir disoproxil fumarate and a boosted HIV protease inhibitor should be
monitored for tenofovir-associated adverse reactions. Refer to tenofovir disoproxil fumarate,
emtricitabine/tenofovir disoproxil fumarate, or elvitegravir/cobicistat/emtricitabine/tenofovir
disoproxil fumarate prescribing information for recommendations on renal monitoring.

HCV/HBYV (hepatitis B virus) co-infection

There are no data on the use of Sofosbuvir and Velpatasvir tablets in patients with HCV/HBV co-
infection. Clearance of HCV may lead to increased replication of HBV in patients who are
HCV/HBV co-infected. HBV levels should be monitored during treatment with Sofosbuvir and
Velpatasvir tablets, and during post-treatment follow-up.

CPT Class C cirrhosis

Safety and efficacy of Sofosbuvir and Velpatasvir tablets has not been assessed in patients

with CPT Class C cirrhosis (see sections 4.8 and 5.1).

Liver transplant patients

The safety and efficacy of Sofosbuvir and Velpatasvir tablets in the treatment of HCV infection in
patients who are post-liver transplant have not been assessed. Treatment with Sofosbuvir and
Velpatasvir tablets in accordance with the recommended posology (see section 4.2) should be
guided by an assessment of the potential benefits and risks for the individual patient.




Important HBV reactivation in HBV/ | Special warnings and precautions for use in the
identified risk | HCV co-infected patients | package insert:

HCOV/HBV (hepatitis B virus) co-infection

Cases of hepatitis B virus (HBV) reactivation,
some of them fatal, have been reported during
or after treatment with direct-acting antiviral
agents. HBV screening should be performed in
all patients before initiation of treatment. HBV/
HCV co-infected patients are at risk of HBV reac-
tivation and should therefore be monitored and
managed according to current clinical guide-

lines.
Important Recurrence of hepatocel- | No risk minimization measures. The need
potential lular carcinoma (HCC) for RMMs will be reassessed following the
risks availability of results from an investigation of
Emergence of HCG direct-acting antiviral (DAA) therapies on the
incidence and type of de novo HCC to be done
by innovator product.
Missing infor- | Safety in patients with No nsk minimization measures. The need for
mation previous HCC RMMs will be reassessed following the avail-

ability of results from a planed study for HCC
recurrence by the innovator product.

4.5 Interaction with other medicinal products and other forms of interaction

As Sofosbuvir and Velpatasvir tablets contains sofosbuvir and velpatasvir, any interactions that
have been identified with these active substances individually may occur with Sofosbuvir and
Velpatasvir tablets.

Potential for Sofosbuvir and Velpatasvir tablets to affect other medicinal products

Velpatasvir is an inhibitor of drug transporter P-gp, breast cancer resistance protein (BCRP),
organic anion-transporting polypeptide (OATP) 1B1 and OATP1B3. Co-administration of
Sofosbuvir and Velpatasvir tablets with medicinal products that are substrates of these transporters
may increase the exposure of such medicinal products. See Table 3 for examples of interactions
with sensitive substrates of P-gp (digoxin), BCRP (rosuvastatin), and OATP (pravastatin).

Potential for other medicinal products to affect Sofosbuvir and Velpatasvir tablets

Sofosbuvir and velpatasvir are substrates of drug transporters P-gp and BCRP. Velpatasvir is also
a substrate of drug transporter OATP1B. In vitro, slow metabolic turnover of velpatasvir by
CYP2B6, CYP2C8 and CYP3A4 was observed. Medicinal products that are potent inducers of P-
gp or potent inducers of CYP2B6, CYP2CS, or CYP3A4 (e.g. rifampicin, rifabutin, St. John's wort,
carbamazepine, phenobarbital and phenytoin) may decrease plasma concentrations of sofosbuvir
or velpatasvir leading to reduced therapeutic effect of sofosbuvir/velpatasvir. The use of such
medicinal products with Sofosbuvir and Velpatasvir tablets is contraindicated (see section 4.3).
Medicinal products that are moderate P-gp inducers or moderate CYP inducers (e.g.
oxcarbazepine, modafinil or efavirenz) may decrease sofosbuvir or velpatasvir plasma
concentration leading to reduced therapeutic effect of Sofosbuvir and Velpatasvir tablets. Co-
administration with such medicinal products is not recommended with Sofosbuvir and Velpatasvir
tablets (see section 4.4). Co-administration with medicinal products that inhibit P-gp or BCRP
may increase sofosbuvir or velpatasvir plasma concentrations. Medicinal products that inhibit
OATP, CYP2B6, CYP2CS8, or CYP3A4 may increase plasma concentratibn of velpatasvir.
Clinically significant medicinal product interactions with Sofosbuvir and Vélﬁa!:asvifl; tablets
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mediated by P-gp, BCRP, OATP, or CYP450 inhibitors are not expected; Sofosbuvir and
Velpatasvir tablets may be co-administered with P-gp, BCRP, OATP and CYP inhibitors.

Interactions between Sofosbuvir and Velpatasvir tablets and other medicinal products

Table 3 provides a listing of established or potentially clinically significant medicinal product
interactions (where 90% confidence interval [CI] of the geometric least-squares mean [GLSM]
ratio were within “<”, extended above “1”, or extended below *|” the predetermined interaction
boundaries). The medicinal product interactions described are based on studies conducted with
either sofosbuvir/velpatasvir or Sofosbuvir and Velpatasvir as individual agents, or are predicted
medicinal product interactions that may occur with sofosbuvir/velpatasvir. The table is not all-
inclusive.




Table 3: Interactions between Sofosbuvir and Velpatasvir tablets and other medicinal

products

Medicinal product by
therapeutic areas/
Possible Mechanism of
Interaction

Effects on medicinal product

levels.
Mean ratio

(90% confidence interval)>®

Active [

cmax

AUC |C

min

Recommenda-

tion concerning
co-administration
with Sofosbuvir and
Velpatasvir tablets

ACID REDUCING AGENTS

Velpatasvir solubility
decreases as pH
increases.

Medicinal products that
increase gastric pH are
expected to decrease
the concentration of
velpatasvir.

Antacids

e.g. Aluminium or magne-

Interaction not studied.

It is recommended

sium hydroxide; calcium | Expected. to separate antacid
carbonate <> Sofosbuvir and Sofosbuvir and
(Increase in gastric pH) d Velpatasvir Velpatasvir tablets
administration by 4
hours.
H,-receptor antagonists
Famotidine Sofosbuvir | € T H,-receptor  antago-
(40 mg single dose)/ nists may be adminis-
sofosbuvir/ velpatasvir tered  simultaneously
(400/ 100 mg single dose)* with or staggered from
Famotidine dosed simul- | Velpatasvir | 4 2 Sofosb_uwr o
: g patasvir tablets at a
taneously with Sofosbuvir 0.80 |0.81 dose that does: not ex-
and Velpatasvir tablets® (0.70, | (0.71,

A ceed doses compara-
C!rne_tu.ime 0.91) [0.91) ble to famotidine 40 mg
Nizatidine® twice daily
Ranitidine® J
(Increase in gastric pH)

Famotidine Sofosbuvir | + ‘

(40 mg single dose)/ 0.77 | 0.80

sofosbuvir/  velpatasvir (0.68, | (0.73,

(400/ 100 mg single dose) 0.87 |0.88)

Famotidine dosed 12 | Velpatasvir | <* ©

hours prior to Sofosbuvir

and Velpatasvir tablets®

(Increase in gastric pH)

Proton pump inhibitors

Omeprazole Sofosbuvir | ¥ 1 Co-administration with
(20 mg once daily)/ 0.66 |0.71 proton pump inhibitors
sofosbuvir/  velpatasvir (0.55, | (0.60, is not recommended.
(400/ 100 mg single dose 0.78) | 0.83) If it is considered nec-
fasted)® essary to co-admin-
Omeprazole_dosed simu!— Velpatasvir | { v ;s;gr,V;:;ear;asiﬁfc;:E:gg
taneously with Sofosbuvir 0.63 | 0.64 should be admifistered
and Velpatasvir tablets® (0.50, | (0.52, with food and taken
Lansoprazole® 0.78) |0.79) 4 hours before proton |
Rabeprazole® pump inhibitor at max
Pantoprazole® doses comparable to
Esomeprazole® omeprazole 20 mg.
(Increase in gastric pH)




Omeprazole Sofosbuvir | ©
(20 mg once daily)/ sofos- 0.79
buvir/ velpatasvir (400/ 100 (0.68,
mg single dose fed)® 0.92)
Omeprazole dosed 4 | Velpatasvir |+ 4
hours after Sofosbuvir and 0.67 |0.74
Velpatasvir tablets ¢© (0.58, | (0.63,
(Increase in gastric pH) 0.78 |0.86
ANTIARRHYTHMICS
Amiodarone Interaction not studied. Use only if no other
Effect on amiodarone, velpatasvir, | altérnative is available.
and sofosbuvir concentrations un- | Close monitoring is
known. recommended if this
medicinal product
is administered
with Sofosbuvir and
Velpatasvir tablets (see
sections 4.4 and 4.8).
Digoxin Interaction only studied with vel- | Co-administration  of

patasvir.
Expected:
«> Sofosbuvir

Digoxin (0.25 mg single

Effect on velpatasvir exposure not

Sofosbuvir and Vel-
patasvir tablets with
digoxin may increase
the concentration of

: : : digoxin. Caution is
d‘ose):’ velpatasvir (100 mg | studied warranted and thera-
smgle_ Fiose) Expected: ; peutic  concentration
(Inhibition of P-gp) «> Velpatasvir monitoring of digoxin

Observed: 1) i is recommended when
Digoxin 1.9 1.3 co-administered  with
0y 181, Sofosbuvir and Vel-
2.1) 1.6) patasvir tablets.
ANTICOAGULANTS
Dabigatran etexilate Interaction not studied. Clinical monitoring,

(Inhibition of P-gp)

Expected:

T Dabigatran
<> Sofosbuvir
<> Velpatasvir

looking for signs of
bleeding and anaemia,
is recommended when
dabigatran etexilate is
co-administered  with
Sofosbuvir and Vel-
patasvir tablets. A co-
agulation test helps to
identify patients with an
increased bleeding risk
due to increased dab-
igatran exposure.

ANTICONVULSANTS




Carbamazepine
Phenytoin

Phenobarbital

(Induction of P-gp and
CYPs)

Interaction not studied.
Expected:

| Sofosbuvir

l Velpatasvir

Sofosbuvir and Vel-
patasvir tablets are
contraindicated with
carbamazepine, phe-
nobarbital and pheny-
toin, potent P-gp and
CYP inducers (see sec-
tion 4.3).

Oxcarbazepine
(Induction of P-gp and
CYPs)

Interaction not studied.
Expected:

| Sofosbuvir

{ Velpatasvir

Co-administration  of
Sofosbuvir and Vel-
patasvir tablets with
oxcarbazepine is ex-
pected to decrease
the concentration of
sofosbuvir and vel-
patasvir, leading to
reduced therapeutic
effect of Sofosbuvir
and Velpatasvir tablets.
Co-administration is
not recommended (see
section 4.4).

ANTIFUNGALS

Ketoconazole

Interaction only studied with vel-
patasvir

Expected:

«> Sofosbuvir

Ketoconazole (200 mg
twice daily)/ velpatasvir
(100 mg single dose)?

(Inhibition of P-gp and
CYPs)

ltraconazole
Voriconazole
Posaconazole
Isavuconazole

Effect on ketoconazole exposure not
studied.
Expected:
<> Ketoconazole
Observed: | T 1
Velpatasvir | 1.3 1.7
(1.0, |(.4,
1.6) 2.2)

No dose adjustment
of Sofosbuvir and Vel-
patasvir tablets or ke-
toconazole is required.

ANTIMYCOBACTERIALS

Rifampicin (600 mg once
daily)/ sofosbuvir (400 mg
single dose)?

Effect on rifampicin
studied.

Expected.:

<> Rifampicin

exposure not

Observed: |4 3
(Induction of P-gp and Sofosbuvir | 0.23 |0.28
CYPS) (0.19; {0-24,
0.29) | 0.32)
Rifampicin (600 mg once | Effect on rifampicin exposure not
daily)/ velpatasvir (100 mg | studied.
single dose) Expected:
> Rifampicin
) Observed: |4 d
Induction of P- and :
E:vps} 9P Velpatasvir | 029 | 0.18
(0.23, | (0.15,
0.37 |0.22)

Sofosbuvir and Vel-
patasvir tablets are
contraindicated with ri-
fampicin, a potent P-gp
and CYP inducer (see
section 4.3).




Rifabutin

Rifapentine

(Induction of P-gp and
CYPs)

Interaction not studied.
Expected:

1 Sofosbuvir

{ Velpatasvir

Sofosbuvir and Vel-
patasvir tablets are
contraindicated.  with
rifabutin, a potent P-gp
and CYP inducer (see
section 4.3).

Co-administration  of
Sofosbuvir and Vel-
patasvir tablets with
rifapentine is expected
to decrease the con-
centration of sofosbuvir
and velpatasvir, leading
to reduced therapeutic
effect of Sofosbuvir
and Velpatasvir tablets.
Co-administration  is
not recommended (see
section 4.4).

HIV ANTIVIRAL AGENTS: R

EVERSE TRANSCRIPTASE INHIBITORS

Tenofovir disoproxil

Sofosbuvir and Velpatasvir tablets have been shown to in-

fumarate crease tenofovir exposure (P-gp-inhibition). The increase in
tenofovir exposure (AUC and C__) was around 40-80% during
co-treatment with Sofosbuvir and Velpatasvir tablets and ten-
ofovir disoproxil fumarate/emtricitabine as part of various HIV
regimens.
Patients receiving tenofovir disoproxil fumarate and Sofosbu-
vir and Velpatasvir tablets concomitantly should be monitored
for adverse reactions associated with tenofovir disoproxil fu-
marate. Refer to the tenofovir disoproxil fumarate-containing
product's Prescribing information for recommendations on re-
nal monitoring (see section 4.4).
Efavirenz/  emtricitabine/ | Efavirenz L © « Co-administration  of
tenofovir disoproxil fuma- . Sofosbuvir and Vel-
rate Sofosbuvir | T ¥ patasvir tablets with
(600/ 200/ 300 mg once 1.2 efavirenz/ emtricit-
daily)/ sofosbuvir/ vel- (1.1, abine/ tenofovir dis-
patasvir (400/ 100 mg 1.7) oproxil fumarate is
once daily)® ¢ Velpatasvir | + 3 l expected to decrease
053 |0.47 0.43 |the concentration of
(0.43, | (0.39, | (0.36, velpatasvir. Co-admin-
0.64) |0.57) |0.52) |istration of Sofosbuvir
and Velpatasvir tablets
with efavirenz-con-
taining regimens is not
recommended (see
section 4.4).
Emtricitabine/ rilpivirine/ | Rilpivirine g &7 © No dose adjustment
tenofovir disoproxil fuma- ; of Sofosbuvir and
rate Sofosbuvir | i Velpatasvir tablets or
(200/ 25/ 300 mg once dai- | Velpatasvir | <> “ “r emtricitabine/  rilpivir-
ly)/ sofosbuvir/ velpatasvir ine/ tenofovir disopmxi]-|
(400/ 100 mg once daily)=* fumarate is required. |




HIV ANTIVIRAL AGENTS: HIV PROTEASE INHIBITORS

Atazanavir boosted with | Atazanavir = s 1 No dose adjustment
ritonavir (300 / 100 mg 1.4 of  Sofosbuvir and
once daily) + emtricit- (1.2, | Velpatasvir tablets,
abine/ tenofovir disoproxil 1.6) atazanavir (ritonavir
fumarate (200 / 300 mg Rit : % 1 boosted) or emtricit-
once daily) / sofosbuvir/ o o 13 abine/ tenofovir diso-
velpatasvir (400/ 100 mg {1'_5 proxil fumarate is re-
once daily)® ¢ " | quired.
1.4)
Sofosbuvir | € ©
Velpatasvir | T T &
1.6 2.4 4.0
(1.4, | (2.2, |(3.6,
1.7) 2.6) 4.5)
Darunavir boosted with ri- | Darunavir © €« « No dose adjust-
tonavir (800 / 100 mg once | _, g & ment  of sofosbuvir/
daily) + emtricitabine/ ten- | Ritonavir i " velpatasvir,  darunavir
ofovir disoproxil fumarate | Sofosbuvir | 4 4 (ritonavir boosted) or
(200/ 300 mg once daily)/ 062 |0.72 emtricitabine/tenofovir
sofosbuvir/ velpatasvir (0.54, | (0.66, disoproxil fumarate is
(400/ 100 mg once daily)*¢ 0.71) | 0.80) required.
Velpatasvir | { © ©
0.76
(0.65,
0.89
Lopinavir boosted with | Lopinavir L5 « s No dose adjust-
ritonavir [4){200 mg/‘ 50 Ritonavir = & - ment of sofost?uvlrf
mg once daily) + emtricit- velpatasuvir, lopinavir
abine/ tenofovir disoproxil | Sofosbuvir | L 1 (ritonavir boosted) or
fumarate (200/ 300 mg 059 |0.7 emtricitabine/tenofovir
once daily)/ sofosbuvir/ (0.49 | (0.6, disoproxil fumarate is
velpatasvir (400/ 100 mg 0.71) | 0.8) required.
once daily)* ¢
Velpatasvir | { < T
0.70 1.6
(0.59, (1.4,
0.83) 1.9)
HIV ANTIVIRAL AGENTS: INTEGRASE INHIBITORS
Raltegravir (400 mg twice | Raltegravir | < « { No dose adjustment
daily)? + emtricitabine/ ten- 0.79 | of Sofosbuvir and Vel-
ofovir disoproxil fumarate (0.42, | patasvir tablets, ralte-
(200 / 300 mg once dai- 1.5) | gravir or emtricitabine/
ly)/ sofosbuvir/ velpatasvir . P tenofovir disoproxil fu-
(400/ 100 mg once daily)e-¢ | Sofosbuvir | € marate is required.
Velpatasvir | € > 2
Elvitegravir/  cobicistat/ | Elvitegravir | < €2 i No dose adjustment
emtricitabine/  tenofovir of Sofosbuvir and
ici « “>
alafenamide fumarate Cobicistat g 0 Velpatasvir tablets or
1‘ 2 elvitegravir/ cobicistat/
(150/ 150/ 200/ 10 mg 55’ emtricitabine/ tenofovir
once daily)/ sofosbuvir/ -5) alafenamide fumarate
velpatasvir (400/ 100 mg | Tenofovir « > is required.
once daily)** alafenamide
Sofosbuvir | € T
1.4
(1.2,
1.5)
Velpatasvir | T | T
1.3 L2 1.6
(1.2, |[(1.4, |(1.4,
1.5) 1.7) 1.8)

—



Elvitegravir/  cobicistat/ | Elvitegravic | < © X No dose adjustment
emtricitabine/  tenofovir 5 of  Sofosbuvir and
disoproxil fumarate Cobicistat < T T Velpatasvir tablets or
(150/ 150/ 200/ 300 mg 1.2 117 | elvitegravir/ cobicistat/
once daily)/ sofosbuvir/ (1.2, (1.5, emtricitabine/ tenofovir
velpatasvir (400/ 100 mg 1.3 1.9) disoproxil fumarate is
once daily)s ¢ Sofosbuvir | < o required.
Velpatasvir | < &2

1.4

(1.2,

1.5)
Dolutegravir (50 mg once | Dolutegravir | € © £ No dose adjustment
daily)/  sofosbuvir/ vel- : &% - of Sofosbuvir and Vel-
patasvir (400/ 100 mg Sofosbuvir patasvir tablets or do-
once daily) Velpatasvir | € “ > lutegravir is required.
HERBAL SUPPLEMENTS

St. John's wort (Induction

of P-gp and CYPs)

Interaction not studied.
Expected:

1 Sofosbuvir

1 Velpatasvir

Sofosbuvir and Vel-
patasvir tablets are
contraindicated with St.
John's wort a potent
P-gp and CYP inducer
(see section 4.3),

HMG-CoA REDUCTASE INHIBITORS

Rosuvastatin

Interaction only studied with vel-
patasvir

Expected:

«» Sofosbuvir

Rosuvastatin (10 mg single
dose)/ velpatasvir (100 mg

once daily*

(Inhibition of OATP1B and

BCRP)

Observed: |1 1
Rosuvas- 2.6 2.7
tatin 2.3, (2.5,
2.9) 2.9

Effect on velpatasvir exposure not
studied

Expected:

«» Velpatasvir

Co-administration  of
Sofosbuvir and Vel-
patasvir tablets with
rosuvastatin increases
the concentration of
rosuvastatin, which
is associated with in-
creased risk of myopa-
thy, including rhabdo-
myolysis. Rosuvastatin,
at a dose that does not
exceed 10 mg, may
be administered with
Sofosbuvir and Vel-
patasvir tablets.

Pravastatin

Interaction only studied with vel-

patasvir

Expected:

<> Sofosbuvir
Pravastatin (40 mg single | Observed: |1 1
dose)/ velpatasvir (100 mg | Pravastatin | 1.3 1.4
once daily)® i o PO 2
(Inhibition of OATP1B) 1.5) 1.5)

Effect on velpatasvir exposure not
studied

No dose adjustment
of  Sofosbuvir and
Velpatasvir tablets or
pravastatin is required.

Expected:
«> Velpatasvir

Other statins Expected: Interactions cannot be
T Statins excluded with other

HMG-CoA reductase
inhibitors. When co-ad-
ministered with Sofos-
buvir and Velpatasvir
tablets, careful moni-
toring for statin adverse
reactions should be
undertaken and a re-
duced dose of statins
should be considered if
required.




NARCOTIC ANALGESICS

Methadone R-metha- (g © < No dose adjustment
(Methadone maintenance | done of Sofosbuvir and
therapy [30 to 130 mg % - o Velpatasvir tablets or
daily])/ sofosbuvir (400 mg g-metha- methadone is required.
once daily)® 2
Sofosbuvir | € T
1.3
(1.0,
1.7)
Methadone Interaction only studied with sofos-
buvir
Expected:
> Velpatasvir
IMMUNOSUPPRESSANTS
Ciclosporin Ciclosporin | <* © No dose adjustment
(600 mg single dose)/ so- Sofosbuyt 1 N of  Sofosbuvir and
fosbuvir (400 mg single | SC'OSPUVIr L 4 Velpatasvir tablets or
dose)' (1"9' (3:.3. ciclosporin is required.
3.5 |6.3)
Ciclosporin Ciclosporin | «* ik
(600 mg single dose)/ 0.88
velpatasvir (100 mg single (0.78,
dose)* 1.0)
Velpatasvir | T T
1.6 2.0
(1.2, |[(@.5,
2.00 |27
Tacrolimus Tacrolimus | 4 T No dose adjustment
(5 mg single dose)’ sofos- 073 |11 of Sofosbuvir and Vel-
buvir (400 mg single dose)¢ (0.59, | (0.84, patasvir tablets or tac-
0.90 |1.4) rolimus is required.
Sofosbuvir | T
0.97 1.1
(0.65, | (0.81,
1.4) 1.6)

Tacrolimus

Effect on velpatasvir exposure not

studied.
Expected:

«» Velpatasvir

ORAL CONTRACEPTIVES

Norgestimate/ ethinyl es- | Norelgestro- | <> > =
tradiol (norgestimate 0.180 | min
mg/ 0.215 mg/ 0.25 mg/
ethinyl estradiol 0.025 | Norgestrel | <> ? 5 I .
mg)/ sofosbuvir (400 mg {d 98 {1' 0
* n . ] . L]
once daily) 1.5) 1.5)
Ethinyl b -y .34
estradiol
Norgestimate/ ethinyl es- | Norelgestro- | < i >
tradiol (norgestimate 0.180 | min
mg/ 0.215 mg/ 0.25 mg/ “ “
ethinyl estradiol 0,025 | Norgestrel -
mg)/ velpatasvir (100 mg | Ethinyl i © {
once daily)* estradiol 1.4 0.83
(1.2, (0.65,
1.7) 1.1)

No dose adjustment of
oral contraceptives is
required.




a. Mean ratio (90% CI) of co-administered drug pharmacokinetics of study medicinal products
alone or in combination. No effect = 1.00.

b. All interaction studies conducted in healthy volunteers.

¢. Administered as Sofosbuvir and Velpatasvir tablets.

d. Lack of pharmacokinetics interaction bounds 70-143%.

e. These are medicinal products within class where similar interactions could be predicted.

f. Bioequivalence/Equivalence boundary 80-125%.

g.Lack of pharmacokinetics interaction bounds 50-200%.

4.6 Fertility, pregnancy and lactation

Pregnancy

There are no or limited amount of data (less than 300 pregnancy outcomes) from the use of
sofosbuvir, velpatasvir or Sofosbuvir and Velpatasvir tablets in pregnant women.

Sofosbuvir

Animal studies do not indicate direct or indirect harmful effects with respect to reproductive
toxicity (see section 5.3).

It has not been possible to fully estimate exposure margins achieved for sofosbuvir in the rat
relative to the exposure in humans at the recommended clinical dose (see section 5.3).

Velpatasvir
Animal studies have shown a possible link to reproductive toxicity (see section 5.3).

As a precautionary measure, Sofosbuvir and Velpatasvir tablets use are not recommended during
pregnancy.

Breast-feeding

It is unknown whether sofosbuvir, metabolites of sofosbuvir or velpatasvir are excreted in human
milk.

Available pharmacokinetic data in animals have shown excretion of velpatasvir and metabolites
of sofosbuvir in milk.

A risk to the newborns/infants cannot be excluded. Therefore, Sofosbuvir and Velpatasvir tablets
should not be used during breast-feeding.

Fertility

No human data on the effect of Sofosbuvir and Velpatasvir tablets on fertility are available.
Animal studies do not indicate harmful effects of sofosbuvir or velpatasvir on fertility.

If ribavirin is co-administered with Sofosbuvir and Velpatasvir tablets, refer to the Prescribing
information for ribavirin for detailed recommendations regarding pregnancy, contraception, and
breast-feeding.

4.7 Effects on ability to drive and use machines

Sofosbuvir and Velpatasvir tablets has no or negligible influence on the ability to drive and use
machines.

4.8 Undesirable effects

Summary of the safety profile

The safety assessment of Sofosbuvir and Velpatasvir tablets was based on pooled Phase 3 clinical
study data from patients with genotype 1, 2, 3, 4, 5 or 6 HCV infection (with or without
compensated cirrhosis) including 1,035 patients who received Sofosbuvir and Velpatasvir tablets
for 12 weeks.

The proportion of patients who permanently discontinued treatment due to adverse eveﬁis was
0.2% and the proportion of patients who experienced any severe adverse cvents was 3.2% fer
patients receiving Sofosbuvir and Velpatasvir tablets for 12 weeks. In clinical studies, headac_;:he,’



fatigue and nausea were the most common (incidence > 10%) treatment emergent adverse events
reported in patients treated with 12 weeks of Sofosbuvir and Velpatasvir tab-lets. These and
other adverse events were reported at a similar frequency in placebo treated patients compared
with Sofosbuvir and Velpatasvir tablets treated patients.

Patients with decompensated cirrhosis

The safety profile of Sofosbuvir and Velpatasvir tablets has been evaluated in one open-label study
in which patients with CPT Class B cirrhosis received Sofosbuvir and Velpatasvir tablets for 12
weeks (n = 90), Sofosbuvir and Velpatasvir tablets + RBV for 12 weeks (n = 87) or Sofosbuvir
and Velpatasvir tablets for 24 weeks (n = 90). The adverse events observed were consistent with
expected clinical sequelae of decompensated liver disease, or the known toxicity profile of
ribavirin for patients receiving Sofosbuvir and Velpatasvir tablets in combination with ribavirin.
Among the 87 patients who were treated with Sofosbuvir and Velpatasvir tablets + RBV for 12
weeks, decreases in haemoglobin to less than 10 g/dL and 8.5 g/dL during treatment were
experienced by 23% and 7% patients, respectively. Ribavirin was discontinued in 15% of patients
treated with Sofosbuvir and Velpatasvir tablets + RBV for 12 weeks due to adverse events.

Description of selected adverse reactions

Cardiac arrhythmias

Cases of severe bradycardia and heart block have been observed when sofosbuvir used in
combination with another direct acting antiviral, is used with concomitant amiodarone and/or other
medicinal products that lower heart rate (see sections 4.4 and 4.5).

4.9 Overdose

The highest documented doses of sofosbuvir and velpatasvir were a single dose of 1,200 mg and
a single dose of 500 mg, respectively. In these healthy volunteer studies, there were no untoward
effects observed at these dose levels, and adverse events were similar in frequency and severity to
those reported in the placebo groups. The effects of higher doses/exposures are not known.

No specific antidote is available for overdose with Sofosbuvir and Velpatasvir tablets. If overdose
occurs the patient must be monitored for evidence of toxicity. Treatment of overdose with
Sofosbuvir and Velpatasvir tablets consists of general supportive measures including monitoring
of vital signs, as well as observation of the clinical status of the patient. Haemodialysis can
efficiently remove the predominant circulating metabolite of sofosbuvir, GS-331007, with an
extraction ratio of 53%. Haemodialysis is unlikely to result in significant removal of velpatasvir,
since velpatasvir is highly bound to plasma protein.

5. Pharmacological properties
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Direct acting antiviral, ATC code: not yet assigned
Mechanism of action

Sofosbuvir is a pan-genotypic inhibitor of the HCV NS5B RNA-dependent RNA polymerase,
which is essential for viral replication. Sofosbuvir is a nucleotide prodrug that undergoes
intracellular metabolism to form the pharmacologically active uridine analogue triphosphate (GS-
461203), which can be incorporated into HCV RNA by the NS5B polymerase and acts as a chain
terminator. GS-461203 (the active metabolite of sofosbuvir) is neither an inhibitor of human DNA
and RNA polymerases nor an inhibitor of mitochondrial RNA polymerase.

Velpatasvir is a HCV inhibitor targeting the HCV NS5A protein, which is essential for both RNA
replication and the assembly of HCV virions. In vitro resistance selection and cross-resistance
studies indicate velpatasvir targets NS5A as its mode of action. |

Antiviral activity |



The 50% effective concentration (EC50) values of sofosbuvir and velpatasvir against full-length
or chimeric replicons encoding NS5B and NS5A sequences from the laboratory strains are
presented in Table 4. The EC50 values of sofosbuvir and velpatasvir against clinical isolates are
presented in Table 5.

Table 4: Activity of sofosbuvir and velpatasvir against full-length or chimeric laboratory
replicons

Replicon Velpatasvir
genotype Sofosbuvir ECso, nM* | ECso, nM*

la 40 0.014

1b 110 0.016

2a 50 0.005-0.016°
2b 15° 0.002-0.006°
3a 50 0.004

4a 40 0.009

4d NA 0.004

5a 15° 0.021-0.054¢
6a 14° 0.006-0.009
6e NA 0.130¢

NA = Not available

a. Mean value from multiple experiments of same laboratory replicon.

b. Stable chimeric 1b replicons carrying NS5B genes from genotype 2b, 5a or 6a were used for
testing.

¢. Data from various strains of full length NS5A replicons or chimeric NS5A replicons carrying
full-length NSSA genes that contain L31 or M31 polymorphisms.

d. Data from a chimeric NS5A replicon carrying NS5SA amino acids 9-184.

Table 5: Activity of sofosbuvir and velpatasvir against transient replicons containing NS5A
or NS5B from clinical isolates



Replicon Replicons containing NS3B from clinical Replicons containing NSZA from clinical i

genotype isolates isolates |
Number of clinical Median sofoshuvia Number of clinical  |Median velpatasvit :
isolates ECa, oM (range) isolates ECw. oM (range) !

la 67 62 (29-128) 23 0.019(0.011-0078) |

1b 29 102 (45-170) 34 0.012 (0.005-0.500)

2a 15 29 (14-81) 8 0.011 (0.006-0.364)

2b NA NA 16 0.002 (0.0003-0.007)

3a 106 81 (24-181) 38 0.005 (0.002-1.871) |

4a NA NA 5 0.002 (0.001-0 004) !

4d NA NA 10 0.007 (0.004-0011) |

4r (NA NA 7 0.003 (0.002-0.006)

Sa (NA NA 42 0.005 (0.001-0.019) R

6a NA NA 26 0.007 (0.0005-0.113)

be NA NA 15 0.024 (0.005-0433))

NA = Not avaable

The presence of 40% human serum had no effect on the anti-HCV activity of sofosbuvir but
reduced the anti-HCV activity of velpatasvir by 13-fold against genotype 1a HCV replicons.

Evaluation of sofosbuvir in combination with velpatasvir showed no antagonistic effect in
reducing HCV RNA levels in replicon cells.

Resistance

In cell culture

HCV replicons with reduced susceptibility to sofosbuvir have been selected in cell culture for
multiple genotypes including 1b, 2a, 2b, 3a, 4a, 5a and 6a. Reduced susceptibility to sofosbuvir
was asso-ciated with the primary NS5B substitution S282T in all replicon genotypes examined.
Site-directed mutagenesis of the S282T substitution in replicons of genotype 1 to 6 conferred 2-
to 18-fold reduced susceptibility to sofosbuvir and reduced the replication viral capacity by 89%
to 99% compared to the corresponding wild-type. In biochemical assays, the ability of the active
triphosphate of sofosbuvir (GS-461203) to inhibit recombinant NS5B polymerase from genotypes
Ib, 2a, 3a and 4a expressing the S282T substitution was reduced compared to its ability to inhibit
wild-type recombinant NS5B poly-merase, as indicated by a 8.5- to 24-fold increase in the 50%
inhibitory concentration (1Csp).

Invitro selection of HCV replicons with reduced susceptibility to velpatasvir was performed in
cell cul-ture for multiple genotypes including la, 1b, 2a, 3a, 4a, 5a and 6a. Variants were selected
at NS5A resis-tance associated positions 24, 28, 30, 31, 32, 58, 92 and 93. The resistance
associated variants (RAVs) selected in 2 or more genotypes were F28S, L.311/V and Y93H. Site-
directed mutagenesis of known NS5A RAVs showed that substitutions conferring a > 100-fold
reduction in velpatasvir susceptibility are M28G, A92K and Y93H/N/R/W in genotype 1a, A92K
in genotype 1b, C92T and Y93H/N in genotype 2b, Y93H in genotype 3, and L31V and
P32A/L/Q/R in genotype 6. No individual substitutions tested in genotypes 2a, 4a, or 5a conferred
a > 100-fold reduction in velpatasvir susceptibility. Combinations of these variants often showed
greater reductions in susceptibility to velpatasvir than single RAVs alone.

In clinical studies

Studies in patients without cirrhosis and patients with compensated cirrhosis

In a pooled analysis of patients without cirrhosis or with compensated cirrhosis who jreceived
Sofos-buvir and Velpatasvir tablets for 12 wecks in three Phase 3 studies, 12 patients (2 with
genotype 1 and 10 with genotype 3) qualified for resistance analysis due to virologic faﬂuréﬁ‘()ne
additional patient with genotype 3 HCV infection at baseline was reinfected with ge,i'mt-ypd- la)



HCV at virologic failure and was excluded from the virological analysis. No patients with
genotype 2, 4, 5, or 6 HCV infection experienced virologic failure.

Of the 2 genotype 1 virologic failure patients, one patient had virus with emergent NSSA RAV
Y93N and the other patient had virus with emergent NSSA RAVs L311/V and Y93H at virologic
failure. Both patients had virus at baseline harboring NS5A RAVs. No NS5B nucleoside inhibitor
(NI) RAVs were observed at failure in the 2 patients.

Of the 10 genotype 3 virologic failure patients, YO3H was observed in all 10 patients at failure (6
had Y93H emerge post-treatment and 4 patients had Y93H at baseline and post-treatment). No
NS5B NI RAVs were observed at failure in the 10 patients.

Studies in patients with decompensated cirrhosis

In one Phase 3 study in patients with decompensated cirrhosis who received Sofosbuvir and
Velpatasvir tablets + RBV for 12 weeks, 3 patients (1 with genotype 1 and 2 with genotype 3)
qualified for resistance analysis due to virologic failure. No patients with genotype 2 or 4 HCV
infection in the Sofosbuvir and Velpatasvir tablets + RBV 12 weeks group experienced virologic
failure.

The 1 virologic failure patient with genotype 1 HCV had no NS5A or NS5B RAVs at failure.

Of the 2 genotype 3 virologic failure patients, one had NS5A RAV Y93H emerge at failure.
Another patient had virus with Y93H at baseline and virologic failure and also developed low

levels (< 5%) of NS5B NI RAVs N142T and E237G at failure. Pharmacokinetic data from this
patient was consistent with non-adherence to treatment.

In this study, 2 patients treated with Sofosbuvir and Velpatasvir tablets for 12 or 24 weeks without
ribavirin had emergent NS5B S282T at low levels (< 5%) along with L159F.

Effect of baseline HCV resistance-associated variants on treatment outcome

Studies in patients without cirrhosis and patients with compensated cirrhosis

Analyses were conducted to explore the association between pre-existing baseline NS5A RAVs
and treatment outcome for patients without cirrhosis or with compensated cirrhosis in three Phase
3 clinical studies (ASTRAL-1, ASTRAL-2 and ASTRAL-3). Of the 1,035 patients treated with
sofosbuvir/velpat-asvir in the three Phase 3 clinical studies, 1,023 patients were included in the
analysis of NSS5A RAVs; 7 patients were excluded as they neither achieved sustained virologic
response (SVR12) nor had virologic failure and 5 additional patients were excluded as NS5A gene
sequencing failed. In the pooled analysis of the Phase 3 studies, 380/1,023 (37%) patients' virus
had baseline NS5A RAVs. Genotype 2, 4, and 6 HCV-infected patients had a higher prevalence
of NS5A RAVs (70%, 63% and 52%, respectively) com-pared to genotype 1 (23%), genotype 3
(16%), and genotype 5 (18%) HCV-infected patients.

Baseline RAVs had no relevant impact on SVR12 rates in patients infected with genotype 1, 2, 4,
5 and 6 HCV, as summarised in Table 6. Genotype 3 infected patients with the NSSA RAV
YO93H at baseline had a lower SVR12 rate than patients without Y93H after treatment with
Sofosbuvir and Velpatasvir tablets for 12 weeks, as summarised in Table 7. In the ASTRAL-3

study, the Y93H RAV was detected at baseline in 9% of patients treated with Sofosbuvir and
Velpatasvir tablets.




Table 6: SVR12 in patients with or without baseline NS5A RAVs by HCV genotype (studies
ASTRAL-1, ASTRAL-2 and ASTRAL-3)

Sofosbu\'ir nnd'\'e!palawi.r tablets 12 weeks 'l
Genotype 1 Genotype 3 Genotvpes 2,4, 5016 |Total 1
Ts - .
g;?:’l‘é&?fl‘” 97% (73/75) 88% (38/43) 100% (262/262) 985 (373/380)
Without baseline o JAEA PR . .
NssaRavs |00 @UBD  PReGEMD  [ledeieh e |

Table 7: SVR12 in patients with and without baseline Y93H, 1% Cut-off (Resistance Anal-
ysis Population Set) ASTRAL 3

Sofosbuvir and Velpatasvir tablets 12 Weeks '

All Subjects Cirrhotic Non-Cirrhotic !
(n=174) (n=80) (n=197)

Overall 95.3% (263/274) 91.3% (73/80) 97.9% (190/194)

95% CI 92 9% to 98.0% 82.8% t0 96.4% 92.8% 10 98 6%

SVR with Y93H 84.0% (21/25) 50.0% (24) 90.5% (19/21)

95% (1 63.9% 10 95.5% 6.8% 10 93.2% 69.6% 10 98.8% |

SVR without Y93H 96 4% (242/249) 93.4% (71/76) 98.8% (171/173)

95% C1 94.3% to 98.9% 853% 10 97.8% 95.9% to 99.9%

The NS5B NI RAV S282T was not detected in the baseline NS5B sequence of any patient in Phase
3 studies. SVR12 was achieved in all 77 patients who had baseline NS5B NI RAVs including
N142T, L159F, E/N237G, C/M289L/1, L320F/I/V, V321A/1, and S282G+V3211.

Studies in patients with decompensated cirrhosis (CPT Class B)

Analyses were conducted to explore the association between pre-existing baseline NS5A RAVs
and treatment outcome for patients with decompensated cirrhosis in one Phase 3 study (ASTRAL-
4). Of the 87 patients treated with Sofosbuvir and Velpatasvir tablets + RBV, 85 patients were
included in the analysis of NS5A RAVs; 2 patients were excluded as they neither achieved SVR12
nor had virologic failure. Among the patients who received treatment with Sofosbuvir and
Velpatasvir tablets + RBV for 12 weeks, 29% (25/85) of patients had baseline virus with NS5A
RAVs: 29% (19/66), 75% (3/4), 15% (2/13), and 50% (1/2) for patients with genotype 1, 2, 3 and
4 HCV, respectively.

SVR12 in patients with or without baseline NS5A RAVs in the Sofosbuvir and Velpatasvir tablets
+ RBV 12 week group for this study is shown in Table 8.

Table 8: SVR12 in patients with or without baseline NSSA RAVs by HCV genotype (study
ASTRAL-4)

Sofosbuvir and Velpatasvir tablets + RBYV 12 weeks
Genotype 1 Genotype 3 Genotypes 2 or 4 Total
With any baseline _ » T ; e
NSS5A RAVs 100% (19/19) 50% (172) 100% (4/4) 96% (24/25)
Without baseline _ .
NS’SA RAVS 98% (46/47) 91% (10/11) 100% (2/2) 98% (58/60)

The single genotype 3 patient who had baseline NS5A RAVs and failed to achieve S}ff!Rl2 had
NSS5A substitution YO3H at baseline; pharmacokinetic data from this patient was consistent with
non-adher-ence to treatment. A—1 O

fur



Three patients in the Sofosbuvir and Velpatasvir tablets + RBV 12 week group had baseline NS5B
NIRAVs (N142T and L159F) and all three patients achieved SVR12,

Cross-resistance

In vitro data suggests that the majority of NS5A RAVs that confer resistance to ledipasvir and
daclatasvir remained susceptible to velpatasvir. Velpatasvir was fully active against the sofosbuvir
resistance-as-sociated substitution S282T in NS5B while all velpatasvir resistance-associated
substitutions in NS5A were fully susceptible to sofosbuvir. Both sofosbuvir and velpatasvir were
fully active against substitu-tions associated with resistance to other classes of direct acting
antivirals with different mechanisms of actions, such as NS5B non-nucleoside inhibitors and NS3
protease inhibitors. The efficacy of Sofosbu-vir and Velpatasvir tablets has not been assessed in
patients who have previously failed treatment with other regimens that include an NS5A inhibitor.

Clinical efficacy and safety

The efficacy of Sofosbuvir and Velpatasvir tablets was evaluated in three Phase 3 studies in
patients with genotype 1 to 6 HCV infection with or without compensated cirrhosis and one Phase
3 study in patients with genotype 1 to 6 HCV infection with decompensated cirrhosis, as
summarised in Table 9.

Table 9: Studies conducted with Sofosbuvir and Velpatasvir tablets in patients with genotype
1,2,3,4,5 or 6 HCV infection

Study Population Study arms
(Number of patients treated)
ASTRAL-1 Genotype 1,2,4,5and 6 Sofosbuvir and Velpatasvir tablets 12
TN and TE, without cirrhosis or with | weeks (624)
compensated cirrhosis Placebo 12 weeks (116)
ASTRAL-2 Genotype 2 Sofosbuvir and Velpatasvir tablets 12
TN and TE, without cirrhosis or with | weeks (134)
compensated curhosis SOF+RBV 12 weeks (132)
ASTRAL-3 Genotype 3 Sofosbuvir and Velpatasvir tablets
TN and TE, without cirrhosis or with | 12 weeks (277) SOF+RBV 24 weeks
compensated cirrhosis (275)
ASTRAL-4 Genotype 1,2,3,4,5and 6 Sofosbuvir and Velpatasvir tablets 12
TN and TE, with CPT Class B weeks (80)
decompensated cirrhosis Sofosbuvir and Velpatasvir tablets +
RBV 12 weeks (87) Sofosbuvir and
Velpatasvir tablets 24 weeks (80)

TN = treatment-naive patients; TE = treatment-experienced patients (including those who have
failed a peginterferon alfa + ribavirin based regimen with or without an HCV protease inhibitor)

The ribavirin dose was weight-based (1,000 mg daily administered in two divided doses for
patients75 kg and 1,200 mg for those > 75 kg) and administered in two divided doses when used
in combination with sofosbuvir in the ASTRAL-2 and ASTRAL-3 studies or in combination
with Sofosbuvir and Velpatasvir tablets in the ASTRAL-4 study. Ribavirin dose adjustments
were performed according to the ribavirin prescribing information. Serum HCV RNA values
were measured during the clinical studies using the COBAS AmpliPrep/COBAS Tagman HCV
test (version 2.0) with a lower limit of quantification (LLOQ) of 15 IU/mL. Sustained virologic
response (SVR12), defined as HCV RNA less than LLOQ at 12 weeks after the cessatmn of
treatment, was the primary endpoint to determine the HCV cure rate. ;-

|

Clinical studies in patients without cirrhosis and patients with compensated cirrhosis |
Genotype 1, 2, 4, 5 and 6 HCV-infected adults — ASTRAL-1 (study 1138) |



ASTRAL-1 was a randomised, double-blind, placebo-controlled study that evaluated 12 weeks of
treat-ment with Sofosbuvir and Velpatasvir tablets compared with 12 weeks of placebo in patients
with gen-otype 1, 2, 4, 5, or 6 HCV infection. Patients with genotype 1, 2, 4 or 6 HCV infection
were randomised in a 5:1 ratio to treatment with Sofosbuvir and Velpatasvir tablets for 12 weeks
or placebo for 12 weeks. Patients with genotype 5 HCV infection were enrolled to the Sofosbuvir
and Velpatasvir tablets group. Randomisation was stratified by HCV genotype (1, 2, 4, 6, and
indeterminate) and the presence or absence of cirrhosis.

Demographics and baseline characteristics were balanced between the Sofosbuvir and Velpatasvir
tablets and placebo group. Of the 740 treated patients, the median age was 56 years (range: 18 to
82); 60% of the patients were male; 79% were White, 9% were Black; 21% had a baseline body
mass index of at least 30 kg/m2; the proportions of patients with genotype 1, 2, 4, 5, or 6 HCV
infection were 53%, 17%, 19%, 5% and 7%, respectively; 69% had non-CC 1L28B alleles (CT or
TT); 74% had baseline HCV RNA levels of at least 800,000 IU/mL; 19% had compensated
cirrhosis; and 32% were treatment-experienced.

Table 10 presents the SVR12 for the ASTRAL-1 study by HCV genotypes. No patients in the
placebo group achieved SVR12.

Table 10: SVR12 in study ASTRAL-1 by HCV genotype

Sefosbuvir and velpatasvir tablets 12 weeks
(n=0624)
Total GTI-1 GT-2 GT-4 GT-5 GT-6
e - = = 3§ =
i;ll‘(g:; CTa CT.1b Total m=104) |(n=116) [(n=35) |(n=4])
- (n=210) |(n=118) [(n=23218)
SVRI? 00%, 08% 00% 08% 100% 100% 07% 100%,
i (618/624) |(2067210) [(117/118) {(323/328) |(104/104) ((116/116) (34/33) (41 41)
Outcome for patients without SVR12
oo |
sl 02210 0118 0328 0/104 0116 033 041
wirologic
failure
< 1% < 1% 1% 1% . . e
Relapse' |00 |00 |anisy  osan (0104 [ols 035 041
1% 1% ; 1% y 3%
Other @624y |3nioy |0118 |32 i s (133%) oi_l_ —
GT = genotype

a. The denominator for relapse is the number of patients with HCV RNA < LLOQ at their last on-
treat-ment assessment.

b. Other includes patients who did not achieve SVR12 and did not meet virologic failure
criteria. Genotype 2 HCV-infected adults — ASTRAL-2 (study 1139)

ASTRAL-2 was a randomised, open-label study that evaluated 12 weeks of treatment with
Sofosbuvir and Velpatasvir tablets compared with 12 weeks of treatment with SOF+RBV in
patients with genotype 2 HCV infection. Patients were randomised in a 1:1 ratio to treatment with
Sofosbuvir and Velpat-asvir tablets for 12 weeks or SOF+RBYV for 12 weeks. Randomisation was
stratified by the presence or absence of cirrhosis and prior treatment experience (treatment-naive
versus treatment-experienced).

Demographics and baseline characteristics were balanced across the two treatment groups. Of the
266 treated patients, the median age was 58 years (range: 23 to 81); 59% of the patients were male;
88% were White, 7% were Black; 33% had a baseline body mass index of at least 30 kg/m2 62%
had non-CC IL28B alleles (CT or TT); 80% had baseline HCV RNA levels of at least 800 000
IU/mL; 14% had compensated cirrhosis and 15% were treatment-experienced. /

Table 11 presents the SVR12 for the ASTRAL-2 study.



Table 11: SVR12 in study ASTRAL-2 (HCV genotype 2)

Sofosbuvir and Velpatasvir SOF+RBV

tablets 12 weeks 12 weeks

(n=134) (n=132)
SVR12 99% (133/134) 94% (124/132)

Outcome for patients without SVR12

On-treatment

virologic failure |0/134 0/132
Relapsea 0/133 5% (6/132)
Otherb 1% (1/134) 2% (2/132)

a. The denominator for relapse is the number of patients with HCV RNA < LLOQ at their last on-
treat-ment assessment.

b. Other includes patients who did not achieve SVR12 and did not meet virologic failure criteria.

Treatment with Sofosbuvir and Velpatasvir tablets for 12 weeks demonstrated the statistical

superiority (p = 0.018) over treatment with SOF+RBYV for 12 weeks (treatment difference +5.2%:;

95% confidence interval: +0.2% to +10.3%).

Genotype 3 HCV-infected adults — ASTRAL-3 (study 1140)

ASTRAL-3 was a randomised, open-label study that evaluated 12 weeks of treatment with
Sofosbuvir and Velpatasvir tablets compared with 24 weeks of treatment with SOF+RBV in
patients with genotype 3 HCV infection. Patients were randomised in a 1:1 ratio to treatment with
Sofosbuvir and Velpat-asvir tablets for 12 weeks or SOF+RBV for 24 weeks. Randomisation was
stratified by the presence or absence of cirrhosis and prior treatment experience (treatment-naive
versus treatment-experienced).

Demographics and baseline characteristics were balanced across the two treatment groups. Of the
552 treated patients, the median age was 52 years (range: 19 to 76); 62% of the patients were male;
89% were White, 9% were Asian; 1% were Black; 20% had a baseline body mass index of at least
30 kg/m2; 61% had non-CC IL28B alleles (CT or TT); 70% had baseline HCV RNA levels of at
least 800,000 IU/mL, 30% had compensated cirrhosis and 26% were treatment-experienced.

Table 12 presents the SVR12 for the ASTRAL-3 study.



Table 12: SVR12 in study ASTRAL-3 (HCV genotype 3)

ofosbuvir and velpatasvir tablets SOF+RBV
12 weeks 24 weeks
(n=277) (n=275)
SVRI12 95% (264/277) 80% (221/275)

Outcome for patients without SVR12

On-treatment

virologic failure [0/277 < 1% (1/275)
Relapsea 4% (11/276) 14% (38/272)
Otherb 1% (2/277) 5% (15/275)

a. The denominator for relapse is the number of patients with HCV RNA < LLOQ at their last on-
treat-ment assessment.

b. Other includes patients who did not achieve SVR12 and did not meet virologic failure criteria.

Treatment with Sofosbuvir and Velpatasvir tablets for 12 weeks demonstrated the statistical
superiority (p < 0.001) compared to treatment with SOF+RBV for 24 weeks (treatment difference
+14.8%; 95% confidence interval: +9.6% to +20.0%).

SVR12 for selected subgroups are presented in Table 13.
Table 13: SVR12 for selected subgroups in study ASTRAL-3 (HCV genotype 3)

Sofosbuvir and Velpatasvir SOF+RBV
tablets 12 weeks 24 weeks.
SVR12 Treatment-naive | Treatment- Treatment-naive Treatment-
(n = 206) experienced (n=201) experienced
(n=T71) (n =69)
Without cirrhosis |98% (160/163) | 91% (31/34) (141/156) 71% (22/31)
With cirrhosis 93% (40/43) B9% (33/37) (33/45) 58% (22/38)

a. Five patients with missing cirrhosis status in the SOF+RBV 24 week group were excluded from
this subgroup analysis.

Clinical studies in patients with decompensated cirrhosis— ASTRAL-4 (study 1137)
ASTRAL-4 was a randomised, open-label study in patients with genotype 1, 2, 3, 4, 5 or 6 HCV
infection and CPT Class B cirrhosis. Patients were randomised in a 1:1:1 ratio to treatment with
Sofosbuvir and Velpatasvir tablets for 12 weeks, Sofosbuvir and Velpatasvir tablets + RBV for 12
weeks or Sofosbuvir and Velpatasvir tablets for 24 weeks. Randomisation was stratified by HCV
genotype (1, 2, 3, 4, 5, 6 and indeterminate).

Demographics and baseline characteristics were balanced across the treatment groups. Of the 267
treated patients, the median age was 59 years (range: 40 to 73); 70% of the patients were male;
90% were White, 6% were Black; 42% had a baseline body mass index of at least 30 kg/m2. The
proportions of patients with genotype 1, 2, 3, 4 or 6 HCV were 78%, 4%, 15%, 3%, and < 1% (1
patient), respectively. No patients with genotype 5 HCV infection were enrolled. 76% of the
patients had non-IL28B alleles (CT or TT); 56% had baseline HCV RNA levels of at léast 800,000
[U/mL, 55% were treatment-experienced; 90% and 95% of patients had CPT Class B clrrhGSIS an;d
Model for End Stage Liver Disease (MELD) score < 15 at baseline, respectively.

&



Table 14 presents the SVR12 for the ASTRAL-4 study by HCV genotype.
Table 14: SVR12 in study ASTRAL-4 by HCV genotype

Sofesbuvir and Sofosbuvir and velpatasvir Sofosbuvir and velpatasvir

velpatasvir tablets tablets + RBV tablets

12 weeks 12 weeks 24 weeks

(n=90) (n=2587) (n=290)
Overall SVR12  |83% (75/20) 94°% (82/87) 86% (77/90)
Genotvpe 1 88% (60/68) 96°% (65/68) 92% (65/71)
Genotvpe la 88% (44/50) 94% (51/549) 93% (51/5%)
Genotype 1b 890% (16/18) 100% (14'14) 88% (14/16)
Genotype 3 50% (7/14) 83% (11/13) 50% (6/12)
Genotvpe 2,4 100% (8/8)* 100% (6/6)° 86% (6°7)
and 6

a. n =4 for genotype 2 and n = 4 for genotype 4

b. n= 4 for genotype 2 and n = 2 for genotype 4

¢. n = 4 for genotype 2, n = 2 for genotype 4 and n = 1 for genotype 6.

Table 15 presents the virologic outcome for patients with genotype 1 or 3 HCV infection in the
ASTRAL-4 study.

No patients with genotype 2, 4 or 6 HCV infection experienced virologic failure.

Table 15: Virologic outcome for patients with genotype 1 and 3 HCV infection in study
ASTRAL-4

Sofosbuvir and Sofosbuvir and velpatasvir rablers |Sofosbuvir and velparasvir
velpatasvir tablets 12 [+ RBV 12 weeks tablets 24 weeks
weeks

Virologic failure (relapse and on-treatment failure)

Genotype 1* 7% (5/68) 1% (1/68) 4% (3/71)

Genorvpe la 6% (3/50) 2% (1/54) 4% (2/55)

Genotype 1b 11% (2/18) 0% (0/14) 6% (1/16)

Genorype 3 [43% (6/14) 15% (2%13) 42% (512)

Other? 5% (4/82) 2% (2/81) 5% (4/83)

a. No patients with genotype 1 HCV had on-treatment virologic failure.

b. One patient had on-treatment virologic failure; pharmacokinetic data from this patient was

consistent with non-adherence to treatment.
¢. One patient had on-treatment virologic failure.

d. Other includes patients who did not achieve SVR12 and did not meet virologic failure criteria.

Changes in the parameters found in the CPT score system in patients achieving SVR12 in
ASTRAL-4 (all 3 regimens) are shown in Table 16.



Table 16: Changes in CPT score parameters from baseline to week 12 and 24 post-treatment
in patients achieving SVR12, ASTRAL-4

[.Uhumjn [Bilimbin E.\'R !As(ites [[ncephalopnrhy!
Post-trearment Week 12 (N=236). % (n'N)
Decreased score 34.3% (79/229) 117.9% (41/7229) [22% (5229) |7.9% (18220) [5.2% (127229)
(Improvement)
No change 60.3% 76 4% 96.5% 80.1% 01.3% (209 229) |
(138 229) (175229) (221/220) (204 229) '
Increased score (Worsening) [5.2% (12229) |5.7%(13/229) [13%(3229) 13.1%(7229) |3.5% (8229)
No assessment 7 7 7 7 7
Post-treatment Week 24 (N=236), %o (n'N)
Decreased score 30.4% (84213) |16.4% (35/213) [23%(5213) |15.0%(32/213) [9.4% (20213)
(Improvement)
No change 54.0% 80.8% 04 8% 81.2% 88 3% (188213)
(115213) (172/213) (202213) (173/213)
Increased score (Worsening) [6.6% (14213) [2.8% (6/213) |2.8% (6213) |3.8% (87213) |2.3% (51213)
[No assessment 23 23 23 23 23 |

Note: Baseline frequency of ascites was: 20% none, 77% mild/moderate, 3% severe
Bascline frequency of encephalopathy was: 38% none, 62 % grade 1-2.

Paediatric population

The European Medicines Agency has deferred the obligation to submit the results of studies with
Sofosbuvir and Velpatasvir tablets in one or more subsets of the paediatric population in the
treatment of chronic hepatitis C (see section 4.2 for information on paediatric use).

Elderly

Clinical studies of Sofosbuvir and Velpatasvir tablets included 156 patients aged 65 and over (12%
of total number of patients in the Phase 3 clinical studies). The response rates observed for patients
> 65 years of age were similar to that of patients < 65 years of age, across treatment groups.

5.2 Pharmacokinetic properties

Absorption

The pharmacokinetic properties of sofosbuvir, GS-331007 and velpatasvir have been evaluated in
healthy adult subjects and in patients with chronic hepatitis C. Following oral administration of
Sofosbuvir and Velpatasvir tablets, sofosbuvir was absorbed quickly and the peak median plasma
concentration was observed 1 hour post-dose. Median peak plasma concentration of GS-331007
was observed 3 hours post-dose. Velpatasvir median peak concentrations were observed at 3 hours
post-dose.

Based on the population pharmacokinetic analysis in HCV-infected patients, mean steady-state
AUC.24 for sofosbuvir (n = 982), GS-331007 (n = 1,428) and velpatasvir (n = 1,425) were 1,260,
13,970 and 2,970 ngeh/mL, respectively. Steady-state Cmax for sofosbuvir, GS-331007 and
velpatasvir were 566, 868 and 259 ng/mL, respectively. Sofosbuvir and GS-331007 AUCy.24 and
Cmax were similar in healthy adult subjects and patients with HCV infection. Relative to healthy
subjects (n = 331), velpatasvir AUCo.24 and Cmax were 37% lower and 41% lower, respectively in
HCV-infected patients.

Effects of food

Relative to fasting conditions, the administration of a single dose of Sofosbuvir and Velpatasvir
tablets with a moderate fat (~600 kcal, 30% fat) or high fat (~800 kcal, 50% fat) meal resulted in
a 34% and 21% increase in velpatasvir AUCo.inf, respectively, and a 31% and 5% increase in
velpatasvir Cmax, respectively. The moderate or high fat meal increased sofosbuvir AUCo.inf by
60% and 78%, respectively, but did not substantially affect the sofosbuvir Ciax. The llil_j_gg_!erate or
high fat meal did not alter GS-331007 AUCq.inf, but resulted in a 25% and 37% decrease in ifs
Cuax, respectively. The response rates in Phase 3 studies were similar in HCV-inf‘eg&ted‘jjgiti_;:hi&
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who received Sofosbuvir and Velpatasvir tablets with food or without food. Sofosbuvir and
Velpatasvir tablets can be administered without regard to food.

Distribution

Sofosbuvir is approximately 61-65% bound to human plasma proteins and the binding is
independent of drug concentration over the range of 1 pg/mL to 20 pg/mL. Protein binding of GS-
331007 was minimal in human plasma. After a single 400 mg dose of [14C]-sofosbuvir in healthy
subjects, the blood to plasma ratio of [14C]-radioactivity was approximately 0.7.

Velpatasvir is > 99.5% bound to human plasma proteins and binding is independent of drug
concentration over the range of 0.09 pg/mL to 1.8 pg/mL. After a single 100 mg dose of [14C]-
velpatasvir in healthy subjects, the blood to plasma ratio of [14C]-radioactivity ranged between

0.52 and 0.67.

Biotransformation

Sofosbuvir is extensively metabolised in the liver to form the pharmacologically active nucleoside
analog triphosphate GS-461203. The metabolic activation pathway involves sequential hydrolysis
of the carboxyl ester moiety catalysed by human cathepsin A (CatA) or carboxylesterase 1 (CESI)
and phosphoramidate cleavage by histidine triad nucleotide-binding protein 1 (HINT1) followed
by phosphorylation by the pyrimidine nucleotide biosysthesis pathway. Dephosphorylation results
in the formation of nucleoside metabolite GS-331007 that cannot be efficiently rephosphorylated
and lacks anti-HCV activity in vitro. Sofosbuvir and GS-331007 are not substrates or inhibitors of
UGT1Al1 or CYP3A4, CYP1A2, CYP2B6, CYP2C8, CYP2C9, CYP2Cl19, and CYP2D6
enzymes. After a single 400 mg oral dose of [14C]-sofosbuvir, GS-331007 accounted for
approximately > 90% of total systemic exposure.

Velpatasvir is a substrate of CYP2B6, CYP2C8, and CYP3A4 with slow turnover. Following a
single dose of 100 mg [14C]-velpatasvir, the majority (> 98%) of radioactivity in plasma was
parent drug. The monohydroxylated and desmethylated velpatasvir were the metabolites identified
in human plasma. Unchanged velpatasvir is the major species present in faeces.

Elimination

Following a single 400 mg oral dose of [14C]-sofosbuvir, mean total recovery of the [14C]-
radioactivity was greater than 92%, consisting of approximately 80%, 14%, and 2.5% recovered
in urine, faeces, and expired air, respectively. The majority of the sofosbuvir dose recovered in
urine was GS-331007 (78%) while 3.5% was recovered as sofosbuvir. These data indicate that
renal clearance is the major elimination pathway for GS-331007. The median terminal half-lives
of sofosbuvir and GS-331007 following administration of Sofosbuvir and Velpatasvir tablets were
0.5 and 25 hours, respectively.

Following a single 100 mg oral dose of [14C]-velpatasvir, mean total recovery of the [14C]-
radioactivity was 95%, consisting of approximately 94% and 0.4% recovered from the faeces and
urine, respectively. Unchanged velpatasvir was the major species in faeces accounting for a mean
of 77% of the administered dose, followed by monohydroxylated velpatasvir (5.9%) and
desmethylated velpatasvir (3.0%). These data indicate that biliary excretion of parent drug was a
major route of elimination for velpatasvir. The median terminal half-life of velpatasvir following
administration of Sofosbuvir and Velpatasvir tablets was approximately 15 hours.

Linearity/non-linearity

Velpatasvir AUC increases in a nearly dose proportional manner over the dose range of 25 mg to
150 mg. Sofosbuvir and GS-331007 AUCs are near dose-proportional over the dose range of 200
mg to 1,200 mg. |

In vitro potential for sofosbuvir/velpatasvir drug-drug interactions




Sofosbuvir and velpatasvir are substrates of drug transporters P-gp and BCRP while GS-331007
is not. Velpatasvir is also a substrate of OATP1B. In vitro, slow metabolic turnover of velpatasvir
by CYP2B6, CYP2C8, and CYP3A4 was observed.

Velpatasvir is an inhibitor of drug transporter P-gp, BCRP, OATP1B1 and OATP1B3 and its
involvement in drug interactions with these transporters is primarily limited to the process of
absorption. At clinically relevant plasma concentration, velpatasvir is not an inhibitor of hepatic
transporters bile salt export pump (BSEP), sodium taurocholate cotransporter protein (NTCP),
OATP2B1, OATP1A2 or organic cat-ion transporter (OCT) 1, renal transporters OCT2, OATI,
OAT3, multidrug resistance-associated protein 2 (MRP2) or multidrug and toxin extrusion protein
(MATE) 1, or CYP or uridine glucuronosyltransferase (UGT) 1Al enzymes.

Sofosbuvir and GS-331007 are not inhibitors of drug transporters P-gp, BCRP, MRP2, BSEP,
OATPI1BI1, OATP1B3 and OCT1. GS-331007 is not an inhibitor of OAT1, OCT2, and MATEI.

Pharmacokinetics in special populations
Race and gender

No clinically relevant pharmacokinetic differences due to race or gender have been identified for
sofosbuvir, GS-331007 or velpatasvir.

Elderly
Population pharmacokinetic analysis in HCV-infected patients showed that within the age range

(18 to 82 years) analysed, age did not have a clinically relevant effect on the exposure to
sofosbuvir, GS-331007, or velpatasvir.

Renal impairment

The pharmacokinetics of sofosbuvir was studied in HCV negative patients with mild (eGFR > 50
and

< 80 mL/min/1.73 m2), moderate (¢GFR > 30 and < 50 mL/min/1.73 m2), severe renal
impairment (eGFR < 30 mL/min/1.73 m2) and patients with ESRD requiring haemodialysis
following a single 400 mg dose of sofosbuvir. Relative to patients with normal renal function
(eGFR > 80 mL/min/1.73 m2), the sofosbuvir AUCo.inf was 61%, 107% and 171% higher in mild,
moderate and severe renal impairment, while the GS-331007 AUCo.inf was 55%, 88% and 451%
higher, respectively. In patients with ESRD, sofosbuvir AUCo.inf Was 28% higher when sofosbuvir
was dosed 1 hour before haemodialysis compared with 60% higher when dosed 1 hour after
haemodialysis, respectively. The AUCq.inf of GS-331007 in patients with ESRD administered with
sofosbuvir 1 hour before or 1 hour after haemodialysis was at least 10-fold and 20-fold higher,
respectively. GS-331007 is efficiently removed by haemodialysis with an extraction coefficient of
approximately 53%. Following a single 400 mg dose of sofosbuvir, a 4 hour haemodialysis
removed 18% of administered dose (see section 4.2).

The pharmacokinetics of velpatasvir was studied with a single dose of 100 mg velpatasvir in HCV
negative patients with severe renal impairment (¢GFR < 30 mL/min by Cockcroft-Gault). Relative
to subjects with normal renal function, velpatasvir AUCins was 50% higher in subjects with severe
renal impairment (see section 4.2).

Hepatic impairment

The pharmacokinetics of sofosbuvir was studied following 7-day dosing of 400 mg sofosbuvir in
HCV-infected patients with moderate and severe hepatic impairment (CPT Class B and C).
Relative to patients with normal hepatic function, the sofosbuvir AUCo.24 was 126% and 143%
higher in moderate and severe hepatic impairment, while the GS-331007 AUCy.24 was 18% and
9% higher, respectively. Population pharmacokinetics analysis in HCV-infected patients indicated

that cirrhosis (including decompensated cirrhosis) had no clinically relevant effect on the exposurc
to sofosbuvir and GS-331007. ,



The pharmacokinetics of velpatasvir was studied with a single dose of 100 mg velpatasvir in HCV
negative patients with moderate and severe hepatic impairment (CPT Class B and C). Compared
to subjects with normal hepatic function velpatasvir total plasma exposure (AUCinf) was similar in
patients with moderate or severe hepatic impairment. Population pharmacokinetics analysis in
HCV-infected patients indicated that cirrhosis (including decompensated cirrhosis) had no
clinically relevant effect on the exposure to velpatasvir (see section 4.2).

Body weight
Body weight did not have a clinically significant effect on sofosbuvir or velpatasvir exposure
according to a population pharmacokinetic analysis.

Paediatric population

The pharmacokinetics of sofosbuvir, GS-331007 and velpatasvir in paediatric patients have not
been established (see section 4.2).

5.3 Preclinical safety data

Sofosbuvir

Exposure to sofosbuvir in rodent studies could not be detected likely due to high esterase activity
and exposure to the major metabolite GS-331007 was instead used to estimate exposure margins.
Sofosbuvir was not genotoxic in a battery of in vitro or in vivo assays, including bacterial
mutagenicity, chromosome aberration using human peripheral blood lymphocytes and in vivo
mouse micronucleus assays. No teratogenic effects were observed in the rat and rabbit
developmental toxicity studies with sofosbuvir. Sofosbuvir had no adverse effects on behaviour,
reproduction, or development of the offspring in the rat pre- and post-natal development study.
Sofosbuvir was not a carcinogen in the 2-year mouse and rat carcinogenicity studies at GS-331007
exposures up to 15 and 9 times, respectively, higher than human exposure.

Velpatasvir

Velpatasvir was not genotoxic in a battery of in vitro or in vivo assays, including bacterial
mutagenic-ity, chromosome aberration using human peripheral blood lymphocytes and in vivo rat
micronucleus assays.

Carcinogenicity studies with velpatasvir are ongoing.

Velpatasvir had no adverse effects on mating and fertility. No teratogenic effects were observed
in the mouse and rat developmental toxicity studies with velpatasvir at AUC exposures
approximately 31- and 6-fold higher, respectively, than the human exposure at the recommended
clinical dose. However, a possible teratogenic effect was indicated in rabbits where an increase in
total visceral malformations was seen in exposed animals at AUC exposures up to 0.7 fold the
human exposure at recommended clinical dose. The human relevance of this finding is not known.
Velpatasvir had no adverse effects on behaviour, reproduction, or development of the offspring in
the rat pre- and post-natal development study at AUC exposures approximately 5-fold higher than
the human exposure at the recommended clinical dose.

6. Pharmaceutical particulars
6.1 List of excipients

Tablet core

Copovidone

Dehydrated alcohol
Microcrystalline cellulose
Croscarmellose sodium

Magnesium stearate

Film-coating



Polyvinyl alcohol

Titanium dioxide

Polyethylene glycol

Tale

FD&C Blue#1/Brilliant Blue FCF Aluminum Lake

6.2 Incompatibilities
Not applicable.

6.3 Shelf life
24 Months.

6.4 Special precautions for storage
Store at temperatures not exceeding 30°C.

6.5 Nature and contents of container
Sofosbuvir and Velpatasvir tablets are supplied in high density polyethylene (HDPE) bottle

with a child-resistant closure containing 28 film-coated tablets.

6.6 Special precautions for disposal and other handling
Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.
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Manufactured by: Natco Pharma Asia Ltd. Integrated Market Services
Natco Pharma Limited Singapore 179098 (Philippines) Inc.

Kothur Village, 8/F, One Corporate Center,
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Telangana, 509 228, India Meralco Avenue,

Ortigas Center, Pasig

Under license from Gilead Sciences Ireland UC.
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